
ELECTRIC AUTO-LITE EQUIPMENT & PARTS LlS'TS 
GCS-4804D GEN3RATOR PARTS LIST GCS-4804D 

Frame & Field Assemoly & Parts Used Vii th 

Part No. 
No. Used Name of Part 

GC0-20A 
( GCS-2048) 

GAL-44 
GAR-211 
GC0-29 
GCS-1005A 
GCS-1007A 
GAL-289 

X-755 
X-1425 
X-976 

GCS-1008A 
X-767 

GK-38 
MN-21 

X-199 

1 2 3 4 5 
2 Frame Screw 
1 Frame & Field Assy. 
1 Field Connection Ins. 
1 Ins. Bushing 
2 Pole Piece 
1 FIELD COIL ASSY. - COMP. 
1 Field Coil Assy.-Left 
1 C.B. Lead Assy, 
1 Terminal 
1 Terminal 
1 Terminal 
1 Field Coil Assy.-Right 
1 Terminal 
2 Pole Piece Screw 
2 Dowel Pin 
2 1/4 Lock Washer 

Comm. End Plate Assembly & Parts Used Vii th 

(GCM-2073) 1 Comm. End Plate Assy. 
GAR-73 1 Oil Wick 
GAR-98 1 Wick Cover 
GB-Ii-30A 1 Comm. End Cap Cover 
GBW-31 1 Gasket 
GB�-72 1 Oil Guard 
GBW-73 1 Oil Retaining Gasket 
GCJ-51 1 3rd Brush Plate Retaining 

GCJ-1012t 
GCJ-1013t 
GCJ-1014 
GBW-45 
GCJ-26 
GCM-1073A 
GBF.:.79 
GBW-45 
GCJ-26 
GCS-66 

X-195 
8X-305 
8X-3ll 

X-489 
8X-888 

GCS-1067 
8X-141 

X-195 
SX:-305 

Spring 
2 Brush - Main 
1 Brush - Third 
1 3rd Brush Plate Assy. 
1 Brush Spring 
1 Brush Arm 
1 Comm. End Plate Part Assy. 
1 ABSORBENT BRONZE BRG. 
2 Brush Spring 
2 Brush Arm 

2 Stud 
5 #8 Lock Washer 
1 #8-32xl/4 Rd. Hd, Screw 
1 #10-32x3/8 Rd. Hd. Screw 
1 1/4 Oiler-Press in Type 
2 #8-32x5/16 Fill. Hd. Sc. 
1 Mud Baffle 
2 #8-32 Hex. Nut 
4 #8 Lock Washer 
2 #8-32xl/4 Rd. Hd. Screw 

1 2 3 4 5 

Armature Assembly & Parts Used Vli th 

Part No, 
No. Used 

GBM-21 1 

GCS-2049F 1 
GAR-171 1 

GR-32 1 
SP-246 1 

X-260 1 
X-864 1 

Name of Part 
1 2 3 4 5 
Armature Shaft Nut 
ARMATURE ASSEMBLY 

Snap Ring 
Felt Washer Retainer 
Drive Pulley 
#5 ·lioodruff Key 
.669 Lock Washer 

Drive End Head Assembly & Parts Used i'lith 

GBJ-1003E 1 Drive End Head Assy. 
GAR-63 2 Felt Guard 
GAR-64 2 Bearing Retainer 
GBJ-3E 1 D.E. Head 

GG-164 2 Felt Vlasher 
8X-173 3 #10-32 Hex. Nut 

X-196 3 #10 Lock Washer 
X-295 1 BALL BRG. - S.A.E. #203 
X-489 1 1/4 Oiler-Press in Type 

8X-1003 3 #10-32x7/8 Rd. Hd. Sc. 

GCS-1024 
TC-4302A 

X-196 
SX:-321 

X-714 
SX:-794 

Miscellaneous Parts 

1 Head Band Assembly 
1 TWO CHARGE REGULATOR 
4 #10 Lock Washer 1 

4 #10-32x5/16 Rd. Hd. Screw 
1 #l0-32xl 1/2 Rd. Hd, Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 6-29-39) 

t Service BRUSH SET GDF-2012S • 

UNIT .APPLICATION 
GCS-4804D White 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment &: Parts Lists Binder 



GC�·I007A 

GK·.JS 

� 

TO R£GtllATOA 

TCRAAI/tf�L ·,-· 

)(·767 

GC�·/008A 

(j) 
() 
(f) 

I 

� 
(X) 
0 
� 

0 

(j) 
m 

z 
m 

;:c 

� 
0 
;:c 

r 
r 

c 
(f) 
-1 
;:c 
> 
-1 

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCS-4806A GENERATOR PARTS LIST GCS-4806A 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 

No. Part 
No. 

No. 
Used Name of Part Used Name of Part 

GC0-20A 
( GCS-2052) 

GAL-44 
GAR-211 
GC0-29 
GCS-l005B 
GCS-1007B 
GAL-298 

X-755 
X-1425 
X-976 

GCS-l008A 
X-767 

GK-38 
MN-21 

GCS-54S 
8X-l13 

X-199 
X-203 

Comm. End 

DA-22 
DA-39 
DA-60 

GAJ-79 
GBJ-25 
GBJ-32 

( GCM-2031) 
GCJ-51 

GCJ-1012 � 
GCJ-1013 � 
GCJ-1014 
GBW-45 
GCJ-26 
GCM-1031 
GBW-45 
GCJ-26 

X-195 
SX-305 
BX-311 
GR-32 
GR-35 

X-195 
X-199 
X-295 

8X-305 
X-489 
X-544 

8X-870 

2 
1 
1 
1 
2 
1 
1 
1 
1 
1 
1 
1 
1 
2 
2 
1 
2 
2 
2 

1 2 3 4 5 
Frame Screw 
Frame & Field Assy. 

Field Connection Ins. 
Insulating Bushing 
Pole Piece 
Field Coi+ Assy.-Comp. 

Field Coil Assy.-Left 
C.B. Lead Assy. 

Terminal 
Terminal 

Terminal 
Field Coil Assy.-Right 

Terminal 
Pole Piece Sere� 
Dowel Pin 

Mounting Bracket 
5/16-24x5/8 Hex. Hd. Screw 
1/4 Lock Washer 
5/16 Lock Washer 

Plate Assembly & Parts Used With 

1 Bearing Retaining Washer 
1 Flat Oil Guard 
1 Bearing Retaining Screw 
1 Bearing Spacer 
1 End Cap Cover G asket 
1 Comm. End Cap Cover 
1 Comm. End Plate Assy. 
1 3rd Brush Plate Retain-

ing Spring 
2 Brush - Main 
1 Brush - Third 
1 3ra Brush ?late Assy. 
1 Brush Spring 
1 Brush Arm 
1 Comm. End Plate Part Assy 
2 Brush Spring 
2 Brush Arm 
1 #8 Lock Washer 
1 #8-32xl/4 Rd. Hd. Screw 
1 #10-32x3/8 Rd. Hd. Sc. 
1 Felt Washer Retainer 
1 Felt Washer 
2 #B Lock Washer 
1 1/4 Lock Washer 
1 Ball Bearing - S.A.E. #203 
2 #B-32xl/4 Rd. Hd. Screw 
1 1/4 Oiler - Press in Type 
3 #10 Lock Washer 
3 #10-32x5/16 Fill. Hd. Sc. 

1 2 3 4 5 

GBM-21 1 
GCS-2053F 1 
GAR-171 2 

GR-32 1 
SP-185 1 

X-260 1 
X-864 1 

Drive End head 

GAR-1062B 1 
GAR-62A 1 
GAR-63 2 
GAR-64 2 

GG-164 2 
8X-173 3 

X-295 1 
X-489 1 

8X-1003 3 
X-1270 3 

1 2 3 4 5 

Armature Shaft Nut 
Armature Assy. 

Snap Ring 
Felt Washer Retainer 
Drive Pulley 
#5 Woodruff Key 
.669 Lock Washer 

Assembly & Parts Used With 
Drive End Head 

Drive End Head 
Felt Guard 
Bearing Retainer 
Felt Washer 
#10-32 Hex. Nut 
Ball Brg.•S.A.E. #203 
1/4 Oiler - Press in Type 
#10-32x7/8 Rd. Hd. Screw 
#10 Skpf. Washer 

GBW-1024A 
TC··4302A 

X-196 
BX-321 

X-715 
SX-794 

Miscellaneous Parts 
1 Head Band Assy. 
1 T wo Charge Regulator 
4 #10 Lock Washer 
4 #10-32x5/16 Rd. Hd. Screw 
1 #10-32xl 1/4 Rd. Hd. sc. 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 11-1-37) 

� Service Brush Set GCJ-2012S. 

Printed in U.S. A. File io 

"NOTE: Where pan numbers are shown in parenthesis 
they are for reference only. By stocking su b-parts the 
complete pan can be assembled as needed." 

Equipment & Parts Usc Binder 



.51x vENTI�:�':u �oc':s \ 

� 489 

� � 

��,, ·j��.i I � e� �0 
I 

r 
Xc9S, 

I 
\ 

OA 39 )( 870 

GR-.3$ 

� 

0 0 

�� 
)(·29.$ 

GA/!'·6-4 i 

<iA�·63 �"·�' m 
-------,, li :' I 

I G6·164 

� ���-

' I j ' . ' I ...... 

--��� -� - �.� �lf31'��.:.··· 
' � I i ,, "" � ����li;J 
� 

8X-173 GA/f-62A 

TO lfCtiULATOI 
ITCi'NtNAL _.-

r'o �£GULATOII 
� -

� 

/� 

I 

-' �� 

SP-tl/5 

(j) 
n 
(f) 

I 

� 

00 

0 

(). 

)> 
(j) 
m 

z 
m 

:::0 
)> 
-1 
0 
:::0 
r 

r 

c 
l/) -1 
:::0 
)> 
-1 

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GCS-4807 GENERATOR PARTS LIST GCS-4807 

Frame & Field Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

GAL-225 
GCS-20 

(GCS-3057) 
GAL-44 
GAL-1224 
GAR-211 
GCS-2005 
GCS-2007 

IG-8Z1 
GCS-2d08 
GAL-296 

X-755 
X-1425 
X-976 

GK-38 
MN-21 
8X-59 

1 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
2 
1 

1 2 3 4 5 
Cover, Fuse 
Bolt, Thru 
Frame & Field Assy. 

Insulation, Field Connection 
Holder, Fuse 
Bushing, Insulating 
Coil Assy ., Field, Comp. 

Coil Assy ., Field, Left 
Terminal 

Coil Assy., Field, Right 
Lead Assy. 

Terminal 
Terminal 

Terminal 
Screw, Pole Shoe 
Pin, Dowel, Head Locating 
Screw, Field Lead, Rd. hd., 
#8-32x3j16 

X-195 1 Washer, Lock, Lead Sc., #8 
X-199 2 Washer, Lock, Thru Bolt, 1/4 
X-842 1 Fuse, 5 Amps. 

Comm. End Head Assembly & Parts Used With 
(GCM-3058) 1 Head Assy ., Comm. End 

GAR-73 1 Wick, Felt 
GAR-98A 1 Cover, Wick 
GBW -69 1 Gasket, C .E. Cover 
GBW-72 1 Oil Guard 
GBW-73 1 Gasket, Oil Guard 
GBW-1068 1 Cover, Comm. End 

GCJ -51 1 Spring, Retaining, 3rd 
Brush Plate 

GCJ-1012! 2 Brush, Main 
GCJ-1013! 1 Brush, Third 
GCJ-1014L 1 Plate Assy ., 3rd Brush 

GBW-45 1 Spring, Brush 
GCJ-26 1 Arm, Brush 

GCM-1058A 1 Head Assy., Partial, C.E. 
GBF-79 1 Bearing, Absorbent 

Bronze 
GBW-45 2 Spring, Brush 

GCJ-26 2 Arm, Brush 
X-195 4 Washer, Lock, Cover Sc., #8 

8X-311 1 Screw, Plate Retaining, 
Rd. hd., #10-32x3j8 

8X-888 4 Screw, Cover, Fil. hd., 
#8-32x5j16 

X-195 3 Washer, Lock, Brush Lead, #8 
SX-305 3 Screw, Brush Lead, Rd. hd., 

#8-32xlj4 
1 2 3 4 5 

Armature Assembly & Parts Used With 
Part No. 

No. Used Name of Part 
1 2 3 4 5 

GAR-1177 1 Oil Thrower 
GCS-2055F 1 Armature 

X-157 1 Nut, Armature Shaft, Hex., 1/2-20 
X-263 1 Key, Woodruff, #8 
X-358 1 Washer, Plain, Arm. Shaft, 1j2 
X-404 1 Pin, Cotter, 3j32xl 

Drive End Head Assembly & Parts Used With 
GCS-1058 1 Head Assy ., Drive End 
GCS-58 1 Head 

GX-9 1 Retainer, Bearing 
GX-10 1 Gasket, Retainer 

X-196 3 Washer, Leek, Retainer Sc., #10 
8X-311 3 Screw, Brg. Retainer, Rd. hd., 

#10-32x3j8 
X-378 1 Bearing, Ball, S.A.E. #204 

CB-4014 
CB-123 
CB-160S 
PX-55 

X-196 

8X-312 

GCS-1024 
X-196 

8X-308 

8X-321 

8X-794 

Miscellaneous Parts 
1 Relay Assy ., Cutout 
1 Spring, Armature 
1 Cover 
1 Screw, Arm. Term., Bdg. hd., 

#10-32x3j16 
2 Washer, Lock, Term. Screw, 

#10 
1 Screw, Bat. Term., Rd. hd., 

#10-32xlj4 
1 Band, Cover 
2 Washer, Lock, Cutout Relay Mtg., 

#10 
1 Screw, Cover Band, Rd. hd., 

#10-32xl 3/8 
2 Screw, Mtg., Cutout Relay, Rd. hd., 

#10-32x5jl6 
1 Nut, Cover Band, Square, #10-32 

1 2 3 4 5 

(Issued 3--15-44) 

t Brush Set, Service, GCJ -2012S. 

Printed in U.S. A. 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

File in 
Equipment & Parts List Binder 



GCJ�/0/.3 
� 

X-7.55, 

[tr" 

x-..>78 

TO /NSULRTEO 
"1"9/NSRUSH 

�.s 

GCS-2008 

-d I 

� J X-.3.5� 
X-IS� 

0 
(j 
Ul 

I 

� 
00 
0 
-3 

0 
t:tj 
z 
t:tj 
::0 
> 
1-3 
0 
::0 
....... 

� 
� 
c:: 
Ul 

� 
� 
� 

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCS-4808 GENERATOR PARTS LIST GCS-4808 

Frame & Field Assembly & Parts Used With Armature A s sembly & Parts Used With 

Part No. Part No. 
No. U•ed Name of Part No. Used Name of Part 

GCS-20 
( GCS-20:59) 

GAL-44 
GAR-211 
GC0-29 
GCS-lOOSB 
GCS-1007B 
GAL-298 

X-755 
X-1425 
X-976 

GCS-1008A 
X-767 

GK-38 
MN-21 

X-199 

Comm. End 

DA-39 
DA-1:52 

GAB-188 
GAR-82 
GAR-8:5 
GBJ-25 

( GCM-20:55) 
GCJ-51 

GCJ-1012! 
GCJ-lOl�t 
GCJ -1014 
GBW-45 
GCJ-26 
GC�� -10:35 
GBW-45 
GCJ-26 

X-195 
8X-:505 
8X-311 
GR-32 

X-62 
X-195 
X-295 

8X-:305 
x..,499 

1 2 :5 4 5 

2 Frame Screw 
1 Frame & Field Assembly 
1 Field Connection Ins. 
l Ins. Bushing 
1 Pole Piece 
1 FIELD COIL ASSY. -GOMP. 

·1 Pi eld Coil Assy.-Left 
l C.B. Lead Assy. 

·1 Terminal 
.1 Terminal 
1 Terminal 
1 Field Coil Assy.-Right 
l Terminal 
2 Pole Piece Screw 
2 Dowel Pin 
2 1/4 'Lock Washer 

Plate Assembly & Parts Used With 
2 Flat Oil Guard 
1 Felt Washer 
1 Felt Washer 
1 Air Deflector 
1 Comm. End Cap Cover 
1 End Cap Cover Gasket 
1 Co��. End Plate Assembly 
1 3rd Brush Plate Retaining 

Spring 
2 Brush - Main 
1 Brush - Third 
1 3rd Brush Plate Assy. 
1 Brush Spring 
1 Brush Arm 
1 Comm. End Plate Part Assy. 
2 Brush Spring 
2 Brush Arm 
1 #8 Lock Washer 
1 #8 -32xl/4 Rd. Hd. Screw 
l #10-32x:5/8 Rd. lid. Screw 
1 Felt Washer Retainer 
6 #l0-32x3/8 Flat Hd. Screw 
2 #8 Lock �asher 
1 Ball Bearing-s.A.E. #203 
2 #B -32xl/4 Rd. Hd. Screw 
1 1/4 Oiler - Press in Type 

1 2 3 4 5 

GAR-11'77 l 
GBM-21 1 
GCS -2038F 1 
GAR-171 1 

GK-174 1 
SP-96 1 

X-156 1 
X -258 1 
X-263 1 
X-404 1 
X-864 1 

Drive End H ead 

GAR-1096 1 
GAR-95 1 
GAR-96 1 

GX-9 1 
GX-10 1 

X-196 :5 
ex-:511 3 

X-378 1 

1 2 :3 4 5 

Oil Thrower Assembly 
Armature Shaft Nut 
AW.IATlJRE ASSEMBLY 

Snap Ring 
1/2 Plain Washer 
Ventilating Fan 
1/2-20 Castellated Nut 
#3 'Noodruff Key 
#8 Woodruff Key 
3/32xl Cotter Pin 
.669 Lock Washer 

Assembly & Parts Used With 

Drive End Head Assembly 
Felt Washer 
Drive End Head 
D.E. ?�eking Retainer 
Gasket 
#10 Lock Was her 
#10-Z2x3/8 Rd. Hd. Screw 
BALL REARING-S.A.E. #204 

Miscellaneous Parts 

GBW-1024A 
TC -4302A 

X-Hl6 
BX-321 

X-715 
8X-794 

l Head Band Assembly 
1 TWO CHARGE REGULATOR 
4 #10 Lock Washer 
4 #10-32x5/16 Rd. Ed. Screw 
1 #10-32xl l/4 Rd. Hd. Screw 
1 #10-32 Squ�re Nut 

1 2 3 4 5 

( Issued 5-10-39) 

t SERVICE BRUSH SET GDF-2012S. 

UNIT APPLICATION 

GCS-4808 Autocar 

Printed in U.S. A. • File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete pan can be assembled as needed." 

Equipment &: Pu:u Lisu Binder 



� 
� �� 
'::!/�'7 

�� (j) 
() 
(/) 

I 

� 
(X) 
0 
(X) 

(j) 
m 

z 
m 

� 
0 
:::0 

r 
r 

c 
(/) 
-I 

� -
0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GCS-4809A G��TOR PARTS dS'l' GCS-4809A 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 

Part 
No. 

GC0-20A 
(GCS-2040) 

GAA-32 
GAL-44 
mr.'i-34 
GBi'i-40 
GAA-27 

X-847 
GB'N-58 
GB':I-66 
GB'il-67 
GC0-29 
GCS-l005D 
GCS-1007D 

X-976 
GCS-1008B 
GCT-25 
GCY-25 

GK-38 
MN-21 
8X-177 

X-193 
X-196 

SX-349 
BX-361 
SX-1377 
BX-177 

X-193 
X-196 
X-199 

BX-321 
BX-1377 

No. 
Used 

2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
1 
1 
1 
1 
1 
1 
2 
2 
1 
1 
1 
1 
1 
1 
1 
l 
2 
2 
1 
1 

Name of Part 
1 2 3 4 5 
Fro.me Screw 
Frame & Fi e ld Assy. 

Tel'I!linal Post Top Jns. 
Field Connection Ins. 
Insulating �asher 
Lead Assy. 

Terminal Post 
Terminal 

Terminal Post 
Terminal Post Bottom Ins. 
Te:rminal Post Bottom Ins. 
Pole Piece 
Field Coil Assy.-Comp.• 

Field Ceil Assy.-Left 
Terminal 

Field Coil Assy.-Right 
Insulating Bushing 
Insulating Bushing 
Pole Piece Screw 
Dowel Pin 
#14-24 Her.. Nut 
#14 Lock Washer 
#10 Lock Vl'E>.sher 
#10 Plain Washer 
l/4 Plain Washer 
#10-32 Hex. Nut 

!114-24 ITex. Nut 
#14 Lock Waeh�r 
/110 Lock Washer 
1/4 Lock Washer 
#10-32x5/16 Rd. Ed. Screw 
#lQ-32 Hex. Nut 

Part 
No. 

GB1:-21 
GCS-2049F 
GJ'.R-171 

SP-338 
X-260 
X-864 

Drive End 

GCS-1059 
GAR-63 
GAR-64 
GCS-59 

OG-164 
SX-173 

X-295 
X-489 

BX-1003 
X-1270 

GB'\"-10E4A 
X-715 

8X-794 

No. 
Used Name of Part 

1 2 3 4 5 
1 Armature Shaft Nut 
1 Armature Assy. 
1 Snap Ring 
1 Drive Pulley 
1 #5 \'l oodruff Key 
1 669 Lock Washer 

Head Assembly & Parts Used With 

1 Drive End Head Assy. 
2 Felt Guard 
2 Bearing Retainer 
1 Drive End Head 
2 Felt ·,•lasher 
3 #10-32 Hex. Nut 
1 Ball Bearing-SAE #203 
l 1/4 Oiler - Press in Type 
3 #10-32x7/8 Rd. Rd. Screw 
3 #10 Skpf. Lock Washer 

Miscellaneous Parts 

1 Head Band Assy. 
1 #10-32x1 1/4 Rd.Hd. Screw 
1 #10-32 Square nut 

1 2 3 4 5 

(Issued 8/4/38) 

Comm. End Plate Assemhly & Parts Used 1/i th 

(GCM-2064) 
GAR-73 
GAR-98A 
G3'.'/-69 
GB/l-72 
GB'Ii-73 
GB.V-1068E 
GCJ-51 

GCJ-1014 
GBW-45 
GCJ-26 
GCM-1064A 

GBF-79 
GB . .l-45 
GCJ-26 
GDF-10121 
GJF-1013� 

X-195 
BX-305 
SA:-311 
SX-888 
GR-32 

X-195 
BX-305 

1 
1 
1 
1 
1 
1 
1 
1 

1 
1 
1 
1 

1 
2 
2 
2 
1 
5 
1 
1 
4 
l 
2 
2 

Camm. End Plate Assy. 
Oil Wick 
Nick Covsr 
Gasket 
Oil Guard 
Oil Retain�ng Gasket 
COil!!ll. '!!:nd Cap C0ver 
3rd Brush Plate 
Retaining Spring 
3rd Brush Plate Assy. 

Brush Spring 
Brush Arm 

Comm. End Plate Part 
Assy. 

Absorbent �ronze Brg. 
Brush Spring 
Brush Arm 

Brush - Main 
Brush - Third 
#8 Lock Wash er 
#8-32xl/4 Rd. Hd. Screw 
#10-32x3/8 Rd.Hd. Screw 
#8-32x5/16 Fill.Hd.Screw 

Felt Washer Retainer 
#8 Loc k Washer 
#8-32xl/4 Rd. :a:a.. Screw 
1 2 3 4 5 

NOTE:- TC-4317A Two-Charge Regulator and 
Circuit Breaker is used with but 
is not e part of this generator. 

! Service Brush Set GDF-20128. 

Pri.ned in U.S. A. File in 

"NOTE: w:1ere part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complo:te part can be assembled as needed." 

Equipment & Parts List Binder 



GCS-4809A GENERATOR ILLUSTRATION 

� � 
� 

" � .. 

� � 

q 
� 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCS-4811A GENERATOR !'ARTS LIST GCS-4811A 

Frame & Field Assy. & Parts Used With 

Part No. 
No. Used Name of Part 

l 2 3 4 5 
Frame Screw GC0-20A 2 

( GCS-2048) 1 Frame & Field Assembly 
Field Connection Ins. 
Insulating Bushing 
Pole Piece 

GAL-44 1 
GAR-211 l 
GC0-29 2 
GCS-l005A l 
GCS-l007A 1 

FIELD COIL ASSY.- COMP. 
Field Coil Assy.-Left 

GAL-289 l C. B. L ead Assy. 
X-755 l Terminal 

Terminal 
Term inal 

X-1425 1 
X-976 1 

GCS-l008A 1 Field Coil Assy.-Right 
Terminal X-767 l 

GK-38 2 Pole Piece Screw 
MN-21 2 Dowel Pin 

X-199 2 1/4 Lock Washer 

Comm. End Plate Assy. & Parts Used With 

(GCM-2002A) 
GAR-73 
GAR-98 
GB'N-69 
GBW-72 
GBW-73 
GBW-1068B 
GCJ-51 

GCJ-1012t 
GCJ-1013t 
GCJ-1014 
GBW-45 
GCJ-26 
GCM-1002C 
GBF-79 
GBW-45 
GCJ-2 6 

X-195 
SX-305 
SX-311 
S:X:-888 

X-195 
S:X:-305 

1 Comm. End Plate Assembly 
1 Oil Wick 
1 Wick Cover 
1 Gasket 
1 011 Guard 
1 Oil Retaining G asket 
1 Comm. End Cap Cover 
1 3rd Brush Plate Retaining 

Spring 
2 Brush - Main 
1 Brush - Third 
1 3rd Brush Plate Assy. 
1 Brush Spring 
1 Brush Arm 
1 c. E. Pla t e Part Assy. 
1 ABSORBENT BRONZE BRG. 
2 Brush Spring 
2 Brush Ann 
5 is Lock Washer 
1 8-32x1/4 Rd. Hd. Screw 
1 10-32x3/8 Rd. Hd. Screw 
4 8-32x5/16 Fill. Hd. So. 
2 #8 Look Washer 
2 #8-32x1/4 Rd. Hd. Screw 

1 2 3 4 5 

Arma ture Assembly & Parts Used With 

Part 
No. 

GBM-21 
GCS-2049F 
GAR-171 

GR-32 
SP-32 2 

X-260 
X-864 

No. 
Used Name of Part 

l 2 3 4 5 
1 Amature Shaft Hut 
1 
1 
1 
1 
1 
l 

AR!;IATURE ASS:Sl.IBLY 
Snap Rine; 

Felt ·,'/asher Retainer 
Drive Pulley 
#5 Woodruff Key 
.669 Lock .�sher 

Drive End Head Assy. & Parts Used With 

GAR-1198A 
GAR-63 
GAR-64 
GAR-198A 

GG-164 
SX-173 

X-196 
X-295 
X-489 

SX-1003 

GBW-1024A 
TC-430 2A 

X-196 
SX-321 

X-715 
SX-794 

l Drive End Head Assembly 
2 Felt Guard 
2 Bearing Retainer 
1 Drive End Head 
2 Felt Washer 
3 #10-32 Hex. Nut 
3 #10 Lock Washer 
l BALL BRG. - S.A.E. #203 
1 l /4 Oiler - Press in Type 
3 #10-32x7/8 Rd. Hd. Screw 

Miscellaneous Parts 

1 Head Band Assembly 
1 TWO CHARGE REGUlATOR 
4 #10 Look-Hasher 
4 #10-32x5/16 Rd. Hd. Screw 
1 #10-32xl l/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

( Issued 8-21-39) 

t Service BRUSH SET GDF-2012S. 

l.11JIT APPLICATION 

GCS-48llA Brockway_ 

Printed in U.S. A. File in 

"NOTE; Where part numbers are shown in parenthesis 
they are (or reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



� 

GCJ-101-4 
----, 

�I!'OI<FN £NO VI.!' W OF CON/'1 
ENO HEAD ASS£11/JLY 

GC�-J007A 

Gl<·.38 � 

�A;:s�k�;�"l 

GAL· 44 

TO REGULATOR 
TERMINAL ·r. 

=� ��� 

(j) 
n 
(f) 

I 

� 
co 
...... 
...... 

)> 

(j) 
m 
z 
m 
;v 
)> 
-i 
0 
;v 

CiB/'1-t:?l 

X-864 

I r 
r 

c 
(f) 
-i 
;v 
)> 
-i 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GCS-4812 GENERATOR PARTS LIST GCS-4812 

Frame &. Field Assy. &. Parts Used With Armature Assembly &. Parts Used With 

Part 
No. 

GC0-20A 
(GCS-2061) 

GAG-125S 
GAL-44 
GAR-211 
GC0-29 
GCS-1005E 
GCS-1007E 
GAL-298 

X-755 
X-1425 
X-976 

GCS-lOOBC 
X-767 

GK-38 
MN-21 
8X-113 

X-203 
X-199 

No. 
Used Name of Part 

l 2 3 4 5 
2 Frame Screw 
1 Frame &. Field Assembly 
l Mounting Bracket 
1 Field Connection Ins. 
1 Insulating Bushing 
2 Pole Piece 
1 FIELD COI L ASSY.- COMP. 
1 Field Coil Assy.-Left 
l c. B. Lead Assy. 
l Terminal 
l Ter minal 
l Ter minal 
1 Field Coi l Ass y.-Right 
1 Termina l 
2 Pole Piece Screw 
2 Dowel Pin 
2 5/l6-24x5/8 Hex. Hd. Sc. 
2 5/16 Lock Washer 
2 1/4 Lock Washer 

Part No. 
No. Used Name of Part 

GCS-2036F 
GAR-171 

GJ-179 
GR-32 
SP-96 

X-160 
X-205 
X-258 
X-261 

1 2 3 4 5 
1 Aill,!ATURE ASSEM.BLY 
2 Snap Ring 
1 7/15 Plain Washer 
1 Felt Washer Retainer 
1 Ventilating Fan 
1 7/15-20 Hex. Nut 
1 7/15 Lock ·,·;asher 
1 #3 Woodruff Key 
1 #6 Woodruff Key 

Drive End Head Assy. &. Parts Used Hith 

GAR-1062B 
GAR-62A 
GAR-63 
GAR-64 

Drive End Head Assembly 
Drive End Head 
Felt Guard 
Bearing Retaine.r 
Felt Washer 
#10-32 Hex. Nut 

Comm. End Plate Assy. &. Parts Used With 

GG-164 
8X-173 

X-295 
X-489 

BX-1003 
X-1270 

1 
1 
2 
2 
2 
3 
1 
1 
3 
3 

BALL BRG.- S.A.E. #203 
1/4 Oiler - Press in Type 
#l0-32x7/8 Rd. Hd. Screw 
#10 Skpf. Was her 

DA-22 
DA-39 
DA-60 

GAJ-79 
GBJ-25 
GBJ-32 

(GCM-2031) 
GCJ-51 

GCJ-1012t 
GCJ-l013t 
GCJ-1014 
GBV/-45 
GCJ-26 
GCM-1031 
GBW-45 
GCJ-26 

X-195 
BX-305 
8X-311 
GR-32 
GR-35 

X-195 
X-199 
X-295 

8X-305 
X-489 
X-544 

BX-870 

1 Bearing Retaining Washer 
1 Flat Oil Guard 
1 Bearing Retaining Screw 
1 Bearing Spacer 
1 End Cap Cover Gasket 
1 Comm. End Cap Cover 
1 Comm. End Plate Assembly 
1 3rd Br. Plate Retaining 

Spring 
2 Brush - Main 
1 Brush - Third 
1 3rd Brush Plate Assy. 
1 Brush Spring 
1 Brush Arm 
1 c. E. Plate Part Assy. 
2 Brush Spring 
2 Brush Arm 
1 #8 Lock Washer 
l #8-32xl/4 Rd. Hd. Screw 
1 #l0-32x3/8 Rd. Hd. Screw 
l Felt Washer Retainer 
1 Felt Washer 
2 #8 Lock Washer 
l l/4 Lock Washer 
1 BALL BEARING - S.A.E. #203 
2 #8-32xl/4 Rd. Hd. Screw 
1 l/4 Oiler - Press in Type 
3 #10 Lock Vlasher 
3 #l0-32x5/16 Fill. Hd. Screw 

1 2 3 4 5 

GBW-1024A 
TC-4302A 

X-196 
SX-321 

X-715 
BX-794 

Miscellaneous Parts 

l Head Band Assembly 
1 TWO CHARGE REGUlATOR 
4 �10 Lock Washer 
4 l0-32x5/16 Rd. Hd. Screw 
1 10-32xl 1/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

l 2 3 4 5 

(Issued 8-21-39) 

t Service BRUSH SET GDF-2012 S. 

UNIT APPLICATION 

GCS-4812 Brockway 

Printed in U.S. A. File in 

"NOTE: W'here part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



IS IX VENT/LA TING 

rHRU FAC£. 

3miD i 

TtJ INSULATED 
11111N BRU3H 

TO FIELD TERMINAL 
ON REtiULATOR 

(j) 

() 

(f) 
I 

� 
00 
...... 

t-V 

(j) 

m 

z 

m 

::;:v 

)> 

-i 

0 

::;:v 

r 
r 

c 

(f) 

-t 

::;:v 

� 
0 

z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCS-4813A GENERA TOR PA RTS LIST GCS-4813A 

Frame & Field Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

GC0-20A 
( GCS -2 063 ) 

GAL-44 
GAR-211 
GC0-29 
GCS-lOO."iG 
GCS-1007G 
GAL-34o 

X-755 
X-847 
X-976 

GCS-1008C 
X-767 

GK-38 
MN-21 

X-199 

Comm. End 
( GCM -2002.A ) 

GAR-73 
GAR-98 
GBW-69 
GBW-72 
GBW-73 
GBW-1068B 
GCJ-51 

GCJ-1014 
GBW-45 
GCJ-26 
GCJ-1012� 
GCJ-1013� 
GCM-1002C 
GBF-79 
GBW-45 
GCJ-26 

X-195 
8X-305 
8X-311 
8X-888 

X-195 
BX-305 

1 2 3 4 5 
2 Frame Screw 
1 Frame & Field Assembly 
1 Field Connectlon Ins. 
1 Ins·..1lati ng Bu::.hing 
2 Pole Piec e 
1 l''IELD COIL A.SSY. - COM P. 
1 Field Coil Asay.-Left 
1 C.B. Lead Assy. 
1 Terminal 
1 Terminal 
1 Terminal 
1 Field Coil Assy.-Right 
1 Terminal 
2 Pole Piece Screw 
2 Dowel Pin 
2 1/4 Lock Washer 

Plate Assembly & Parts Used With 
1 Comm. End Plate Assy. 
1 011 Wick 
1 Wick Cover 
1 Gasket 
1 011 Guard 
1 Oil Retaining Gasket 
1 Comm. End Cap Cover 
1 3rd Brush Plate Retain­

ing Spring 
1 
1 
1 
2 
1 
1 
1 
2 
2 
5 
1 
1 
4 
2 
2 

3rd Brush Plate Assy. 
Brush Spring 
Brush Arm 

Brush - Main 
Brush - Third 
Comm. End Plate Part Assy . 

ABSORBENT BRONZE BRG. 
Brush Spring 
Brush Arm 

#8 Lock Washer 
#8-32xl/4 Rd. Hd. Screv 
#10-32x3/8 Rd. Hd. Screw 
#8-32x5/16 Fill. Hd. Sc. 

#B Lock Washer 
#B-32xl/4 Rd. Hd. Screw 
1 2 3 4 5 

Armature Assembly & Part e Used With 

Part No. 
No. Used 

GBM-2 1  1 
GCS-2049F' 1 
GAR-1 ? 1  1 

GR-32 1 
SP -246 1 

X-2 60 1 
X -864 1 

Drive End Head 
GBJ-1003E 1 
GAR-63 2 
GAR-64 2 
GBJ-3E l 

GG-164 2 
8X-17:3 :5 

X-196 3 
X-295 1 
X-489 1 

8X-l003 � 

Name of Part 
1 2 3 4 5 
Armature Shaft Nut 
ARN�TURE ASSEMBLY 

Snap Ring 
Felt Washer Retainer 
Drive Pulley 
#5 Woodruff Key 
.669 Lock Washer 

Assembly & Par·ts Used With 
Drive End Head Assembly 

Felt Guard 
Bearing Retainer 
D.E. Head 
Felt Washer 
#10-32 Hex. Nut 
#10 Lock Washer 
BALL BEARING - S.A.E. #203 
1/4 O iler - Press in Type 
#10-32x7/8 Rd. Hd. Screw 

Miscellaneous Parts 
GBW-1024A 

TC-4302A 
X-196 

BX-321 
X-715 

8X-794 

I 

1 Head Band Assembly 
1 TWO CHARGE REGULA TOR 
4 #10 Lock Washer 
4 #10-32x5/16 Rd. Hd. Screw 
1 #10-32xl 1/4 Rd. Hd. Screw 
1 #10..;52 Square Nut 

1 2 3 4 5 

(Issued 4-3-39) 

UNIT APPLICATION 
I GCS-4813A. Auburn 
I 

� Service BRUSH SE T GDF-20128. 

!:'rioted io u.s. A. File ia 
Equipment A: Puu LUu Bioder 



GCS-4813A GENERATOR ILLUSTRATION 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCS-4814 GENERATOR PARTS LIST GCS-4814 

Frane & Field Assy. & Parts Used With Drive End Head Assy. & Parts Used With 
Part No. Part 

No. 
No. 

No. Used Name of Part Used Name of Part 

GCS-20 
(GCS-2051} 
GAL-44 
GAR-211 
GC0-29 
GCS-l005A 
GCS-l007A 
GAL-289 

X-755 
X-1425 
X-976 

GCS-l008A 
X-767 

GK-38 
MN-21 

X-199 
Cornr:l. End 

DA-39 
DA-132 

GAB-188 
GAR-82 
GAR-83 
GBJ -25 

(GCM-2035} 
GCJ-51 

GCJ-l012t 
GCJ-l013t 
GCJ -1014 
GBW-45 
GCJ-26 
GCM-1035 
GBW-45 
GCJ-26 

X-195 
8X-305 
8X-3ll 
GR-32 
X-62 
X-195 
X-295 

8X-305 
X-489 

Armature 

GAR-1177 
GBM-21 
GCS-2038F 
GAR-171 
SP-96 

X-156 
X-258 
X-263 
X-358 
X-404 
X-864 

l 2 3 4 5 
2 Frane Screw 
l Frane & Field Assenbly 
l Field Connection Ins. 
l Insulating Bushing 
2 Pole Piece 
l FIELD COIL ASSY.- Comp. 
l Field Coil Assy.-Left 
l C.B. Lead Assy. 
l Terminal 
1 Terminal 
l Terminal 
1 Field Coil Assy.-Right 
l Terminal 
2 Pole Piece Screw 
2 Dowel Pin 
2 l/4 Lock Washer 

Plate Assy. & Parts Used With 

2 Flat Oil Guard 
l Felt Washer 
l Felt Washer 
l Air Deflector 
l Comm. End Cap Cover 
l End Cap Cover Gasket 
1 Cornr:l. End Plate Assenbly 
1 3rd Brush Plate Retaining 

Spring 
2 Brush - Main 
1 Brush - Third 
1 3rd Brush Plate Assy. 
l Brush Spring 
1 Brush Arm 
1 C. E. Plate Part Assy. 
2 Brush Spring 
2 Brush Arm 

1 8-32xl/4 Rd. Hd. Screw 
1 �8 Lock Washer 

l l0-32x3/8 Rd. Hd. Sc. 
1 Felt Washer Retainer 
6 #l0-32x3/8 Flat Hd. Screw 
2 #8 Lock Washer 
l BALL BEARING - S.A.E. #203 
2 #8-32xl/4 Rd. Hd. Screw 
1 l/4 Oiler - Press in Type 
Assembly & Parts Used With 

1 Oil Thrower Assembly 
1 Armature Shaft Nut 
l ARMATURE ASSEMBLY 
l Snap Ring 
l Ventilatin6 Fan 
1 l/2-20 Castellated Nut 
l #3 Woodruff Key 
1 #8 Woodruff Key 
l l/2 Plain Steel Washer 
l 3/32xl Cotter Pin 
1 ,669 Lock Washer 

l 2 3 4 5 

GAR-1096 
GAR-95 
GAR-96 

GX-9 
GX-10 

X-196 
SX-311 
X-378 

GBW-l024A 
TC-4302A 

X-196 
8X-32l 

X-715 
SX-794 

l 2 3 4 5 
l Drive End Head Assembly 
l Felt Washer 
l Drive End Head 
l D. E. Packing Retainer 
l Gasket 
3 #10 Lock Washer 
3 #l0-32x3/8 Rd. Hd. Sc, 
l BALL BRG.- S.A.E. #204 

Oil Seal 
Miscellaneous Parts 

l 
l 
4 
4 
l 
l 

Head Band Assenbly 
TWO CHARGE REGUlATOR 
#10 Lock Washer 
#l0-32x5/l6 Rd. Hd, Sc, 
#l0-32xl l/4 Rd. Hd. Screw 
#10-32 Square Nut 
l 2 3 4 5 

(Issued 5-2-40} 

t Service BRUSH SET GDF-2012S. 

UNIT APPLICATION 
GCS-4814 Hercules, Worthington 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete pan can be assembled as needed." 

Equipment & Parts List Binder 



� 

�� 

1TJ IN.SVLAT£D 

I'JISCI'N8�VSH 

G�-48 

Gl'f-38 

(j) 
() 
(/) 

I 

.a::.. 
(X) -
.a::.. 

(j) 
m 

z 
m 

� 
-I 

0 
AJ 

r 
r 

c 
(/) 

-I 
AJ 

> 
-I -
0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCS-4815 GENERATOR PARTS LIST GCS-4815 

Frane & Field Assy. & Parts Used With Amature Assenbly & Parts Used With 
Part 

No. 

GCS-20 
(GCS-2051) 

GAL-44 
GAR-211 
GC0-29 
GCS-1005A 
GCS-1007A 
GAL-289 

X-755 
X-1425 
X-976 

GCS-1008A 
X-767 

GK-38 
MN-21 

X-199 

Comm. End 

DA-39 
DA-132 

GAB-188 
GAR-82 
GAR-83 
GBJ-25 

(GCM-2035) 
GCJ-51 

GCJ-1012t 
GCJ-1013t 
GCJ-1014 
GBW-45 
GCJ-26 
GCM-1035 
GBW-45 
GCJ-26 

X-195 
8X-305 
8X-3ll 
GR-32 

X-62 
X-195 
X-295 

8X-305 
X-489 

No. 
Used Name of Part 

1 2 3 4 5 
2 Fra.:ne Screw 
1 Frane & Field Assenbly 
1 Field Connection Ins. 
1 Insulating Bushing 
2 Pole Piece 
1 FIELD COIL ASSY.- Comp. 
1 Field Coil Assy.-Left 
1 C.B. Lead Assy. 
1 Terninal 
1 Terninal 
1 Terminal 
1 Field Coil Assy.-Right 
1 Terminal 
2 Pole Piece Screw 
2 Dowel Pin 
2 1/4 Lock Washer 

Plate Assy. & Parts Used With 

2 Flat Oil Guard 
1 Felt Washer 
1 Felt Washer 
1 Air Deflector 
1 Comm. End Cap Cover 
1 End Cap Cover Gasket 
1 Conm.. End Plate Assenbly 
1 3rd Brush Plate Retaining 

Spring 
2 Brush - Main 
1 Brush - Third 
1 3rd Brush Plate Assy. 
� Brush Spring 
1 Brush Arm 
1 c. E. Plate Part Assy. 
2 Brush Spring 
2 Brush Arm 

L 8-32xl/4 Rd. Hd. Screw 
1 �8 Lock Washer 

1 10-32x3/8 Rd. Hd. Sc. 
1 Felt Washer Retainer 
6 #10-32x3/8 Flat Hd. Screw 
2 #8 Lock Washer 
1 BALL BEARING - S.A.E. #203 
2 #8-32xl/4 Rd. Hd. Screw 
1 1/4 Oiler - Press in Type 

1 2 3 4 5 

Part 
No. 

DG-1144 
GBM-21 
GCS-2033F 
GAR-171 

SP-96 
X-157 
X-258 
X-263 
X-358 
X-404 
X-864 

No. 
Used 

1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 

Nane of Part 
1 2 3 4 5 
Oil Thrower Assenbly 
Armature Shaft Nut 
ARMATURE ASSE1.1BLY 

Snap Ring 
Ventilating Fan 
1/2-20 Slotted Nut 
#3 Woodruff Key 
#B Woodruff Key 
1/2 Plain Steel Washer 
3/32xl Cotter Pin 
.669 Lock Washer 

Drive End' Head Assy. & Parts Used With 

GAR-1192 
GAE-tx7 
GAR-192 

BX-66 
X-378 

1 Drive End Head Assenbly 
1 Bearing Retainer 
1 Drive End Head 
3 #l0-32xl/2 Flat Hd. Sc. 
1 BALL BEARING - Oil Seal 

Miscellaneous Parts 
GBW-1024A 

TC-4302A 
X-196 

BX-321 
X-715 

BX-794 

1 
1 
4 
4 
1 
1 

Head Band Assenbly 
T'NO CHARGE REGULATOR 
#10 Lock Washer 
#l0-32x5/16 Rd. Hd. Sc. 
#l0-32xl l/4 Rd. Hd. Screw 
#10-32 Square Nut 
1 2 3 4 5 

(Issued 5-2-40) 

t Service BRUSH SET GDF-2012S. 

UNIT APPLICATION 

GCS-4815 Hercules 

Printed in U.S. A. File in 

"NOTE: Where pan numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Pans List Binder 



X-?.5� ro llf�HJiff ru#L r£JN¥,NI9L 

TO INSULIII1'"4D 

MAIN 1!111U3H 

(j) 
() 
(/) 

I 

� 
OC-3·/00?A 

CJ-IOIZ 
(iK-38 (X) 

=_;"lfY 
�/ 

-
01 

(j) 
m 

z 

GC.S-100.514 

QA£..·44 

m 
::0 
)> 
-i 

0 
::0 
-
r 
r 

c 
(/) 

rl
� 

-1 
::0 �I 

)> II 

� X-1�7 

-1 

0 } )(-404 

z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTs-

GCT-4803 GENERATOR PARTS LIST GCT-4803 

Frame & Field Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

(GCT -2054) 1 
GAA-31 1 
GAA-32 1 
GAG-125S 1 
GAL-44 1 
GBF-54 1 
GBW-34 1 
GBW-40 1 
GAA-27 1 

X-847 1 
GBW-66 1 

GBW-67 1 

GCT-1005 1 
GBW-58 1 

GCT-1007 1 
X-976 1 

GCT-1008 1 
GK-38 2 

MN-21 2 
BX-113 2 

5X-177 2 

X-193 2 

X-196 2 

X-203 2 

BX-349 1 

BX-361 1 

5X-1377 2 

GK-20 
X-196 
X-199 

8X-321 

2 
1 
2 
1 

1 2 3 4 5 
Frame & Field Assy. 

Bushing, Ins., Arm. Term. 
Washer, Ins., Arm. Term. 
Bracket, Mounting 
Insulation, Field Connection 
Bushing, Ins., Field Term. 
Washer, Ins., Field Term. 
Lead Assy. 

Stud, Arm. Terminal, 
#14-24 
Terminal 

Insulation, Arm. Terminal, 
Inner 
Insulation, Field Terminal, 
Inner 
Coil Assy ., Field, Comp. 

Stud, Field Term., 
#10-32 
Coil Assy ., Field, Left 

Terminal 
Coil, Field, Right 

Screw, Pole Shoe 
Pin, Dowel, Head Locating 
Screw, Bracket, Hex. hd., 
5j16-24x5j8 
Nut, Arm. Term., Hex., 
#14-24 
Washer, Lock, Arm. Term., 
#14 
Washer, Lock, Field Term., 
#10 
Washer, Lock, Bracket Sc ., 
5/16 
Washer, Plain, Field Term., 
#10 
Washer, Plain, Arm. Term., 
#10 
Nut, Field Term., Hex., 
#10-32 

Bolt, Thru 
Washer, Lock, Ground Sc., #10 
Washer, Lock, Thru Bolt, 1/4 
Screw, Ground, Rd. hd., 
#10-32x5jl6 

Cotnin. End Head Assembly & Parts Used With 
(GCJ-2056) 1 Head Assy., Comm. End 
GAR-73 1 Wick, Felt 
GAR-98A 1 Cover, Wick 
GBW -ti9 1 Gasket, Comm. End, Cover 
GBW-72 1 Oil Guard 
GBW -73 1 Gasket, Oil Guard 
GBW-1068 1 Cover, Comm. End 

GCJ -51 1 Spring, Retaining, 3rd 
Brush Plate 

GCJ-1012l 2 Brush, Main 
1 2 3 4 5 

Comm. End Head Assembly (Continued) 
Part No. 

No. Used Name of Part 

GCJ-1013t 
GCJ-1014 

GBW-45 
GCJ-26 
GCJ-1056A 

GBF-79 
GBW-45 

GCJ-26 
X-195 

8X-311 

SX-888 

X-195 
8X-1507 

1 
1 
1 
1 
1 
1 
2 
2 
4 
1 

4 

1 2 3 4 5 
Brush, Third 
Plate Assy ., 3l·d Brush 

Spring, Brush 
Arm, Brush 

Head Assy., Partial, C.E. 
Bearing, Absorbent Bronze 
Spring, Brush 
Arm, Brush 

Washer, Lock, Cover Sc., #8 
Screw, Plate Retaining, Rd. hd., 
#10-32x3j8 
Screw, Cover, Fil. hd., 
#8-32x5j16 

3 Washer, Lock, Brush Lead, #8 
3 Screw, Brush Lead, Bdg. hd., 

#8-32xlj4 
Armature Assembly & Parts Used With 

GCT -2055 1 Armature Assy. 
GAR-171 1 Snap Ring 

GJ-104 1 Spacer, Armature Shaft 
GJ -179 1 Washer, Plain, Armature Shaft 
X-160 Nut, Armature Shaft, Hex., 

X-205 
7/16-20 

1 Washer, Lock, Armature Shaft, 
7/16 

X-261 1 Key, Woodruff, #6 
Drive End Head Assembly & Parts Used With 

GAL-1063A 1 Head Assy ., Drive End 
GAL-63 1 Head 

GG-6 2 Retainer, Bearing 
GG-164 1 Washer, Felt 
GK-176 1 Retainer, Felt Washer 
8X-173 3 Nut, Retainer Screw, Hex., 

#10-32 
X-196 

BX-316 

X-441 

X-489 

GBW-24B 
X-715 

8X-794 

3 

3 

1 

Washer, Lock, Retainer Screw, 
#10 
Screw, Retainer, Rd. hd., 
#10-32x3j4 
Bearing, Ball, Shielded, S.A.E. 
#203 

1 Oiler, Hinge Top, Press in, 1/4 
Miscellaneous Parts 
1 Band, Cover 
1 Screw, Cover Band, Rd. hd., 

#10-32x1 1;4 
1 Nut, Cover :Sand, Square, *10-32 

1 2 3 4 5 

(Issued 3-15-44) 

t Brush Set, Service, GCJ-2012S. 

Printed in U.S. A. 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

File in 
Equipment & Part. List Binder 



l'l�NA TU.PE TE.eHINAL 

~ 
0 
() 
� 
I 

� 
co 
0 
(.) 

0 
t%j 
z 
t%j 
� 
> 
� 
0 
� 
..... 

� 
� 
c::: 
1:'/.l 

� 
> 
� 

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCT-4812A-1,B-1 GENERATOR PARTS LIST GCT-4812A-1, B-1 

Frame & Field Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

(GCT-2039) 1 
GAA-32 2 
GAL-44 1 
GBW-34 1 
GBW-40 1 
GAA-27 1 

X-847 1 
GBW-66 1 

GBW-67 1 

GCT-25 2 
GCT-1005C 1 

GCT-1007 1 
X-976 1 

GCT-1008C 1 
GCT-33 1 
GAA-27 1 

Frame & Field Assy. 
Washer, Ins., Arm. Term. 
Insulation, Field Connection 
Washer, Ins., Field Term. 
Lead Assy. 

Stud, Arm. Term., 
#14-24 
Terminal 

Insulation, Arm. Term., 
Inner 
Insulation, Field Term., 
Inner 
Bushing, Ins., Arm. Term. 
COIL ASSY., FIELD, 
COMPLETE 

Coil Assy., Field, Left 
Terminal 

Coil Assy ., Field, Right 
Lead Assy. 

Stud, Arm. Term., 
#14-24 

X-847 
GEB-58 
GCY-25 

GK-38 
MN-21 
5X-177 

1 Terminal 

12X-193 

12X-196 

SX-349 

SX-361 

5X-1377 

GK-20A 
12X-199 

1 Stud, Field Term., #10-32 
1 Bushing, Ins., Field Term. 

· 2 Screw, Pole Shoe 
2 Pin, Dowel 
4 Nut, Arm. Term., Hex. 

#14-24 
4 Lockwasher, Arm. Term., 

#14 
2 Lockwasher, Field Term., 

#10 
1 Washer, Field Term., Plain 

#10 
2 Washer, Arm. Term., Plain 

1/4 
2 Nut, Field Term., Hex. 

#10-32 
2 Bolt, Thru 
2 Lockwasher, Thru Bolt, 1/4 

Comm. End Head Assembly & Parts Used With 

GCJ-2002F 1 
GAR-73 1 
GAR-98A 1 
GBW-69 1 
GBW-72 1 
GBW-73 1 
GBW-1068 1 

GCJ-51 1 

GCJ-1002M 1 
GBF-79 1 
GBW-45 2 

GCJ-26 2 

Head Assy ., Comm. End 
Wick, Felt 
Cover, Wick 
Gasket, C .E. Cover 
Oil Guard 
Gasket, Oil Retaining 
Cover, Comm. End 
Spring, Retaining, 3rd Brush 
Plate 
Head Assy., Partial, C.E. 

BEARING, ABS.BRONZE 
Spring, Brush 
Arm, Brush 

Comm. End Head Assy. (Continued) 
Part No. 

No. Used Name of Part 

GCJ-1012 t 2 
GCJ-1013 t 1 
GCJ-1014 1 

GBW-45 1 
GCJ-26 1 

X-195 4 
SX-311 1 

8X-888 4 

12X-·195 3 
SX-1507 3 

Brush, Main 
Brush, Third 
Plate Assy., 3rd Brush 

Spring, Brush 
Arm, Brush 

Lockwasher, Cover Sc., #8 
Screw, Spring, Rd. Hd. 
#10-32x3j8 
Screw, C.E. Cover, Fill. Hd. 
#8-32x5j16 

Lockwasher, Brush Lead Sc., #8 
Screw, Brush Lead, Bdg. Hd. 
#8-32x1j4 

Armature Assembly & Parts Used With 

GBM-21B 1 Nut, Arm. Shaft 
GCT-2006 1 ARMATURE ASSY. 
GAR-171 1 Snap Ring 

GR-32 1 Retainer, Felt Washer 
* 1 Pulley, Drive 

X-260 1 Key, Woodruff, #5 
8X-864 1 Lockwasher, Shaft 

Drive End Head Assy. & Parts Used With 

GBJ-1003C 1 Head Assy., Drive End 
GAR-63 2 Retainer, Felt Washer 
GAR-64 2 Retainer, Bearing 
GBJ-3C 1 Head 
GG-164 2 Washer, Felt 
8X-173 3 Nut, Retainer Sc., Hex. #10-32 

X-196 3 Lockwasher, Retainer Sc., #10 
X-295 1 BEARING, BALL, S.A.E. #203 
X-489 1 Oiler 

SX-1003 3 Screw, Retainer, Rd. Hd. 
#10-32x7/8 

Miscellaneous Parts 
GBW -24B 1 Band, Cover 

8X-714 1 Screw, Cover Band, Rd. Hd. 
#10-32x1 1/2 

SX-794 1 Nut, Cover Band, Square #10-32 

t BRUSH SET, SERVICE GCJ-2012S. 
* See table following parts list for part number 

applying to assembly wanted. 

NOTE: VRT-4003A-1 CURRENT VOLTAGE 
REGULA TOR is used with but is not 
a part of this generator. 

Assembly No. Pulley 
GCT -4812A-1 SP-336 
GCT-4812B-1 SP -266 

(Issued 10-15-48) 

Printed in U.S. A. File in 

.. NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





--

ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GCU-4801 GENERATOR PARTS LIST GCU-4801 

Frame & Field Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

1 2 3 4 5 
GC0-20A 2 Bolt, Thru 

(GCU-2051) 1 Frame & Field Assy. 
GAL-44 1 Insulation, Field Connection 
GAR-211 1 Bushing, Insulating 
GCU-1005 1 Coil Assy., Field, Comp. 
GCU-1007 1 Coil Assy ., Field, Left 
GAL-289 1 Lead Assy. 

X-755 1 Terminal 
X-1425 1 Terminal 
X-976 1 Terminal 

GCU -1008 1 Coil Assy ., Field, Right 
X-767 1 Terminal 

GK-38 2 Screw, Pole Shoe 
MN-21 2 Pin, Dowel, Head Locating 

X-199 2 Washer, Lock, Thru Bolt, 1/4 
Comm. End Head Assembly & Parts Used With 
DA-39 2 Washer, Plain, Felt Retaining 
DA-132 1 Washer, Felt, C.E., Outer 

GAB-188 1 Washer, Felt, C.E., Inner 
GAR-82 1 Deflector, Air 
GAR-83A 1 Cover, Comm. End 

GBJ-25 1 Gasket, Comm. End Cover 
(GCM-2035) 1 Head Assy ., Comm. End 

GCJ -51 1 Spring, Retaining, 3rd 
Brush Plate 

GCJ-1012t 
GCJ-1013t 
GCJ-1014 

GBW-45 
GCJ-26 

GCM-1035 
GBW-45 

GCJ-26 
8X-311 

8X-66 

X-195 
X-295 

8X-305 

X-489 
8X-726 

X-1270 

X-1621 

2 Brush, Main 
1 Brush, Third 
1 Plate Assy ., 3rd Brush 
1 Spring, Brush 
1 Arm, Brush 
1 Head Assy ., Partial, C .E. 
2 Spring, Brush 
2 Arm, Brush 
1 Screw, Plate Retaining, 

Rd. hd., #10-32x3j8 
3 Screw, Air Deflector, Flat hd., 

#10-32xlj2 
3 Washer, Lock, Brush Lead, #8 
1 Bearing, Ball, S.A.E. #203 
3 Screw, Brush Lead, Rd. hd., 

#8-32xlj4 
1 Oiler, Hinge Top, Press in, 1/4 
3 Screw, Attaching, C.E. Cover, 

Bdg. hd., #10-32x7 /16 
3 Washer, Skpf., C.E. Cover Sc., 

#10 
3 Washer, Skpf., Air Deflector 

Screw, #10 
1 2 3 4 5 

Armature Assembly & Parts Used With 
Part No. 

No. Used Name of Part 
1 2 3 4 5 

DG-1144 
GBM-21 
GCR-2033F 
GAR-171 

GR-32 
SP-96C 

X-157 

1 
1 
1 
1 
1 
1 
1 

Oil Thrower 
Nut, Armature Shaft 
Armature Assy. 

Snap Ring 
Retainer, Felt Washer 
Fan, Ventilating 
Nut, Armature Shaft, Hex., 
1/2-20 

X-258 1 Key, Woodruff, #3 
X-263 1 Key, Woodruff, #8 
X-358 1 Washer, Plain, Arm. Shaft, 1/2 
X-404 1 Pin, Cotter, 3j32xl 
X-864 1 Washer, Lock, Arm. Shaft, .669 

Drive End Head Assembly & Parts Used With 
GAR-1192 1 Head Assy ., Drive End 
GAE-47 1 Retainer, Bearing 
GAR-192 1 Head 

8X-66 3 Screw, Retainer, Flat hd., 

X-378 

X-1621 

GBW-1024B 
TC-4310A 

X-196 
SX-321 

X-715 

SX-794 

1 

3 

#10-32xlj2 
Bearing, Ball, Shielded, 
S.A.E. #204 
Washer, Skpf., Retainer Sc., 
#10 

Miscellaneous Parts 

1 Band, Cover 
1 Regulator 
4 Washer, Lock, Regulator Mtg., #10 
4 Screw, Mtg., Regulator, Rd. hd., 

#10-32x5j16 
1 Screw, Cover Band, Rd. hd., 

#10-32x1 1/4 
1 Nut, Cover Band, Square, #10-32 

1 2 3 4 5 

(Issued 3-15-44) 

t Brush Set, Service, GCJ-2012S. 

Printed in U.S. A. 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

File in 
Equipment & Parts List Binder 

l 
i 

1 

j 

I 
! 

I 

I 



I$CE-Z¥. 

� 
X-847 

6CW-10011f 

� 

,.IELD T�IIMINAL 

., 

PI 

maf 

6BI'f-ZI 

(j) 
() 
� 

I 

� 
(X) 
0 
tV 

> 

(j) 
m 

z 
rh 
:;;c 

� 
0 
:;;c 

r 
r 
c 
Vl 
--1 
:;;c 

� 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GCW-4802,A GENERATOR PARTS LIST GCW-48 02,A 

Frame & Field Assy. & Parts Used With Arrna ture Assembly & Parts Used With 

Part 
No. 

GCB-20A 
( GC'N -30 56 ) 

GAA-32 
GAL-44 
GB":l-34 
GBW-58 
GBW-66 
GBW-67 
GBY-38A 
GCB-29 
GCW-2005 
GCI/-1007A 
GCE-26 
GCE-34 

X-847 
GCW-1008A 

IG-821 
GDD-25 
GDD-26 

MN-21 
SX-177 

12X-193 
l2X-196 

8X-349 
8X-361 
8X-1377 
SX-177 

12X-l93 
12X-196 
12X-203 

8X-321 
8X-1377 

No. 
Used 

2 
1 
1 
1 
1 
1 
1 
1 
4 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
1 
1 
1 
1 
1 
1 
1 
1 
2 
2 
1 
1 

Name of Part 
1 2 3 4 5 
Frame Screw 
Frame & Field Assembly 

Terminal Post Top Ins. 
Field Connection Ins. 
Insulating Washer 
Terminal Pos t 
Term. Post Bottom Ins. 
Term. Post Bottom Ins. 
Pole Piece Screw 
Pole Piece 
FIELD COIL ASSY.- COMP. 

Field Coil Assy.-Left 
Control Lead 

Terminal Post 
Terminal 

Field Coi l Assy.-Right 
Terminal 

Insulating Bushing 
Insulating Bushing 
Dowel Pin �14-24 Hex. Nut 

14 Lock Washer 
10 Lock ·.vasher 

#10 Plain Washer 
1/4 Plain Washer 
#10-32 Hex. Nut 

#14-24 Hex. Nut 
#14 Lock Washer 
#10 Lock Washer 
5/16 Lock Washer 
#10-32x5/16 Rd. Hd. Screw 
#10-32 Hex. Nut 

Part No. 
No. Used Name of Part 

1 2 3 4 5 
Armature Shaft Nut 
AR11A TURE ASSUmLY 
Drive Pulley 

GB.M-21 
GCW-2006F 

* 

X-261 
X-864 

1 
l 
1 
1 
l 

#6 Woodruff Key 
. 669 Lock ','lasher 

Drive End Head A ssy . & Parts Used ',\'i th 

GCE-1003 
GAU-31 
GCE-3 

GG-6 
GK-176 
GT-76 
GT-78 

X-19 6 
X-295 

8X-311 
X-489 

GCE-24 
8X-715, 
8X-794 

1 Dri ve End Head Assenbly 
1 Felt Washer 
1 Drive End Head 
1 Bearing Retainer 
1 Felt Washer Retainer 
1 Felt Washer Retainer 
1 Felt 'Na sher 
3 #10 Lock Washer 
1 BALL B RG.- S.A.E. #203 
3 #l0-32x3/8 Rd. Hd. So. 
l l/4 Oiler - Press in Type 

Miscellaneous Parts 

1 
l 
l 

Head Band Assembly 
#10-32xl 1/4 Rd . Hd. 
#10-32 Square Nut 
1 2 3 4 5 

(Issued 8-21-39 ) 

Screw 

Comm. End Plate Assy . & Parts Used With 

Assembly 
No. 

Drive 
Pulley 

DA-22 
DA-39 
DA-60 
DH-7 

GBJ-25 
GBJ-32A 
GCB-3076 
GCE-53 
GCE-54 
GCE-1012� 

X-195 
BX-305 

X-195 
X-199 
X-295 

SX-305 
X-489 

l2X-544 
SX-870 

1 
1 
1 
1 
1 
1 
1 
2 
2 
2 
1 
1 
1 
1 
1 
1 
1 
3 
3 

Bearing Retaining Washer 
Flat Oil Guard 
Bearing Retaining Screw 
Felt Washer 
End Cap Cover Gasket 
Comm. End Cap Cover 
Comm. End Plate Assembly 

Brush Spring 
Brush Arm 
Brush - Main 
#8 Lo ck Washer 
#8-32xl/4 Rd. Hd. Screw 

#8 Lock Viasher 
1/4 Lock 'i/asher 
BALL BEARING - S.A.E. #203 
#B-32xl/4 Rd. Hd. Screw 
l/4 Oiler - Press in Type 
#10 Lock ·:lasher 
# l0-32x5/l6 Fill. Hd. Screw 
l 2 3 4 5 

GCW-480 2 
GCW-4802A 

None 
SP-222 

NOTE:- VRE-4001C CURRENT-VOLTAGE REGULATOR 
is used with but is not a part of 
this generator. 

* See table following parts list for part 
number applying to assembly wanted. 

t Service BRUSH SET GCE-2012S. 

umT APPLICATION 

GCW-4802,A Chrysler l!.arine 

Printed in U.S. A. File in 

"NOTE: Where part numhers are shown in parenthesis· 
they are for reference only. By stocking sub·parts the 
complete pan can be assembled as needed.'" 

Equipment & Parts Ltst Binder 



lJX-305 
� 

\ 

,� �� 
c;.Bw-45 

GCJ KJJ4 

%� 
' 

�X-.305\ 

X-!116 

TO THIRD IJifU.SH 

4CU-IOC7 

GC,/-/012 "' INSULATED 
/'MIN .lfU�H 

CiC/7-.?0.35 

<;.!Jw-45 
GCJ-26 

� 

�@\ ;-/ �t;�· 
i 

1-

�-�� 
C,R-.3Z I 'i!; :�;;:·� l ' 

' '· .� ' � ' -- - /)' 

l 
(� 

r� �,, i u ! lx-864 �M-l! 

; !1.'lJ�4: 
.
·· ,1:: �.2-� .• !�· : � r ' ; . cc=-

� . � I � L; 
,. - _, __ 

� . 
r�::r�r:t� 

I 

\. ; �· �---��� � , , LIM·/32 
;-! 'Q 

I ,68 5- "' 

."! 
' 

"' 'lllt-8Z 

' \ 

X·fri.ZI 
� AR-I!JI! 

I "�-"" 4A£-47 
,----�\, 1'111� ,�1�/m� � � : �-' -� 

'-4$L/;, ·�-'f #'::::::::. � f y 
�-- ' .· � i ,• •' j ::: -

., . 
. ' " :, ... ·; I � I 

-�, T :!II . "" '' ., lu 1 . 

' - 1 "'·�� .. '""' ' . ·= 

�--- - ·�� .T g """ 

�--. 

' � 
I �-�� .>r-404\ 

1' � 1� : '"W�;:;;� 
' I M> l� , � 

''"" ' M - M < 

', ;f.cli'-2033 

1]1[ •�s� 

0 
() 
c:::: 
I 

� 
CXl 
0 
...... 
0 
t:rl 
z 
t:rl 
::u 
> 
� 
0 
::u 
� 
t"' 
t"' 
c:::: 
C/J 
� 
::u 
> 
1-j 
....... 

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GCU-4801 GENERATOR PARTS LIST GCU-4801 

Frame & Field Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

1 2 3 4 5 
GC0-20A 2 Bolt, Thru 

(GCU -2051) 1 Frame & Field Assy. 
GAL-44 1 Insulation, Field Connection 
GAR-211 1 Bushing, Insulating 
GCU-1005 1 Coil Assy., Field, Comp. 
GCU -1007 1 Coil Assy ., Field, Left 
GAL-289 1 Lead Assy. 

X-755 1 Terminal 
X-1425 1 Terminal 
X-976 1 Terminal 

GCU -1008 1 Coil Assy ., Field, Right 
X-767 1 Terminal 

GK-38 2 Screw, Pole Shoe 
MN-21 2 Pin, Dowel, Head Locating 

X-199 2 Washer, Lock, Thru Bolt, 1/4 
Comm. End Head Assembly & Parts Used With 
DA-39 2 Washer, Plain, Felt Retaining 
DA-132 1 Washer, Felt, C.E., Outer 

GAB-188 1 Washer, Felt, C.E., Inner 
GAR-82 1 Deflector, Air 
GAR-83A 1 Cover, Comm. End 
GBJ -25 1 Gasket, Comm. End Cover 

(GCM-2035) 1 Head Assy., Comm. End 
GCJ -51 1 Spring, Retaining, 3rd 

GCJ-1012t 
GCJ-1013t 
GCJ-1014 

GBW-45 
GCJ-26 

GCM-1035 
GBW-45 

GCJ-26 
8X-311 

8X-66 

X-195 
X-295 

8X-305 

X-489 
8X-726 

X-1270 

X-1621 

2 
1 
1 
1 
1 
1 
2 
2 
1 

Brush Plate 
Brush, Main 
Brush, Third 
Plate Assy ., 3rd Brush 

Spring, Brush 
Arm, Brush 

Head Assy ., Partial, C .E. 
Spring, Brush 
Arm, Brush 

Screw, Plate Retaining, 
Rd. hd., #10-32x3j8 

3 Screw, Air Deflector, Flat hd., 
#10-32x1j2 

3 
1 
3 

Washer, Lock, Brush Lead, #8 
Bearing, Ball, S.A.E. #203 
Screw, Brush Lead, Rd. hd., 
#8-32x1j4 

1 Oiler, Hinge Top, Press in, 1/4 
3 Screw, Attaching, C.E. Cover, 

Bdg. hd., #10-32x7j16 
3 Washer, Skpf., C.E. Cover Sc., 

#10 
3 Washer, Skpf., Air Deflector 

Screw, #10 
1 2 3 4 5 

Armature Assembly & Parts Used With 
Part No. 

No. Used Name of Part 
1 2 3 4 5 

DG-1144 
GBM-21 
GCR-2033F 
GAR-171 

GR-32 
SP-96C 

X-157 

1 
1 
1 
1 
1 
1 
1 

Oil Thrower 
Nut, Armature Shaft 
Armature Assy. 

Snap Ring 
Retainer, Felt Washer 
Fan, Ventilating 
Nut, Armature Shaft, Hex., 
lj2-20 

X-258 1 Key, Woodruff, #3 
X-263 1 Key, Woodruff, #8 
X-358 1 Washer, Plain, Arm. Shaft, 1/2 
X-404 1 Pin, Cotter, 3/32x1 
X-864 1 Washer, Lock, Arm. Shaft, .669 

Drive End Head Assembly & Parts Used With 
GAR-1192 1 Head Assy ., Drive End 
GAE-47 1 Retainer, Bearing 
GAR-192 1 Head 

8X-66 3 Screw, Retainer, Flat hd., 

X-378 

X-1621 

GBW-1024B 
TC-4310A 

X-196 
8X-321 

X-715 

8X-794 

1 

3 

#10-32x1/2 
Bearing, Ball, Shielded, 
S.A.E. #204 
Washer, Skpf., Retainer Sc., 
#10 

Miscellaneous Parts 

1 Band, Cover 
1 Regulator 
4 Washer, Lock, Regulator Mtg., #10 
4 Screw, Mtg., Regulator, Rd. hd., 

#10-32x5j16 
1 Screw, Cover Band, Rd. hd., 

#10-32x1 1/4 
1 Nut, Cover Band, Square, #10-32 

1 2 3 4 5 

(Issued 3-15-44) 

t Brush Set, Service, GCJ-2012S. 

Printed in U.S. A. 

"NOTE: Where part numhers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can he assembled as needed." 

File in 
Equipment & Parts List Binder 

.J 

' 

j 

.J 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCW-4804A GENERATOR PARTS LIST GCW-4804A 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 

Part 
No. 

GCB-20 
( GCW -2030A ) 

GAA-32 
GAL-44 
GBW-34 
GBW-58 
GBW-66 
GBW-67 
GBY-38 
GCB-29 
GCW-1005 
GCW-1007 
GCE-26 
GCE-34 

X-847 
IG-821 

GCW-1008 
GDD-25 
GDD-26 

MN-21 
5X-177 

X-193 
X-196 

8X-349 
8X-361 
5X-1377 
5X-177 

X-193 
X-196 
X-203 

8X-321 
5X-1377 

Comm. End 

DA-22 
DA-39 
DA-60 
DH-7 

GBJ-25 
GBJ-32 

�GCE-2002E 
GCE-53 
GCE-54 
GCE- 1012:): 

X-195 
8X-305 

X-Hl5 
X-199 
X-295 

8X-305 
X-489 

8X-544 
X-870 

No. 
Used 

2 
1 
1 
1 
1 
1 
1 
1 
4 
2 
1 
1 
1 
1 
1 
1 
l 
1 
1 
2 
1 
1 
1 
1 
1 
1 
1 
1 
2 
2 
1 
1 

Name of Part 
1 2 3 4 5 
Frame Screw 
Frame & Field Assy. 

Terminal Post Top Ins. 
Field Connection Ins. 
Insulating Washer 
Terminal Post 
Terminal Post Bottom Ins. 
Terminal Post Ins. 
Pole Piece Screw 
Pole Piece 
Field Coil Assy. - Comp. 

Field Coil Assy.-Left 
Control Lead 

Terminal Post 
Terminal 

Terminal 
Field Coil - Right 

Insulating Bushing 
Insulating Bushing 
Dowel Pin 
#14-24 Hex. Nut 
#14 Lock Washer 
#10 Lock Washer 
#10 Plain Washer 
1/4 Plain Washer 
#10-32 Hex. Nut 

#14-24 Hex. Nut 
#14 Lock Washer 
#10 Lock Washer 
5/16 Lock Washer 
#10-32x5/16 Rd. Hd. Sc. 
#10-32 Hex. Nut 

Part 
No. 

GBM-21 
GCW-2060F 

SP-251 
X-258 
X-261 
X-864 

Drive End 

GCE-1003C 
GAU-31 
GCE-3C 

GG-6 
GK-176 
GT-76 
GT-78 

X-196 
X-295 

8X-311 
X-489 

GCE-240 
X-715 

8X-794 

No. 
Used Name of Part 

1 2 3 4 5 
1 Armature Shaft Nut 
1 Armature Assembly 
1 Ventilating Fan 
1 #3 Woodruff Key 
1 #6 Woodruff Key 
1 .669 Lock Washer 

Head Assembly & Parts Used With 

1 Drive End Head Assy. 
1 Felt Washer 
1 Drive End Head 
1 Bearing Retainer 
1 Felt Washer Retainer 
1 Felt Washer Retainer 
1 Felt Washer 
3 #10 Lock Washer 
1 Ball Brg. - S.A.E. #203 
3 #10-32x3/8 Rd. Hd. Sc. 
1 1/4 Oiler - Press in Type 

Miscellaneous Parts 
1 Hes.d Band 
1 #10--32xl 1/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 12-6-37) 

Plate Assembly & Parts Used With 

1 
1 
1 
1 
1 
1 
1 
2 
2 
2 
1 
1 
1 
1 
1 
1 
1 
3 
3 

Bearing Retaining Washer 
Flat Oil Guard 
Bearing Retaining Screw 
Felt Washer 
End Cap Cover Gasket 
Comm. End Cap Cover 
Comm. End Plate Assy. 

Brush Sp'ring 
Brush Arm 
Brush - Main 
#8 Lock Washer 
#8-32xl/4 Rd. Hd. Sc. 

#8 Lock Washer 
1/4 Lock Washer 
Ball Br�. - s.A.E. #203 
#8-32xlj4 Rd. Hd. Sc. 
1/4 Oiler - Press in Type 
#10 Lock Washer 
#10-32x5/16 Fill. Hd. Sc. 
1 2 3 4 5 

NOTE:- VRE-4002B Current Voltage Regulator 
is used with but is not a part of 
this generator. 

:): Service Brush Set GCE-2012S. 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



lfCE-/01� 

~ 
~ 

(j) 
() 
� 

I 

� 
CD 
0 
� 

)> 

(j) 
m 

z 
m 
:;;c 

)> 
-I 
0 
:;;c 

r 
r 

c 
(f) 
-I 
:;:v 

� 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GCX-4501 GENERATOR PARTS LIST GCX-4501 

Fr&me & Field Ass!!_mbly & Parts Used With 

Part No. 
No. Used Name of Part 

1 2 3 4 5 

GCX-20 2 F'ralile Screw 
(JCX-2001) 1 Frame & Field Assy. 

QAL-44 1 Field Connection Ins. 
GCX-28 1 Insulating Pushing 
GCX-29 2 Pole Piece 
GCX-1005 1 Field Coil Assy.-Comp. 
GCX-1007 1 Field Coil Assy.-Left 

X-946 1 Terminal 
GCX-1008 1 Field Coil Assy.-Right 

X-947 1 Tei'!Ilinal 
GK-33 4 Pole Piece Screw 
MN -21 2 Dowel Pin 

X-199 2 1/4 Lock 'Nasher 
..::C..::o..:.;;mJ"'"m:.:.'_:::E.:.:nc=de-.:..P=l=a..::.t.=..e_���embly & Parts Used With 

GAS-69 1 Comm. End Cap Cover 
GAS-70 1 End Cap Cover Gasket 
3AS-71 1 Bearing Ret9.ining Washer 

(CCX-2002) 1 Comm. End Plate Assy. 
GAL-12 t 2 Brush - Main 
GAL-199 2 Brush screw Block 
GAL-204 1 Ground Connector Assy. 

X-958 2 Terminal 
GAL-205 2 3rd Brush Plate Hetnining 

GAL-242 
GAL-2187B 

GAL-199 
GAL-242 
GAL -1187A 

GAR-13t 
GCX-19 

BX-59 
X-195 
X-127E 

BX-1505 

GCX-19 
GCX-1002 

BX-59 
BX-63 

X-195 
8X-304 

X-1276 
8X-1505 

Spring 
2 Brush Holder 
1 3rd Brush Holder Plate 

Assy. 
1 Brush Screw Block 
1 Brush Holder 
1 3rd Brush Plate Part 

Assy. 
1 Brush - Third 
1 Brush Spring 
1 #8-32x3/16 Rd. Hd. Sc. 
1 #8 Lock �asher 
1 #8 Skpf. 'Nasher 
1 #8-32x9/16 Binding 

He!'ld Screw 
2 Brush Spring 
1 C.E. Plate Part Assy. 
2 #8-32x3/16 Rd. Hd. Sc. 
2 #B-32x3/3 Fla t Hd. Sc. 
4 #8 Lock .'iasher 
1 #8-32x5/16 Rd. Hd. Sc. 
1 #8 Skpf. Washer 
2 #8-32x9/16 Binding Hd.Sc. 

1 2 3 4 5 

Comm. End Plate Assemblz (Continuedl 

Part No. 
No. Used Name of Part 

1 2 3 4 5 

BX-61 1 #10-32x�l6 Flat Hd. Screw 
X-63 3 #8-32x3 3 �let Hd. Screw 
X-1502 1 Ball 8earing - Oil Seal 

Armature Assemblz & Parts Used 'Hith 
GBM-21 1 Armature Shaft Nut 
GCX-23 1 Armature St.aft Spacer 
GCX-2006F 1 Armature Assembly 
GAR-171 1 Snap Ring 

X-260 1 #5 noo1ruff Key 
X-864 1 .669 Lock '.Vasher 

Drive End 
GCX-1003 
GCX-3 

GG-6 
8X-173 

X-HJ6 
BX-316 

X-1501 

GAL-1024 
X-715 

8X-794 

He<.J.d Assembly & Parts Used '.'lith 
1 Drive End Head Assembly 
1 D.E. Head 
2 Bearing Ret�iner 
3 #10-32 Hex. Nut 
3 #10 Lock Washer 
3 #10-32x3/4 Rd. Hd. Screw 
1 Ball Bearing - Oil Seal 

Miscellaneous Parts 

1 He�d Sand Assembly 
1 #10-32xl 1/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 11-1-37) 

t Service Brush Set GAL-2012A. 

Printed in U.S. A. File in 

"NOTE: Where part numhers are shown in parenthesis 
they are for reference only. By stocking sub·parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



GCX-4501 GENERATOR ILLUSTRATION 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GCX-4502 GElJEJ.ATOR ?A�TS LIST GCX-4502 

PRELIMINARY 

Fra::1e & Field AsseEJ.b ly & Parts Used With Coma. End Plate Assenbly (Continued) 
Part No. 

No. Used 

GCX-20 2 
(GCX-2032) 1 

G.AA-30 1 
G.AA-32 1 
GAL-44 1 
G.AM-73 1 
G.AA-27 1 

X-947 1 
GCT-25 1 
GCX-29 2 
GCX-1005.A 1 
GCX-1007 1 

:X:-946 1 
GDG-1008 1 

X-959 1 
GK-38 4 
MN-21 2 
8X-l40 1 
5X-177 1 

X-193 1 
X-194 1 

8X-361 1 
8X-1008 1 
5X-177 1 

X-193 1 
X-196 1 
X-199 2 

8X-321 1 

Name of Part 
1 2 3 4 5 
Frane Screw 
Frame & Field .Assembly 

Ter;1inal Post Bottom Ins. 
Teminal Post Top I11s. 
Field Connection Ins. 
Terminal Lead Assenbly 

Terminal Post 
Terninal 

Insulating Bushing 
Pole Piece 
FIELD COIL .ASSY.- Camp. 

Field Coil Assy.-Left 
Terminal 

Field Coil Assy.-Right 
Terminal 

Pole Piece Screw 
Dowel Pin 
#6-32 Hex. Nut 
#14-24 Hex. Nut 
#14 Lock 'Nasher 
#6 Lock Washer 
1/4 Plain 'flasher 
#6-32x9/16 Rd. Hd. Sc. 

#14-24 Hex. Nut 
#14 Lock Washer 
#10 Lock Washer 
1/4 Lock 'Nasher 
#l0-32x5/16 Rd. Hd. Screw 

Part 
No. 

BX-61 
X-63 
X-1502 

No. 
Used Nane of Part 

1 2 3 4 5 
1 #l0-32x7/16 Flat Hd. Sc. 
3 #8-32x3/8 Flat Hd. Screw 
1 BALL BEARING - Oil Seal 

Arnature Assembly & Parts Used With 

GBM-21 
GCX-23 
GCX-2006F 
GAR-171 

X-260 
X-864 

1 Armature Shaft Nut 
1 Armature Shaft Spacer 
1 ARMATURE ASSE!.IBLY 
1 Snap Ring 
1 #5 Woodruff Key 
1 .669 Lock Washer 

Drive End Head AsseT.1bly & Parts Used With 

GDG-1003 
GDG-3 

GG-6 
8X-173 

X-196 
8X-316 

X-1501 

GBW-24 
X-715 

8X-794 

1 
1 
2 
3 
3 
3 
1 

Drive End Head Assenbly 
Drive End Head 
Bearing Retainer 
#10-32 Hex. Nut 
#10 Lock Washer 
#10-32x3/4 Rd. Hd. Screw 
BALL BEARING - Oil Seal 

Miscellaneous Parts 

1 

1 
1 

Head Band 
#l0-32xl 1/4 Rd. Hd. 
#10-32 Square Nut 
1 2 3 4 5 

Screw 

Comm. End Plate Assembly & Parts Used With (Issued 4-18-41) 

GAS-69 
GAS-70 
GAS-71 

( GCX-2002A) 
GAL-12t 
GAL-199 
GAL-204 

X-958 
GAL-205 

GAL-242 
GAL-2187B 

GAL-199 
GAL-242 
GAL-ll87.A 

G.AR-13t 
GCX-19 

8X-59 
X-195 
X-1276 

8X-1505 
GCX-19 
GDG-1002 

8X-59 
8X-63 

X-195 
8X-304 

X-1276 
8X-1505 

1 
1 
1 
1 
2 
2 
1 
2 
2 

2 
1 

1 
1 
1 

1 
1 
1 
1 
1 
1 

2 

1 
2 
2 
4 

1 
1 
2 

Comn. End Cap Cover 
End Cap Cover Gasket 
Bearing Retaining Washer 
Co��. End Plate Assembly 

Brush - Main 
Brush Screw Block 
Ground Connector Assy. 

Terminal 
3rd Brush Plate Retaining 
Spring 
Brush Holder 
3rd Brush Holder Plate 
Asserably 

Brush Screw Block 
Brush Holder 
3rd Brush Plate Part 
Assembly 
Brush - Third 
Brush Spring 
#8-32x3/16 Rd. Hd. Sc. 
#8 Lock Washer 
#8 Sl-:pf. \'lasher 
#8-32x9/16 Bdg. Hd. Sc. 

t SERVICE BRUSH SET GAL-2012A. 

Brush Spring 
c. E. Plate Part Assy. �8-32x3/16 Rd. Hd. Screw 

8-32x3/8 Flat Rd. Screw 
8 Lock Washer 

#8-32x5/16 Rd. Hd. Screw 
#8 Skpf. Washer 
#8-32x9/16 Bdg. Hd. Sc. 

NOTE:- CBC-4001 CIRCUIT BREAKER is used with 
but is not a part of this generator. 

1 2 3 4 5 

UNIT 

GCX-4502 

Printed in U.S. A. 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

APPLICATION 

Parris Dunn 

File in 
Equipment & Pans List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GCX-4503 GEllliRATOR ?ARTS LIST GCX-4503 

PRELI!.!INARY 

Fra';le & Field Assenbly & Parts Used With Arm.ature Assenbly & Parts Used With 
Part No. Part No. 

No. Used Name of Part No. Used Name of Part 

GAU-20A 
( GCX-2033) 

GAA-30 
GAA-32 
GAL-44 
GAM-73 
GAA-27 

X-947 
GCT-25 
GCX-29 
GCX-l005A 
GCX-1007 

X-946 
GDG-1008 

X-959 
GK-38 
:MN-21 
8X-l40 
5X-l77 

X-193 
X-194 

8X-36l 
8X-l008 
5X-l77 

X-193 
X-196 
X-203 

8X-32l 

2 
l 
l 
l 
l 
l 
l 
l 
l 
2 
l 
l 
l 
l 
l 
4 
2 
l 
l 

l 
l 
l 
l 
l 
l 
l 
2 
l 

l 2 3 4 5 
Frame Screw 
Frame & Field Assembly 

Terminal Post Bottom Ins. 
Terminal Post Top Ins. 
Field Connection Ins. 
Term.inal Lead Assembly 

Terminal Post 
Terminal 

Insulatin� Bushing 
Pole Piece 
FIELD COIL ASSY.- Com.p. 

Field Coil Assy.-Left 
Terminal 

Field Coil Assy.-Right 
Termnal 

Pole Piece Screw 
Dowel Pin 
#6-32 Hex. Nut 
#14-24 Hex. IJut 
#14 Lock Washer 
#6 Lock Washer 
l/4 Plain Washer 
#6-32x9/l6 Rd. Hd. Screw 

#14-24 Hex. Nut 
#14 Lock 'Nasher 
#10 Lock Washer 
5/16 Lock Vlasher 
#l0-32x5/l6 Rd. Hd. Screw 

GBM-21 
GCX-23 
GCX-2034 
GAR-171 

X-260 
X-864 

l 
l 
l 

l 
l 
l 

l 2 3 4 5 
Aroature Shaft Nut 
Armature Shaft Spacer 
ARMATURE ASSEl,IDLY 

. Snap Ring 
#5 Woodruff Key 
.669 Lock Washer 

Drive End Head Assembly & Parts Used With 

GCX-1035 
GCX-35 

GG-6 
8X-l73 

X-196 
8X-316 

X-1501 

GBW-24 
X-715 

8X-794 

l Drive End Head Assenbly 
l Drive End Head 
2 Bearing Retainer 
3 #10-32 Hex. Nut 
3 #10 Lock Washer 
3 #l0-32x3/4 Rd. Hd. Screw 
l BALL BEARIHG - Oil Seal 

Miscellaneous Parts 

l Head Band 
l #l0-32xl l/4 Rd. Hd. Screw 
l #10-32 Square Nut 

l 2 3 4 5 

(Issued 4-18-41) 

Conn. End Plate Assembly & Parts Used With 

(GCX-2036) 
GAL-l2t 
GAL-199 
GAL-204 

X-958 
GAL-205 

GAL-242 
GCX-19 
GCX-1036 
GCX-2037 

GAL-199 
GAL-242 
GAR-l3t 
GCX-19 
GCX-1037 

8X-59 
X-195 
X-1276 

8X-l505 
8X-59 
SX-63 

X-195 
8X-304 

X-1276 
SX-1505 

X-1502 

l 
2 
2 
l 
2 
2 

2 
2 
l 
l 

l 
l 
l 
l 
l 

l 
1 
1 
l 
2 
2 
4 

1 
l 
2 
l 

Como. End Plate Assenbly 
Brush - Main 
Brush Screw Block 
Ground Connector Assy. 

Terminal 
3rd Br. Plate Retaining 
Spring 
Brush Holder 
Brush Spring 

t SERVICE BRUSH SET GAL-2012A, 

c. E. Plate Part Assy. 
3rd Brush Holder Plate 
Assem.bly 

NOTE:- CBC-4001 CIRCUIT BREAKER is used with 
but is not a part of this generator. 

Brush Screw Block 
Brush Holder 
Brush - Third 
Brush Spring 
3rd Brush Plate Part 
Assem.bly 
#8-32x3/l6 Rd. Hd. Sc. 
#B Lock Washer 
#8 Skpf. Lock Washer 
#8-32x9/l6 Bdg. Hd. Sc. 

#8-32x3/l6 Rd. Hd. Screw 
#8-32x3/8 Flat Hd. Screw 
#8 Lock Washer 
#8-32x5/l6 Rd. Hd. Screw 
#8 Skpf. Washer 
#8-32x9/l6 Bdg. Hd. Sc. 

BALL BEARING - Oil Seal 
1 2 3 4 5 

Printed in U.S. A. 

UNIT 

GCX-4503 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

APPLICATION 

Parris Dunn 

File in 
Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GCX-4503 GElJERATOR ?ARTS :,IST GCX-4503 

?R.E::.,IIUHARY 

Fra'1e & Field Assenbly & Parts Used With Arwature Asse::�bly & Parts Used With 
Part No. Part Ho. 

No. Used N��e of Part No. Used Name of Part 
1 2 3 4 5 

GAU-20A 
( GCX-2033) 

GAA-30 
GAA-32 
GAL-44 
G.AM-73 
GAA-27 

X-947 
GCT-25 
GCX-29 
GCX-1005A 
GCX-1007 

X-946 
GDG-1008 

X-959 
GK-c8 
MN-21 
SX-140 
5X-177 

X-193 
X-194 

BX-361 
8X-1008 
5X-177 

X-193 
X-196 
X-203 

BX-321 

2 
1 
1 
1 
1 
1 
1 
1 
1 
2 
1 
1 
1 
1 
1 
4 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
1 

1 2 3 4 5 
Fra:ile Screw 
Frane & Field Assenbly 

Terminal Post Bottom Ins. 
Terminal Post Top Ins. 
Field Connection Ins. 
Terminal Lead Assenbly 

Terminal Post 
Teminal 

I nsulatinc Bushing 
Pole Piece 
FIELD COIL ASSY.- Cosp. 

Field Coil Assy.-Left 
Terrainal 

Field Coil Assy.-RiGht 
Ter:Jinal 

?o:'..e Piece Screw 
Dowel Pin 
#6 -32 :lex. 1�u t 
#14-24 Hex. IJut 
#14 Lock 'Nasher 
#6 Lock 'Nasher 
1/4 Plain \'lasher 
#6-32x9/16 Rd. Hd. Screw 

#14-24 Hex. Nut 
#14 Lock Jasher 
#10 Lock Washer 
5/16 Lock 'dasher 
#l0-32x5/l6 Rd. �1d. Screw 

GBM-21 
GCX-23 
GCX-2034 
GAR-171 

X-260 
X-364 

1 
1 
1 
1 

l 

Arna ture Shaft I Jut 
Amature Shaft Spacer 
ARMA TURE ASSEI.ffiLY 

Snap Ring 
#5 Woodruff Key 
• 669 Lock Washer 

Drive End Head Assenbly & Parts Used '>'lith 

GCX-1035 
GCX-35 

GG-6 
SX-173 

X-196 
SX-316 

X-1501 

GBW-24 
X-715 

8X-794 

l Drive End Head Assenbly 
l Drive End Head 
2 Bearing Retainer 
3 #10-32 Hex. Nut 
3 #10 Lock Wasl1er 
3 #10-32x3/4 Rd. Hd. Screw 
1 BALL BEARLJG - Oil Seal 

Miscellaneous Parts 

1 Head Band 
l #l0-32xl l/4 Rd. Hd. Screw 
l #10-32 Square Nut 

l 2 3 4 5 

(Issued 4-18-41) 

Comm.. End Plate Asse::J.bly & Parts Used 'iii th 

(GCX-2036) 
GAL-12t 
GAL-199 
GAL-204 

X-958 
GAL-205 

GAL-242 
GCX-19 
GCX-1036 
GCX-2037 

GAL-199 
GAL-242 
GAR-l3t 
GCX-19 
GCX-1037 

8X-59 
X-195 
X-1276 

8X-1505 
BX-59 
BX-63 

X-195 
SX-304 

X-1276 
SX-1505 

X-1502 

1 
2 
2 
1 
2 
2 

2 
2 
1 
1 

1 
1 
1 
l 
1 

1 
1 
1 
1 
2 
2 
4 
1 
1 
2 
1 

Cor:rra. End Plate Assenbly 
Brush - Main 
Brush Screw Block 
Ground Connector Assy. 

Teminal 
3rd Br. Plate Retaining 
Spring 
Brush Holder 
Brush Spring 

t SERVICE BRUSH SET GAL-2012A. 

c. E. Plate Part Assy. 
3rd Brush Holder Plate 
Assenbly 

NOTE:- CBC-4001 CIRCUIT BREAKER is used vrith 
but is not a part of this generator. 

Brush Screw Block 
Brush Holder 
Brush - Third 
Brush Spring 
3rd Brush Plate Part 
Asse::J.bly 
#8-32x3/16 Rd. Hd. Sc. 
#8 Lock Washer 
#8 Skpf. Lock Washer 
#B-32x9/l6 Bdg. Hd. Sc. 

#B-32x3/l6 Rd. Hd. Screw 
#8-32x3/8 Flat Hd. Screw 
#B Lock 'dasher 
#B-32x5/16 Rd. Hd. Screw 
#8 Skpf. Washer 
#8-32x9/16 Bdg. Hd. Sc. 

BALL BE.-LlUlJG - Oil Seal 
1 2 3 4 5 

Printed in U.S. A, 

UNIT 

GCX-4503 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only, By stocking sub-parts the 
complete part can be assembled as needed,'' 

APPLICATION 

Parris Dunn 

File in 
Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCY-4603 GENERATOR PARTS LIST GCY-4603 

PRELIMINARY 

Frame & Field Assembly & Parts Used With Comm. End Plate Assembly (Qon't.) 

Part 
No. 

(GBH-3001) 
GBF-55 
GBG-22 
GBG-23 
GBG-28 
GBG-30 
GBG-38 
GBG-59 
GBG-121 

X-1425 
GBG-62 
GBH-29 
GBH-1005 
GBH-1007 
GBG-26 
GBH-1008 
GBH-1009 
GBH-1010 

X-1425 
GCY-27 
GCY-28 

MU-36 
MU-37 
8X-l83A 

X-196 
X-1014 

8X-1376 
BX-1377 

X-196 
8X-321 

X-1014 
8X-1376 
8X-1377 

No. 
Used 

1 
1 
1 
1 
1 
1 
8 
1 
1 
2 
1 
4 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
1 
1 
1 
1 

Name of Part 
1 2 3 4 5 
Frame & Field Assembly 

Insulating Washer 
Terminal Post 
Terminal Post 
Terminal Post Insulation 
Field Connection Ins. 
Pole Piece Screw 
Control Lead Assembly 

Terminal 
Terminal 

Terminal Post Insulation 
Pole Piece 
FIELD COIL ASSY.- Camp. 

Field Coil Assy.-U.R. 
Terminal 

Field Coil - L.L. 
Field Coil - L.R. 
Field Coil Assy.-U.L. 

Terminal 
Insulating Bushing 
Insulating Bushing 
Insulating Washer 
5/16 Plain Washer 
#10 Plain Washer 
#10 Lock Washer 
5/16 Lock Washer 
5/16-24 Hex. Nut 
#10-32 Hex. Nut 

#10 Lock Washer 
#l0-32x5/16 Rd. Hd. Screw 
5/16 Lock Washer 
5/16-24 Hex. Nut 
#10-32 Hex. Nut 

Part 
No. 

8X-118 
X-195 
X-196 
X-199 

8X-305 
X-394 
X-440 

8X-870 

No. 
Used 

6 
3 

10 
1 
3 
1 
1 
4 

Name of Part 
1 2 3 4 5 
#l0-32x3/4 Fill. Hd. Screw 
#8 Lock Washer 
#10 Lock Washer 
1/4 Lock Washer 
#8-32xl/4 Rd. Hd. Screw 
Screw In - Sleeve Oiler 
BALL BEARING - Shielded 
#l0-32x5/l6 Fill. Hd. Screw 

Armature Assembly & Parts Used With 

GBG-49 
GCY-2030F 

X-263 
X-1134 
X-1177 
X-1178 

2 Armature Shaft Spacer 
1 ARMATURE ASSEMBLY 
1 #8 Woodruff Key 
1 5/8 Plain Washer 
1 5/8 Skpf. Washer 
1 5/8-18 Hex. Nut 

Drive End Head Assembly & Parts Used With 

GBG-1104 
GBG-50 
GBG-57 
GBG-58 
GBG-104 
GBG-1056 
GBG-56 
GBG-57 
GBG-58 

8X-119 
X-196 
X-444 

8X-118 
X-394 
X-5 44 

1 
1 
1. 
1 
1 
1 
1 
1 
1 
4 
4 
1 
6 
1 
6 

Drive End Head Assembly 
Gasket 
Felt Washer Retainer 
Fel t Washer 
Drive End Head 
Bearing Retainer Assy. 

Bearing Retainer 
Felt Washer Retainer 
Felt Washer 

#l0-32xl/2 Fill, Hd. Sc. 
#10 Lock Washer 
BALL ERG.- S.A.E. #305 

#l0-32x3/4 Fill. Hd. Screw 
Screw In - Sleeve Oiler 
#10 Loc k Washe r 

Comm. End Plate Assembly & Parts Used With Miscellaneous Parts 
DA-60 

GBG-46 
GBG-47 
GBG-48 
GBG-63 
GBG-64 
GBG-66 

(GBG-3103) 
DA-38 
DE-85 

GBG-41 
GBG-51 
GBG-103 
GBG-1012t 
GBG-2031 
GBG-18L 
GBG-36L 
GBG-40L 
GBG-85 
GBG-l037L 

8X-173 
X-196 

GK-151 
X-195 

8X-208 
8X-305 
8X-361 

X-1270 

1 
1 
1 
2 
1 
1 
1 
1 
2 
1 
2 
2 
1 
4 
1 
4 
4 
4 
4 
4 
4 
4 
1 
4 
1 
4 
2 
1 

Bearing Retaining Screw 
Spring Washer 
Felt Washer 
Felt Washer Retainer 
Comm. End Cap Cover 
End Cap Cover Gasket 
Bearing Retaining Washer 
Comm. End Plate Assembly 

Spring Washer 
Steel Washer 
Brush Holder Plate Screw 
Plain Washer 
Carom. End Plate 
Brush - Main 
Brush Holder Plate Assy. 

Brush Holder 
Brush Spring 
Brush Holder Terminal 
Brush Holder Stud 
Brush Arm 
#10-32 Hex. Nut 
#10 Lock Washer 

Plain Steel Washer 
#8 Lock Washer 
#l0-32x9/16 Hex. Hd. Sc. 
#8-32xl/4 Rd. Hd. Sc, 
1/4 Plain Washer 
#10 Skpf. Washer 

GBG-24 
8X-715 
SX-794 

1 
1 
1 

Head Band 
#l0-32xl 1/4 Rd. Hd. 
#10-32 Square Nun 
1 2 3 4 5 

(Issued 5-19-41) 

t SERVICE BRUSH SET GBG-2012S. 

Screw 

NOTE:- VRG-4103A CURRENT-VOLTAGE REGULATOR 
is used with but is not a part of 
this generator. 

UNIT APPLICATION 
GCY-4603 Kermath 

1 2 3 4 5 Primed in U.S. A. File in 

"NOTE: Where part numbers are shown in paremhesis 
they are for refertn"� only. By stocking sub-par1s the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCZ-4803 GENERATOR PARTS LIST GCZ-4803 

• 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 

Part 
No. 

GAL-225 
(GCZ-30?1) 
GAI.-29 
G.AL-44 
GAL-1224 
GAR-211 
GCJ-2005A 
GCJ-200? 

X-9?6 
GCJ-2008A 
GAL-289 

X-?55 
X-1425 
X-9?6 

GK-38 
MN-21 
8X-59 

X-195 
GK-20 

X-199 
X-842 

Coiiiiil. End 

( GCJ-3089) 
GAR-?3 
GAR-98 
GBM-1013At 
GB'/1-69 
GBW-?2 
GBii'-?3 
GB''i-l068A 
GCJ-51 

GCJ-1089A 
GBF-?9 
GBW-45 
GCJ-26 
GDB-10141 
GDF-1012t 

X-195 
8X-3ll 
8X-888 
8X-1507 

X -195 
8X-150? 

No. 
Used 

1 
1 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
2 
1 
1 
2 
2 
1 

Name of Part 
1 2 3 4 5 
Fuse Cover 
Fr�e & Field Assy. 

Pole Piece 
Field Connection Ins, 
Fuse Holder 
Insulating Bushing 
Field Coil Assy. - Comp. 

Field Coil Assy.-Left 
Terminal 

Field Coil Assy.-Right 
C,B, Lead Assy. 

Terminal 
Terminal 

Terminal 
Pole Piece Screw 
Dowel Pin 
#8-32x3/l6 Rd. Rd. So. 
#8 Lock Washer 

Frame Screw 
1/4 Lock Washer 
Fuse - 5 Ampere 

Plate Assembly & Parts Used With 

1 Camm. End Plate Assy. 
1 Oil Wick 
1 Wick Cover 
1 Brush - Third 
1 Gasket 
1 Oil Guard 
1 Oil Retaining Gasket 
1 Comm. End Cap Cover 
1 3rd Brush Plate Retaining 

Spring 
1 
1 
2 
2 
1 
2 
5 
1 
4 
1 
2 
2 

Comm. End Plate Part Assy 
Absorbent Bronze Brg. 
Brush Spring 
Brush Arm 

Third Brush Plate Assy. 
Brush - Main 
#8 Look Washer 
#10-32x3/8 Rd. Hd. Screw 
#8-32x5/16 Fill. Hd. So. 
#8-32xl/4 Bdg. Rd. Screw 

#8 Lock Washer 
#8-32xl/4 Bdg. Hd. Screw 
1 2 3 4 5 

Part 
No. 

GCZ-2055 
GAR-1 ?1 

GJ-104 
GJ-179 
GR-32 

X-160 
X-205 
X-261 

Drive End 

GCZ-1003 
GCZ-3 
GG-6 
GG-164 
GK-1?6 
8X-1?3 

X-196 
X-295 

8X-316 
X-489 

CB-4014 
CB-123 
CB-160 
PX-55 

X-196 
8X-312 

GBVl-1024A 
X-196 

BX-321 
X-?15 

BX-?94 

No. 
Used Nametof Part 

1 2 3 4 5 
1 Armature Assembly 
1 Snap Ring 
1 Armature Shaft Spacer 
1 ?/16 Plain Washer 
1 Felt Washer Retainer 
1 ?/16-20 Hex. Nut 
1 ?/16 Lock V/asher 
1 #6 \'.'oodruf:t' Key 

Head Assembly & Parts Used With 

1 Drive End Head Assy. 
1 Drive End Head 
2 Bearing Retainer 
1 Felt Washer 
1 Felt Washer Retainer 
3 #10-32 Hex, Nut 
3 #10 Lock Washer 
1 Ball Brg. - S.A.E. #203 
3 #10-32x3/4 Rd. Hd. Sc. 
1 1/4 Oiler - Press in Type 

Miscellaneous Parts 

1 
1 
1 
1 
2 
1 
1 
2 
2 
1 
1 

Circuit Breaker Assy. 
Armature Spring 
C.B. Cover 
#10-32x3/l6 Bdg, Hd. Sc. 
#10 Lock V/a.sher 
#l0-32xl/4 Rd. Hd. Sc. 

Head Band Assembly 
#10 Lock Washer 
#10-32x5/16 Rd. Hd. Screw 
#l0-32xl 1/4 Rd. Hd. Screw 
#10-32 Square Nut 
1 2 3 4 5 

( Issued 8/12/38) 

t Service Brush Set GDF-2012AS. 

Printed in U.S. A. File in 

"NOTE: Where parr numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete pan can be assembled as needed." 

Equipment & Parts List Binder 



ro rNJID 

tiC'J-ItOC? 

.:) 
� � 

(i) 
() 
N 
I 

� 
CD 
0 
(A) 

(j) 
m 

z 
m 

� 
0 
:::0 

r 
r 

c 
Vl 
-I 

� -
0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GCZ-4805 GENERATOR ?ARTS LIST GCZ-4805 

PRELIMINARY 

Frame & Field Assembly & Parts Used With 

Part No. 
No. Used 

( GCZ-3025) l 
GAL-29 2 
GAL-44 l 
GAR-211 l 
GCJ-2005B l 
GCJ-2007A l 
GAL-289 l 

X-755 l 
X-1425 l 
X-959 l 

GCJ-2008B l 
X-976 l 

GK-38 2 
MN-21 2 
8X-l40 l 

X-194 l 
8X-l008 l 
GK-20 2 

X-199 2 

Name of Part 
l 2 3 4 5 
Frame & Field Assembly 

Pole Piece 
Field Connection Ins. 
Insulating Bushing 
FIELD COIL ASSY.- Comp. 

Field Coil Assy.-Left 
c. B. Lead Assy. 

Terminal 
Terminal 

Terminal 
Field Coil Assy .-Right 

Terminal 
Pole Piece Screw 
Dowel Pin 
#6-32 Hex. Nut 
#6 Lock Washer 
#6-32x9/l6 Rd. Hd. Sc. 

Frame Screw 
l/4 Lock Washer 

Comm. End Plate Assembly & Parts Used With 
(GCJ-3089) 

GAR-73 
GAR-98 
GBJ-l013t 
GBW-69 
GBW-72 
GBW-73 
GBW-l068A 
GCJ-51 

GCJ-l012t 
GCJ-l089A 
GBF-79 
GBW-45 
GCJ -26 
GDB-l014L 

X-195 
BX-311 
8X-888 
8X-l507 

X-195 
8X-l507 

l Comm. End Plate Assembly 
l Oil Wick 
l Wick Cover 
1 Brush - Third 
l Gasket 
l Oil Guard 
l Oil Retaining Gasket 
l Comm. End Cap Cover 
l 3rd Brush Plate Retaining 

Spring 
2 
l 
l 
2 
2 
l 
5 
l 
4 
l 
2 
2 

Brush - Main 
c. E. Plate Part Assy. 

ABSORBENT BRONZE BRG. 
Brush Spring 
Brush Arm 

Third Brush Plate Assy. 
#B Lock Wash er �l0-32x3/8 Rd. Hd. Screw 

8-32x5/l6 Fill. Hd. Sc. 
8-32xl/4 Bdg . Hd. Screw 

#B Lock Washer 
#8-32xl/4 Bdg. Hd. Screw 
l 2 3 4 5 

Armature Assembly & Parts Used With 
Part 

No. 

GAL-310 
GCZ-2091 

GK-174 
X-156 
X-263 
X-404 

No. 
Used Name of Part 

l 2 3 4 5 
l Armature Shaft Spacer 
l ARMATURE ASSEMBLY 
l 1/2 Plain Washer 
1 1/2-20 Castellated Nut 
l #8 Woodruff Key 
l 3/32xl Cotter Pin 

Drive End Head Assembly & Parts Used With 

GAL-l306B 
DB-17 

GAL-306B 
GAR-95 
GBC-25 

GW-29 
GX-9 

X-196 
X-298 

8X-3ll 
X-489 

CB-4014 
CB-123 
CB-l60S 
PX-55 

X-196 
BX-312 

GBW-l024A 
X-196 

8X-32l 
X-715 

8X-794 

l Drive End Head Assembly 
1 Felt Guard 
1 D. E. Head 
l Felt Washer 
l Felt Guard 
l Felt Washer 
l Bearing Retainer 
3 #10 Lock Washer 
1 BALL BRG.- S.A.E. #204 
3 #l0-32x3/8 Rd. Hd. Sc. 
1 l/4 Oiler - Press in Type 

Miscellaneous Parts 

l 
l 
l 
l 
2 
l 
l 
2 
2 
l 
l 

CIRCUIT BREAKER ASSEMBLY 
Armature Spring 
C. B. Cover 
#l0-32x3/l6 Bdg. Hd. Sc, 
#10 Lock Washer 
#l0-32xl/4 Rd. Hd. Screw 

Head Band Assembly 
#10 Lock Washer 
#l0-32x5/l6 Rd. Hd. Screw 
#l0-32xl l/4 Rd. Hd. Screw 
#10-32 Square Nut 
l 2 3 4 5 

(Issued 5-19-41) 

t SERVICE BRUSH SET GDF-2012AS. 

UNIT AP.?LICATION 
GCZ-4805 Chris Craft 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

l:quipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDA-480l,A, GENERATOR PARTS LIST B,C,D,E GDA-48C'l,A, 

B,C,D,E 

Frame & Field Assy. & Parts Used With 
Part No. 

No. Used Name of Part 

( GDA-2001) 
GAA-:52 
GAL-44 
GBW-29 
GBW-34 
GBW-40 
GAA-27 

X-847 
GBW-58 
GBW-66 
GBW-67 
GBW-lOOoA 
GBW-1007A 

IG-821 
GBW-1008 
GCT-25 
GCY-25 

GK-38B 
MN-21 
8X-177 

l2X-193 
12X-l96 

8X-349 
8X-361 
8X-l:577 
GY-20 
BX-177 

12X-193 
12X-196 
12X-199 

BX-321 
BX-1:577 

Comm. End 

( GBW-2002) 
GAR-73 
GAR-98A 
GBW-69 
GB'l/-72 
GFYH-73 
GBW-l002A 
GBF-79 
GBW-45 
GCJ-26 
GB\V-l012Al 
GBW-l068B 
l2:X:-19 5 

8X-305 
8X-888 

X-195 
BX-305 

1 2 3 4 5 
1 Frame & Field Assy. 
l Terminal Post Top Ins. 
1 Field Connection Ins. 
2 Pole Piece 
l Insulating Washer 
l Lead Assy. 
1 Terminal Post 
l Terminal 
1 Terminal Post 
1 Terminal Pos+: Bottom Ins .. 
l Terminal Post Ins. 
1 Field Coil Assy.-Comp. 
l Field Coil Assy.-Left 
1 Terminal 
1 Field Coil - Right 
l Insulating Bushing 
l Insulating Bushing 
2 Pole Piece Screw 
2 Dowel Pin 
1 #14-2 4 Hex. Nut 
l #14 Lock Washer 
l #10 Lock Washer 
1 #10 Plain Washer 
l 1/4 Plain Washer 
1 #10 -32 Hex. Nut 
2 Frame Screw 
1 #14-24 Hex. Nut 
1 #14 Lock Washer 
2 #10 Lock Washer 
2 1/4 Lock Washer 
1 #10 -3 2x5/16 Rd. Hd. Screw 
1 #10-32 Hex. Nut 

Plate Assy. & Parts Used With 

l 
1 
l 
l 
l 
l 
1 
l 
2 
2 
2 
l 
5 
l 
4 
l 
1 

Comm. End Plate Assy, 
Oil Wick 
Wick Cover 
Gasket 
Oil Guard 
Oil Retaining Gasket 
Comm, End Plate Part Assy 

Absorbent Bronze Brg, 
Brush Spring 
Brush Arm 

Brush - Main 
Comm, End Cap Cover 
/18 Lock 71asher 
#8-32 xl/4 Rd. Hd. Screw 
#8- 32x5/1 6 Fill. Hd, Sc, 

#8 Lock Washer 
#8-32xl/4 Rd. Hd. Screw 
1 2 3 4 5 

* See table following parts list for p art 
number applying to assembly wanted. 

Armature Assembly & Parts Used 'Nith 
Part No. 

No. Used Name of Part 

GBM-2 1 
GDA-2006F 
GAR-171 

GR-32 
* 

X-2 60 
X-864 

Drive End 
GBJ-1003C 
GAR-63 
GAR-64 
GBJ-3C 

GG-164 
6X-173 

X-196 
X-295 
X-489 

6X-1003 

GBW-2 4B 
BX-715 
8X-794 

1 2 3 4 5 
1 Armature Shaft Nut 
l Armature Assy. 
l Snap Ring 
l Felt Washer Retainer 
l Drive Pulley 
1 #5 Woodruff Y.ey 
l .669 Lock Nasher 

Head Assembly &: Parts Used Wlth 
l 
2 
2 
l 
2 
3 
3 
l 
1 
3 

Drive End Bead Assy. 
Felt Gu ard 
Brg. Retainer 
D.E. Head 
Felt Washer 
#10-32 Hex. Nut 
#10 Lock Washer 
Ball Brg. - S.A.E, #2 03 
1/4 Oiler - Press in Type 
#10-32x7/8 Rd. Hd. Screw 

Miscellaneaus Parts 

1 Head Band 
1 #10-.32 xl 1/ 4 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

Assembly 
No. 

GDA-4801 
GDA-4801A 
GDA-4801B 
GDA-4801C 
GDA-4801D 
GDA-4801E 

(Issued 10-18-38) 

Drive 
Pulley 

None 
SP-1174 
SP-12 34 
SP-2 38 
SP-15 4 
SP-1220 

NOTE: VRB-4004B Current Voltage Regulator 
1s used with but 1s not a part of 
this generator. 

l Service Brush Set GBW-2 012AS 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete pan can be assembled as needed." 

Equipment & Parts List Binder 



� 

�� 

� 

'1'11NifL 

NONE 

�r111 
�� 

.,� 
3P·I.S41DJ 

3P-II!l'OfEl 

(j) 
0 
> 

I 

� 
00 
0 -

> 
m 

.... 

() 
.... 

0 
.... 

m 

(j) 
m 
z 
m 
:N 
)> 
-I 
0 
:N 

r 
r 

c 
(/') 
-I 
:N 
)> 
-I -
0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDA-4803,A G!lffiRATOR PARTS LIST GDA-4803 , A 

Frame & Field Assembly & Parts Used Vlith Armature Assembly & Parts Used '.'lith 

Part No. Part 
No. 

No. 
No. Used Name of Part 

1 2 3 4 5 
Used Name of Part 

(GDA-2001) 
GAA-32 
GAL-44 
GBY/-29 
GBW-34 
GB'.'i-40 
GAA-2? 

X-84? 
GBW-58 
GBW-66 
GBW-6? 
GBW-1005A 
GBW-lOO?A 

IG-821 
GBW-1008 
GCT-25 
GCY-25 

GK-383 
:t.:N-21 
8X-l ?? 

12X-193 
12X-l96 

8X-349 
8X-36l 
8X-l377 
GY-20 
8X-l77 

12X-l93 
12X-196 
12X-l99 

8X-321 
8X-1377 

Comm. End 

( GB':/-2002) 
GAR-73 
GAR-98A 
GB\V-69 
GBW-72 
GBW-73 
GBW-1002A 

GBF-79 
GB'.i-45 
GCJ-26 
GBW-1012At 
GBW-l068B 
12X-l95 

8X-305 
8X-888 

X-195 
SX-305 

1 
1 
1 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
2 
1 
1 
1 
1 
1 
1 
2 
1 
1 
2 
2 
1 
1 

Frame & Field Assy. 
Term. Post Top Ins. 
Field Connection Ins. 
Pole Piece 
Insulating 'i/asher 
Lead Assembly 

Terminal Po:-t 
Terminal 

Terminal Post 
Term. Post Bottom Ins. 
Term. Post Bottom Ins. 
Field Coil Assy.-Comp. 

Field Coil Assy.-Left 
Terminal 

Field Coil - Right 
Insulating Bushing 
Insulating Bushing 
Pole Piece Screw · 
Dowel Pin 
#14-24 Hex. Nut 
#14 Lock Washer 
/110 Lock Washer 
#10 Plain Washer 
i/4 Plain Washer 
#10-32 Hex. Nut 

Frame Screw 
#14-24 Eex. Nut 
#14 Lock Viasher 
#10 Lock Washer 
1/4 Lock \'lasher 
#10-32x5/l6 Rd. Hd. Screw 
#10-32 Hex. Nut 

Plate Assembly & Parts Used With 

1 Comm. End Plate Assy. 
1 Oil Wick 
1 \'lick Cover 
1 Gasket 
l Oil Guard 
1 Oil Retaining Gasket 
1 Comm. End Plate Part 

Assembly 
1 Absorbent Bronze Brg. 
2 Brush Spring 
2 Brush Arm 
2 Brush - Main 
1 Comm. End Cap Cover 
5 #8 Lock ·:/as!;ler 
1 #8-32xl/4 Rd. Ed. So. 
4 #8-32x5/16 Fill. fld. So. 
l #8 Lock Washer 
1 #8-32xl/4 Rd. Hd. Screw 

1 2 3 4 5 

GBM-21 
GDA-2057F 

• 

X-263 
X-864 

l 2 3 4 5 
l Armature Shaft Nut 
1 Armature Assembly 
l .Drive Pulley 
l #8 Woodruff Key 
1 • 669 Lock Washer 

Drive End Head Assembly & Parts Used \'iith 

GAR-1182 
GAR-178 
GAR-1?9 
GAR-182 

GJ-147 
8X-l73 

X-195 
X-298 

8X-306 
X-489 

GB\'I-24B 
8X-7l5 
8X-794 

l Drive End Head Assy. 
2 Bearing Retainer 
2 Felt Guard 
l Drive End Head 
2 Felt 'Sasher 
3 #10-32 :rex. Nut 
3 i/10 Lock ·::asher 
l Ball Brg. - S.A.E. #204 
3 #l0-32xl Rd. Hd. Screw 
l l/4 Oiler - Press in Type 

!!.iscellaneous Parts 

1 Head Band 
l fl0-32xl l/4 Rd. Hd. Screw 
l #10-32 Square Nut 

1 2 3 4 5 

(Issued 12/9/38) 

Assembly 
No. 

GDA-4803 
GDA-4803A 

Drive 
Pulley 

None 
SP-243 

NOTE:- VRB-4004B Current-Voltage Regulator 
is used with but is not a part of this 
generator. 

• See table following parts list for part t Service Brush Set GBW-2012AS. 
number applying to assembly wanted. 

F•'l- 1•0 Printed in U.S. A. � 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub·parts the 
complete pan can be assembled as needed." 

Equipment & Parts List Binder 



'INIIL 

~ 

(j) 
0 

)> 
I 

� 
(X) 
0 
w 

)> 

(j) 
m 

z 
m 
::;o 

� 
0 
::;o 

r 
r 

c 
Vl 
-; 
::;o 

)> 
-; 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDA-4804A GENERATOR PARTS LIST GDA-4804A 

Frame & Field Assy. & Parts Used With 

Part No. 
No. Used 

(GDA-2001A) 1 
GAA-32 1 
GAL-44 1 
GBW-29 2 
GBW-34 1 
GBW-40 1 
GAA-27 1 

X-847 1 
GBW-58 1 
GBW-66 1 
GBW-67 1 
GBW-1005A 1 
GBW-l007A 1 

IG-821 1 
GBW-1008 1 
GCT-25 1 
GCY-25 1 

GK-38 2 
MN-21 2 
5X-177 1 

X-193 1 
X-196 1 

aX-349 1 
BX-361 1 
5X-1377 1 
GY-20A 2 
5X-177 1 

X-193 1 
X-196 2 
X-199 2 

BX-321 1 
5X-1377 1 

Name of Part 
1 2 3 4 5 
Frame & Field Assy. 

Terminal Post Top Ins. 
Field Connection Ins. 
Pole Piece 
Insulating Washer 
Lead Assy. 

Terminal Post 
Terminal 

Terminal Post 
Term. Post Bottom Ins. 
Term. Post Bottom Ins. 
Field Coil Assy. - Camp. 

Field Coil Assy.-Left 
Terminal 

Field Coil - Right 
Insulating Bushing 
Insulating Bushing 
Pole Piece Screw 
Dowel Pin 
#14-24 Hex. Nut 
#14 Lock '\.'lasher 
#10 Lock Washer 
#10 Plain Washer 
1/4 Plain Washer 
#10-32 Hex. Nut 

Frame Screw 
#14-24 Hex. Nut 
#14 Lock ·/lasher 
#10 Lock Vlasher 
l/4 Lock Washer 
#l0-32x5/16 Rd. Hd. Screw 
#10-32 Hex. Nut 

Comm. End Plate Assy. & Parts Used Vii th 

( GBW-2002E) 
GAR-73 
GAR-98 
GBW-30B 
GBW-69 
GBW-72 
GBW-73 
GBW-1002K 
GBF-79 
GBW-45 
GCJ-26 
GBW-1012Al 

X-195 
SX-305 

X-489 
X-888 
X-195 

SX-305 

1 Comm. End Plate Assy. 
1 Oil Vlick 
1 Wick Cover 
1 Comm. End Cap Cover 
1 Gasket 
1 Oil Guard 
1 Oil Retaining Gasket 
1 Comm. End Plate Part Assy. 
1 Absorbent Bronze Erg. 
2 Brush Spring 
2 Brush Arm 
2 Brush - Main 
5 #8 Lock Washer 
1 #8-32xl/4 Rd. Hd. Screw 
1 1/4 Oiler - Press in Type 
4 #8-32x5/16 Fill. Hd. Screw 
1 #8 Lock Washer 
1 #8-32xl/4 Rd. Hd. S:rew 

1 2 3 4 5 

Armature Assy. & Parts Used With 

Part 
No. 

GBM-21 
GDA-2006F 
GAR-171 

GR-32 
SP-1182 

X-260 
X-864 

No. 
Used Name of Part 

1 2 3 4 5 
1 Armature Shaft Nut 
1 Armature Assy. 
1 Snap Ring 
1 Felt Washe!' Retainer 
1 Drive Pulley 
1 #5 Woodruff Key 
1 .669 Lock Washer 

Drive End Head Aesy. & Parts Used With 

GBJ-1003 
GAR-63 
GAR-64 
GBJ-3 

GG-164 
BX-173 

x-196 
X-295 
X-489 

BX-1003 

GB.:f-24 
X-715 

8X-794 

1 Drive End Head Assy. 
2 Felt Guard 
2 Bearing Retainer 
1 Drive End Head 
2 Felt Washer 
3 #10-32 Hex. Nut 
3 #10 Lock Washer 
1 Ball Brg. - S.A.E. #203 
l 1/4 Oiler - Press in Type 
3 #l0-32x7/8 Rd. Ed. Screw 

Miscellaneous Parts 

1 Head Band 
1 #l0-32xl 1/4 Rd. Ed. Serew 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 4-25-41) 

NOTE:- VRB-4012A Current-Voltage Regulator 
is used with but is not a part of this 
generator. 

t Service Brush Set GBVl-2012AS. 

UNIT APPLICATION 

GDA-4804A Studebaker, Studebaker 
Truck 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



)(·489 

x-489 

48F�j 

��. /_:; \.�,J ,F:�� 
i -

� � 
��' . � I 

� � ' 

��' "'� � 
"=�KAt( 

� 1;J 

'"� 

� 

TO INSULATED 
"FfU$H 

C.DA-4804A 
FILE." A-80 I 

SIX VENTILATING 1-/0LES 
THRU FACE 

(j) 
0 > 

I 

� 
(X) 
0 
� 

> 
(j) 
m z 
m 
:;c 

� 
0 
:;c 

r 
r c (J) -I 

� 
-

0 z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GDA-4805 GENERATOR PARTS LIST GDA-4805 

Frame & Field Assembly & Parts Used With 

Part No. 
No. Used 

(GDA-2032) 1 
GAA-32 1 
GAL-44 1 
GBW-29 2 
GBW-34 1 
GBW-40 1 
GAA-27 1 

:X:-847 1 
GBW-58 1 
GBW-66 1 
GBW-67 1 
GBW-1005A 1 
GBW-1007A 1 

IG-821 1 
GBW-1008 1 
GCT-25 1 
GCY-25 1 

GK-38B 2 
MN-21 2 
8:X:-177 1 

12:X:-193 1 
12X-l96 1 

8:X:-349 1 
8:X:-36l 1 
S:X:-1377 1 
GY-20 2 
8:X:-177 1 

12:X:-193 1 
12X-196 2 
12X-199 2 

8X-321 1 
8X-1377 1 

Name of Part 
1 2 3 4 5 
Frame & Field Assy; 

Term. Post Top Ins. 
Field Connection Ins. 
Pole Piece 
Insula�ing Washer 
Lead Assy. 

Terminal Post 
Terminal 

Terminal Post 
Term. Post Bottom Ins. 
Term. Post Bottom Ins. 
FIELD C OIL ASSY.-COMP. 

Field Coil Assy.-Left 
Terminal 

Field Coil - Right 
Insulating Bushing 
Insulating Bushing 
Pole Piece Screw 
Dowel Pin 
#14-24 Hex. Nut 
#14 Lock Washer 
#10 Lock Washer 
#10 Plain Washer 
1/4 Plain Washer 
#10-32 Hex. Nut 

Frame Screw 
#14-24 Hex. Nut 
#14 Lock Washer 
#10 Lock Washer 
1/4 Lock Washer 
#10-32x5/16 Rd. Hd. Sc. 
#10-32 Hex. Nut 

Comm. End Plate Assembly & Parts Used With 

( GBW-2065) 1 Comm. End Plate Assy. 
GAR-73 1 Oil Wick 
GAR-98A 1 Wick Cover 
GBW-69 1 Gasket 
GBVl-72 1 Oil Guard 
GFN-73 1 Oil Retaining Gasket 
GBW-1012At 2 Brush - Main 
GBW-1065A 1 Comm. End Plate Part 

GBF-79 
GBW-45 
GCJ-26 
GBVI-1068B 
12X-l95 

8X-305 
8X-888 

X-195 
8:X:-305 

1 
2 
2 
1 
5 
1 
4 
1 
1 

Assembly 
ABSORBENT BRONZE BRG. 
Brush Spring 
Brush Arm 

Comm. End Cap Cover 
#8 Lock Washer 
#8-32xl/4 Rd. Hd. Sc. 
#8-32x5/16 Fill. Hd. Sc. 

#8 Lock Vlasher 
#8-32xl/4 Rd. Hd. Screw 
1 2 3 4 5 

Armature Assembly & Parts Used With 

Part 
No. 

GDA-2031F 
X-161 
:X:-198 
X-261 

GBW-24B 
8X-715 
8X-794 

No. 
Used Name of Part 

1 2 3 4 5 
1 ARMATURE ASSEMBLY 
1 1/2-20 Hex. Nut 
1 1/2 Lock Washer 
1 #6 Woodruff Key 

Miscellaneous Parts 

1 Head Band 
1 #l0-32xl 1/4 Rd. Hd. Sc. 
1 #10-32 Square Nut 

1 2 4 5 

(Issued 2-27-39) 

NOTE:- VRB-40080 CURRENT-VOLTAGE REGULATOR 
is used with but is not a part of this 
generator. 

t SERVICE BRUSH SET GB"I-2012AS. 

UNIT APPL!dATION 

GDA-4805 Service Generator 

Printed in U.S. A. Fileirt 

"NOTE: Where part numbers are shown in parenthesis 
;hey are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



TO 

8X-305 G8W-/007A 

BRVSH 

G,<lR-73 
TERI'f/IV,<lL 

[tiliill\ 

rtCLO TERI¥/IV-4L 

t: 

(j) 
0 

)> 
I 

.J::.. 
00 
0 
Ol 

(j) 
m 
z 
m 
;o 
)> 
-1 
0 
;o 

r 
r 

c 
(f) 
-1 
;o 
)> 
-1 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GDA-4805 GENERATOR PARTS LIST GDA-4805 

Frame & Field Assembly & Parts Used With 

Part 
No. 

No. 
Used Name of Part 

1 2 3 4 5 
(GDA-2032) 1 Frame & Field Assy; 

GAA-32 1 Term. Post Top Ins. 
GAL-44 1 Field Connection Ins. 
GBW-29 2 Pole Piece 
GBW-34 1 Insula�ing Washer 
GBW-40 1 Lead Assy. 
GAA-27 1 Terminal Post 

X-847 1 Terminal 
GBW-58 1 Terminal Post 
GBW-66 1 Term. Post Bottom Ins. 
GBW-67 1 Term. Post Bottom Ins. 
GBW-1005A 1 FIELD COIL ASSY.-COMP. 
GBW-1007A 1 Field Coil Assy.-Left 

IG-821 1 Terminal 
GBW-1008 1 Field Coil - Right 
GCT-25 1 Insulating Bushing 
GCY-25 1 Insulating Bushing 

GK-38B 2 Pole Piece Screw 
MN-21 2 Dowel Pin 
8X-177 1 #14-24 Hex. Nut 

12X-193 1 #14 Lock Washer 
12X-196 1 #10 Lock Washer 

8X-349 1 #10 Plain Washer 
8X-351 1 l/4 Plain Washer 
BX-1377 1 #10-32 Hex. Nut 
GY-20 2 Frame Screw 
8X-177 1 #14-24 Hex. Nut 

l2X-193 1 #14 Lock Washer 
l2X-l96 2 #10 Lock Washer 
12X-l99 2 1/4 Lock Washer 

8X-321 1 #l0-32x5/l5 Rd. Hd. Sc. 
8X-1377 1 #10-32 Hex. Nut 

Comm. End Plate Assembly & Parts Used With 

( GBW-2055) 1 Comm. End Plate Assy. 
GAR-73 1 Oil Wick 
GAR-98A 1 Wick Cover 
GBW-59 1 Gasket 
GBW-72 1 Oil Guard 
GBW-73 1 Oil Retaining Gasket 
GBW-1012At 2 Brush - Main 
GBW-l055A 1 Comm. End Plate Part 

GBF-79 
GBW-45 
GCJ"-25 
GBVl-l058B 
12X-195 

8X-305 
8X-888 

X-195 
8X-305 

1 
2 
2 
1 
5 
1 
4 
1 
1 

Assembly 
ABSORBENT BRONZE BRG. 
Brush Spring 
Brush Arm 

Comm. End Cap Cover 
#8 Lock Washer 
#8-32xl/4 Rd. Hd. Sc. 
#8-32x5/15 Fill. Hd. Sc. 

#8 Lock Washer 
#8-32xl/4 Rd. Hd. Screw 
1 2 3 4 5 

Armature Assembly & Parts Used With 

Part No. 
No. Used 

GDA-2031F 1 
X-151 1 
X-198 1 
X-261 1 

Name of Part 
1 2 3 4 5 
ARMATURE ASSEMBLY 
1/2-20 Hex. Nut 
1/2 Lock Washer 
#6 Woodruff Key 

GBW-24B 
8X-715 
8X-794 

Miscellaneous Parts 

1 Head Band 
1 #10-32xl 1/4 Rd. Hd. So. 
1 #10-32 Square Nut 

1 2 4 5 

(Issued 2-27-39) 

NOTE:- VRB-4008C CURRENT-VOLTAGE REGULATOR 
is used with but is not a part of this 
generator. 

t SERVICE BRUSH SET GBW-2012AS. 

UNIT APPL!dATION 

GDA-4805 Service Generator 

Printed in U. S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
,hey are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



G"'R-73 

3m 

TO 

G8W-/007A 

TO /NSULAT£0 

8Ri/SH 

T£R/'f/IV"'L 

F/ELD T£R/'f/IVAL 

BX-/377 

BX-349 

X-.?�/ 

I: 

(j) 
0 

)> 
I 

� 
(X) 
0 
0'1 

(j) 
m 

z 
m 

� 
-I 
0 
;v 

r 
r 

c 
(/') 
-I 
;v 
)> 
-I 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GDA-4805 GENERATOR PARTS LIST GDA-4805 

Frame & Field Assembly & Parts Used With 

Part 
No. 

(GDA-2032) 
GAA-32 
GAL-44 
GBW-29 
GBW-34 
GBW-40 
GAA-27 

X-847 
GBW-58 
GBW-55 
GBW-57 
GBW-1005A 
GBW-1007A 

IG-821 
GBW-1008 
GCT-25 
GCY-25 

GK-38B 
MN-21 
BX-177 

12X-193 
12X-195 

8X-349 
8X-351 
BX-1377 
GY-20 
BX-177 

12X-193 
12X-195 
12X-199 

8X-321 
8X-1377 

No. 
Used 

1 
1 
1 
2 
1 
1 
l 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
2 
1 
1 
1 
1 
1 
1 
2 
1 
1 
2 
2 
1 
1 

Name of Part 
1 2 3 4 5 
Frame & Field Assy; 

Term. Post Top Ins. 
Field Connection Ins. 
Pole Piece 
Insulating Washer 
Lead Assy. 

Terminal Post 
Terminal 

Terminal Post 
Term. Post Bottom Ins. 
Term. Post Bottom Ins. 
FIELD COIL ASSY.-COMP. 

Field Coil Assy.-Left 
Terminal 

Field Coil - Right 
Insulating Bushing 
Insulating Bushing 
Pole Piece Screw 
Dowel Pin 
#14-24 Hex. Nut 
#14 Lock Washer 
#10 Lock Washer 
#10 Plain Washer 
1/4 Plain Washer 
#10-32 Hex. Nut 

Frame Screw 
#14-24 Hex. Nut 
#14 Lock Viasher 
#10 Lock Washer 
1/4 Lock Washer 
#10-32x5/15 Rd. Hd. Sc. 
#10-32 Hex. Nut 

Comm. End Plate Assembly & Parts Used With 
( GBW-2055) 1 Comm. End Plate Assy. 

GAR-73 1 Oil Wick 
GAR-98A 1 Wick Cover 
GBW-59 1 Gasket 
GBW-72 1 Oil Guard 
GFN-73 1 Oil Retaining Gasket 
GBW-1012At 2 Brush - Main 
GBW-1055A 1 Comm. End Plate Part 

GBF-79 
GBW-45 
GCJ-25 
GBVI-1058B 
12X-195 

8X-305 
8X-888 

X-195 
SX-305 

l 
2 
2 
1 
5 
l 
4 
1 
l 

Assembly 
ABSORBENT BRONZE ERG. 
Brush Spring 
Brush Arm 

Comm. End Cap Cover 
#8 Lock Washer 
#8-32xl/4 Rd. Hd. Sc. 
#8-32x5/15 Fill. Hd. Sc. 

#8 Lock Vlasher 
#8-32xl/4 Rd. Hd. Screw 
1 2 3 4 5 

Armature Assembly & Parts Used With 

Part 
No. 

GDA-2031F 
X-151 
X-198 
X-261 

GBW-24B 
8X-715 
8X-794 

No. 
Used Name of Part 

1 2 3 4 5 
l ARMATURE ASSEMBLY 
1 1/2-20 Hex. Nut 
1 1/2 Lock Washer 
l #6 Woodruff Key 

Miscellaneous Parts 

1 Head Band 
1 #10-32xl 1/4 Rd. Hd. So. 
1 #10-32 Square Nut 

1 2 4 5 

(Issued 2-27-39) 

NOTE:- VRB-4008C CURRENT-VOLTAGE REGULATOR 
is used with but is not a part of this 
generator. 

t SERVICE BRUSH SET GBW-2012AS. 

UNIT APPLidATION 

GDA-4805 Service Generator 

Printed in U. S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
,hey are for reference only. By stocking sub-parts the 
complete part can be assembled as needed.'' 

Equipment & Parts List Binder 



GI!IW-69 

G8W-!068.B 

flilliD � 

or ' � 

� 

TO 

G,qR-73 

r/ELO TER/'f/N"''l 

BX-/377 

I!IX-349 

X-.?6/ 

I: 

(j) 
0 

)> 
I 

� 
00 
0 
0"1 

(j) 
m 

z 
m 

� 
_, 
0 
;o 

r 
r 

c 
(f) 
_, 

� 
_, 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDA-4806 GEl�TOR PARTS LIST GDA-4806 

Frame & Field Assembly & Parts Used With 
Part No. 

No. Used 

(GDA-2001) 
GAA-32 
GAL-44 
GBW-29 
GB'N-34 
GBii-40 
GAA-2? 

X-84? 
GBW-58 
GBW-66 
GBW-6? 
GBW-1005A 
GBW-lOO?A 

IG-821 
GBW-1008 
GCT-25 
GCY-25 

GK-38B 
MN-21 
8X-l?? 

12X-193 
12X-196 

8X-349 
8X-361 
8X-13?? 
GY-20 
8X-l?? 

12X-l93 
12X-196 
12X-199 

8X-321 
BX-13?? 

1 
1 
1 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
2 
1 
1 
1 
1 
1 
1 
2 
1 
1 
2 
2 
1 
1 

Name of Part 
1 2 3 4 5 
Frame & Field Assy. 

Term. Post Top Ins, 
Field Connection Ins. 
Pole Piece 
Insulating Washer 
Lead Assenbly 

Terminal Post 
Terminal 

Terminal Post 
Term. Post Bottom Ins. 
Term. Post Bottom Ins. 
FELD COIL ASSY. -COMP. 

Field Coil Assy,-Left 
Terminal 

Field Coil - Right 
Insulating Bushing 
Insulating Bushing 
Pole Piece Screw 
Dowel Pin 
#14-24 Hex. Hut 
#14 Lock Washer 
#10 Lock l'tasher 
#10 Plain v;asher 
1/4 Plain v:asher 
#10-32 Hex. Nut 

Frame Screw 
#14-24 Hex. Nut 
#14 Lock 1!/asher 
#10 Lock Washer 
1/4 Lock :·rasher 
#10-32x5/16 Rd. Hd. Screw 
#10-32 Hex. Nut 

Comm. End Plate Assembly & Parts Used With 
(GB'.'l-2002) 1 Comtn. End Plate Assy. 

GAR-?3 1 Oil Wick 
GAR-98A 1 ';iick Cover 
GB'.'.'-69 1 Gasket 
GB'ii-?2 1 Oil Guard 
GBVI-?3 1 Oil Retaining Gasket 
G�v-1002A 1 Comm. End Plate Part 

G3F-?9 
GB':i-45 
GCJ-26 
GBW-1012At 
GBVI-l068B 
l2X-195 

8X-305 
8X-888 

X-195 
SX-305 

1 
2 
2 
2 
1 
5 
1 
4 
1 
1 

Assembly 
ABSORBENT BRONZE BRG. 
Brush Spring 
Brush Arm 

Brush - Main 
'comm. End Cap Cover 

#8 Lock ':iasher 
#8-32x1/4 Rd. Hd. Sc. 
#8-32x5/16 Fill. Ed, Sc. 

#8 Lock Washer 
#8-32xl/4 Rd. Hd, Screw 
1 2 3 4 5 

Armature Assembly & Parts Used With 
Part No. 

No. Used Name of Part 
1 2 3 4 5 
Armature Shaft Nut 
ARMAT1JRE ASSEMBLY 

GBM-21 
GDA-2006F 
GAR-1?1 

GR-32 
X-260 
X-864 

1 
1 
1 
1 
1 
1 

Snap Ring 
Felt ·Nasher Retainer 
#5 Woodruff Key 
,669 Lock Washer 

Drive �nd Head Assembly & Parts Used With 
GBJ-10030 
GAR-63 
G.<Ltt-64 
GBJ-3C 

GG-164 
81:-1?3 

X-196 
X-295 
X-489 

SX-1003 

GBV!-24B 
8X-?15 
8X-?94 

1 Drive End Eead Assy. 
2 Felt Guard 
2 Bearing Retainer 
1 Drive End Head 
2 Felt ·.'lasher 
3 ,#10-32 Eex. ?Jut 
3 #10 Lock '!.'asher 
1 BALL BRG, - S.A.�. #203 
1 1/4 Oiler-Press in Tyne 
3 #10-32x?/8 Rd. Hd. Sc. 
Miscellaneous Parts 
1 Head Band 
1 #10-32xl 1/4 Rd. Ed, So. 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 2-27-39) 

�WTE:- VRB-4008C CURR..c"llT-VOLTAGS REGULATOR 
is used with but i's not a part of this 
generator. 

t SERVICE BRUSH SET GB'il-2012AS, 

UNIT APPLICATION 

GDA-4806 Service Generate� 

flrinted in U.S. A. t:ile in 
Equipment lk .,arts List Bin.ler 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 



�A 
BX-305 
tiA..f"'-73 

6AR-MA 

8£0/lEN END VIEW OF 

lcoMMUT.4TOe ENDH£R0 

YA 
\ GCJ-26 ) 

\GIJW-4S 

G;:tP-/ 7/ 
,.-----

.*?"'ATVIE'E TEIE'/'1!/oi'IL 

--" 
�� 

� 
I 

GG-/(!;4 
'r--

TEIU11Nt4L 

� .. 
��� . I r=-----

1 
� r 
::1 

(j) 
0 
> 

I 

� 

00 

0 

o-

(j) 
m 

z 
m 

::;:o 

> 
-I 

0 
::;:o 

r 

r 

c 
(f) 
-I 
:;;v 

)> 
-I 

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDA-4808A GENERATOR PARTS LIST 

PRELIMlliARY 

GDA-480 8A 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 

P art No, 
No. Used 

(GDA-2001) 1 
GAA-32 1 
GAL-44 1 
GBW-29 2 
GBW-34 1 
GBW-40 1 
GAA-27 1 

X-847 1 
GBW-66 1 
GBW-67 1 
GBW-1005A 1 
GBW-58 1 
GBW-1007A 1 

IG-821 1 
GBW-1008 1 
GCT-25 1 
GCY-25 1 

GK-38 2 
MN-21 2 
8X-177 1 

12X-193 1 
12X-l96 1 

8X-349 1 
BX-361 1 
BX-1377 1 
GY-20 2 
8X-177 1 

12X-193 1 
12X-l96 2 
12X-l99 2 

8X-321 1 
BX-1377 1 

Comm, End Head 

( GB''.'-2002) 1 
GAR-73 1 
GAR-98A 1 
GBW-69 1 
GBVl-72 1 
GBW-73 1 
GBVI-1002A 1 
GBF-79 1 

GB'.'l-45 2 
GCJ-26 2 
GBW-1012At 2 
G3'11-1068B 1 
12X-195 5 

8X-305 1 
8X-888 4 

X-195 1 
8:\:-305 1 

Name of Part 
1 2 3 4 5 
Frame & Field Assy, 

Term, Post Top Ins. 
Field Connecti on Ins. 
Pole Piece 
Insulating Washer 
Lead Assembly 

Terminal Post 
Terminal 

Term. Post Bottom Ins, 
Term, Post Bottom Ins, 
FIELD COIL ASSY.-Comp, 

Terminal Post 
Field Coil Assy,-Left 

Terminal 
Field Coil - Right 

Insulating Bushing 
Insulating Bushing 
Pole Piece Screw 
Dowel Pin 
#14-24 Hex, Nut 
#14 Lock Washer 
#10 Lock Washer 
#10 Plain Washer 
l/4 Plain Washer 
#10-32 Hex, Nut 

Frame Screw 
#14-24 Hex, Nut 
#14 Lock ;Nasher 
#10 Lock Washer 
1/4 Lock Washer 
#l0-32x 5/l6 Rd. Hd, Sc, 
#10-32 Hex, Nut 

Assembly & Parts Used With 

Comm, End Head Assy, 
Oil Wick 
Wick Cover 
Gasket 
Oil Guard 
Oil Retaining Gasket 
C.E. Head Part Assy, 

ABSORBENT BRONZE 
BEARING 
Brush Spring 
Brush Arm 

Brush - Main 
Comm, End Cap Cover 
#8 Lock Washer 
#8-32xl/4 Rd. Hd. Sc, 
#8-32x 5/16 Fill, Hd. Sc. 

#8 Lock Washer 
#8-32xl/4 Rd. Hd. Screw 
1 2 3 4 5 

Part No. 
No, Used Name of Part 

1 2 3 4 5 
Armature Shaft Nut 
ARMATURE ASSEMBLY 

GBM-21 
GDA-2006F 
GAR-171 

GR-32 
SP-154 

:X-260 
X-864 

1 
1 
1 
1 
1 
1 
1 

Snap Ring 
Felt.Washer Retainer 
Drive Pulley 
#5 Woodruff Key 
,669 Lock Washer 

Dri ve End Head Assembly & Parts Used With 

GBJ-1003C 
GAR-63 
GAR-64 
GBJ-3C 

GG-164 
8X-173 

X-196 
X-295 
X-489 

8X-1003 

GBW-24B 
SX-715 
8X-794 

1 Drive End Head Assy, 
2 Felt Guard 
2 Bearing Retainer 
1 Drive End Head 
2 Felt Washer 
3 #10-32 Hex. Nut 
3 #10 Lock Washer 
1 BALL ERG, - S,A,E. #203 
1 1/4 Oiler-Press in Type 
3 #l0-32x 7/8 Rd. Hd, Sc, 

Miscellaneous Parts 

1 Head Band 
1 #l0-32xl 1/4 Rd. Hd, Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 12-2-41) 

t Service BRUSH SET GBW-2012AS. 

NOTE:- VRP-4004D CURRENT-VOLTAGE REGULATOR 
is used with but is not a part of this 
generator. 

UNIT APPLICATIO N 

GDA-4808A Continental 

Printed in U.S. A. File in 

"NOTE: Where parr numbers are shown in parenthesis 
thev ar� for reference only. By stocking sub·parts the 
complete pan can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDA-4809A GENERATOR PARTS LIST GDA-4P09A 

Frame & Field Assembly & Parts Used With 

Part No. 
No. Used 

( GDA-2001A) 
GAA-32 
GAL-44 
GBW-29 
GBW-34 
GBW-40 
GAA-27 

X-847 
GBW-66 
GBW-67 
GBW-1005A 
GBW-58 
GBW-1007A 

IG-821 
GBW-1008 
GCT-25 
GCY-25 

GK-38 
MN-21 
5X-177 

X-193 
X-196 

8X-349 
8X-361 
5X-1377 
GY-20A 
5X-177 

X-193 
X-196 
X-199 

8X-321 
5X-1377 

1 
1 
1 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
2 
1 
1 
1 
1 
1 
1 
2 
1 
1 
2 
2 
1 
1 

Name of Part 
1 2 3 4 5 
Frame & Field Assy. 

Term. Post Top Ins. 
Field Connection Ins. 
Pole Piece 
Insulating Washer 
Lead Assembly 

Terminal Post 
Terminal 

Term. Post Bottom Ins. 
Term. Post Bottom Ins. 
FIELD COI L ASSY.-Comp. 

Terminal Post 
Field Coil Assy.-Left 

Terminal 
Field Coil - Right 

Insulating Bushing 
Insulating Bushing 
Pole Piece Screw 
Dowel Pin 
#14-24 Hex. Nut 
#14 Lock Washer 
#10 Lock Washer 
#10 Plain Washer 
1/4 Plain Washer 
#10-32 Hex. Nut 

Frame Screw 
#14-24 Hex. Nut 
#14 Lock Washer 
#10 Lock Washer 
l/4 Lock Washer 
#10-32x5/l6 Rd. Hd. Sc. 
#10-32 Hex. Nut 

Comm. End Plate Assembly & Parts Used VIi th 

( GBW-2002C) 1 Comm. End Plate Assy. 
GAR-73 1 Oil Wick 
GAR-98A 1 Wick Cover 
GBW-69 1 Gasket 
GBW-72 1 Oil Guard 
GBW-73 1 Oil Retaining Gasket 
GBW-1002E 1 C.E. Plate Part Assy. 
GBF-79 1 ABS. BRONZE BEARING 
GBW-45 2 Brush Spring 
GCJ-26 2 Brush Arm 
GBW-1012At 2 Brush - Main 
GBW-1058B 1 Comm. End Cap Cover 

X-195 5 #8 Lock Washer 
8X-305 1 #8-32xl/4 Rd. Hd. Sc. 

X-888 4 #8-32x5/16 Fill. Hd. So. 
X-195 1 #8 Lock Washer 

BX-305 1 #8-32xl/4 Rd. Hd. Screw 
1 2 3 4 5 

Armature Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

1 2 3 4 5 
Armatura Shaft Nut 
ARMATURE ASSEMBLY 

GBM-21 
GDA-2005F 
GAR-171 

GR-32 
SP-413 

X-260 
X-864 

Drive End 

GAR-ll98A 
GAR-53 
GAR-54 
GAR-198A 

GG-164 
8X-173 

X-196 
X-295 
X-489 

8X-1003 

GBW-24 
X-715 

BX-794 

1 
1 
1 
1 
1 
1 
1 

Head 

1 
2 
2 
1 
2 
3 
3 
1 
1 
3 

Snap Ring 
Felt Washer Retainer 
Drive Pulley 
#5 Woodruff Key 
.669 Lock Washer 

Assembly & Parts Used With 

Drive End Head Assy. 
Felt Guard 
Bearing Retainer 
Drive End Head 
Felt Washer 
#10-32 Hex. Nut 
#10 Lock Washer 
BALL ERG. - S.A.E. #203 
1/4 Oiler-Press in Type 
#10-32x7/8 Rd. Hd. Sc. 

Miscellaneous Parts 

1 Head Band 
1 #10-32xl 1/4 Rd. Hd. So. 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 2-28-41) 

t Service BRUSH SET GBW-2012AS. 

NOTE:- VRP-4006G CURRENT-VOLTAGE REGULATOR 
is used with but is not a part of this 
generator. 

UNI T APPLICATION 
GDA-4809A American Bantam 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



GBW·IOOC£ 
8..(-3(;.1 

� 
6BW-�6 

G.RA-C7 

,----

ARMIITURE TER/'1/NAL 

8K·3ZI Cii?OUND SCREW 

� 

(j) 
0 

> 
I 

� 
(X) 
0 
"0 

> 

(j) 
m 
z 
m 
::0 

� 
0 
::0 

r 
r 

c 
(f) 
-f 
::0 
> 
-I 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GDA-4810A-1 GENERATOR PARTS LIST GDA-4810A-1 

Frame & Field Assembly & Parts Used With Comm. End Head Assembly (Con't.) 

Part No. No. 
No. Used Name of Part 

Part 
No. Used Name of Part 

(GDA-2030) 1 
GAA-32 1 

GAL-44 1 
GBW-34 1 

GBW-40 1 
GAA-27 1 

X-847 1 
GBW-66 1 

GBW-67 1 

GBW-1005A 1 
GBW-58 1 
GBW-1007A 1 

IG-821 1 
GBW-1008 1 
GCT-25 1 
GCY-25 1 

GK-38 2 
MN-21 2 
8X-177 2 

X-193 2 

X-196 2 

8X-349 1 

8X-361 1 

8X-1377 2 

GY-20 
X-196 
X-199 

sx..:321 

(GBW-2090) 1 
GAR-73 1 
GAR-98A 1 
GBW-69 1 
GBW-72 1 
GBW-73 1 
GBW-1012At 2 
GBW-1068 1 
GBW-1090A 1 
GBF-79 1 

GBW-45 2 
GCJ-26 2 

X-195 4 
8X-888 4 

1 2 3 4 5 
Frame & Field Assy. 

Washer, Ins., Arm. '!'erm., 
Outer 
Insulation, Field Connection 
Washer, Ins., Field Term., 
Outer 
Lead Assembly 

Stud, Arm. Term., #14-24 
Terminal 

Insulation, Square, Arm. 
Terminal, Inner 
Insulation, Square, Field 
Terminal, Inner 
Coil Assy ., Field, Comp. 

Stud, Field Term., #10-32 
Coil Assy ., Field, Left 

Terminal 
Coil, Field, Right 

Bushing, Ins., Arm. Term. 
Bushing, Ins., Field Term. 
Screw, Pole Shoe 
Pin, Dowel 
Nut, Arm. Term., Hex., 
#14-24 
Lock Washer, Arm. Term., 
#14 
Lock Washer, Field Term., 
#10 
Washer, Field Term., Plain, 
#10 
Washer, Arm. Term., Plain, 
1/4 
Nut, Field Term., Hex., 
#10-32 

Head Assy ., Comm. End 
Wick, Felt 
Cover, Wick 
Gasket, C .E. Cover 
Oil Guard 
Gasket, Oil Retaining 
Brush 
Cover, Comm. End 
Head Assy ., Partial, C .E. 

Bearing, Absorbent Bronze 
Spring, Brush 
Arm, Brush 

Lock Washer, Cover Sc ., #8 
Screw, Cover, Fil. Hd., 
#8-32x5j16 

X-195 
8X-305 

1 2 3 4 5 
2 Lock Washer, Brush Lead, i8 
2 Screw, Brush Lead, Rd. Hd., 

#8-32x1j4 

Armature Assembly & Parts Used With 

GBM-21 1 Nut, Armature Shaft 
GDA-2006F 1 Armature Assembly 
GAR-171 1 Snap Ring 

GR-32 1 Retainer, Felt Washer 
SP-1350 1 Pulley, Drive 

X-260 1 Key, Woodruff, #5 
X-864 1 Lock Washer, Arm. Shaft 

Drive End Head Assembly & Parts Used With 

GCJ-1096 1 Head Assy ., Drive End 
GAR-63 2 Retainer, Felt Washer 
GAR-64 2 Retainer, Bearing 
GCJ-96 1 Head 
GG-164 2 Washer, Felt 

X-173 3 Nut, Bearing Retainer Sc., 

X-295 
X-489 

8X-1003 

X-1270 

GBW-24B 
8X-715 

8X-794 

1 
1 
3 

3 

Hex., #10-32 
Bearing, Ball, SAE #203 
Oiler, Press in Type, 1/4 
Screw, Bearing Retainer, 
Rd. Hd., #10-32x7/8 
Washer, Skpf ., Bearing 
Retainer Screw, #10 

Miscellaneous Parts 

1 Band, Cover 
1 Screw, Cover Band, Rd. Hd., 

#10-32x1 1/4 
1 Nut, Cover Band, Square, #10-3� 

1 2 3 4 5 

(Issued 5-11-45) 

t Brush Set, Service GBW-2012AS. 

NOTE:- VRP-400�D Current-Voltage Regulator is 
used with but is not a part of this generator. 

1 2 3 4 5 
Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub·parts the 
complete part can be assembled as needed:· 

Equipment & Pans List Binder 



ti8F- 79 

G8W�6� \ 

�(\{ii;S,,.j-
--� 

OID� 

� 

�� 

GBW-45 

GBw-2090 
----

X-489 
8)(-17.3 � 

�C..J-9� \J 

SP-1.3SO 

§ 
> 
I 
� 
CIO 
I-& 

0 
> 
I 

I-& 

0 
1:21 
z 
1:21 
� 
> 
1-3 

@ 
....-t 

t-t 
t-t 
c::: 
00 

;5 
> 
1-3 
....-t 

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GDA-4810A-1 GENERATOR PARTS LIST GDA-4810A-1 

Frame & Field Assembly & Parts Used With Comm. End Head Assembly (Con't.) 

Part No. Part No. 
No. Used Name of Part No. Used Name of Part 

(GDA-2030) 1 
GAA-32 1 

GAL-44 1 
GBW-34 1 

GBW-40 1 
GAA-27 1 

X-847 1 
GBW-66 1 

GBW-67 1 

GBW-1005A 1 
GBW-58 1 
GBW-1007A 1 

IG-821 1 
GBW-1008 1 
GCT-25 1 
GCY-25 1 

GK-38 2 
MN-21 2 
8X-177 2 

X-193 2 

X-196 2 

8X-349 1 

8X-361 1 

8X-1377 2 

GY-20 
X-196 
X-199 

S:X-321 

(GBW-2090) 1 
GAR-73 1 
GAR-98A 1 
GBW-69 1 
GBW-72 1 
GBW-73 1 
GBW-1012At 2 
GBW-1068 1 
GBW-1090A 1 
GBF-79 1 
GBW-45 2 

GCJ-26 2 
X-195 4 

8X-888 4 

1 2 3 4 5 
Frame & Field Assy. 

Washer, Ins., Arm. "!'erm., 
Outer 
Insulation, Field Connection 
Washer, Ins., Field Term., 
Outer 
Lead Assembly 

Stud, Arm. Term., #14-24 
Terminal 

Insulation, Square, Arm. 
Terminal, Inner 
Insulation, Square, Field 
Terminal, Inner 
Coil Assy ., Field, Comp. 

Stud, Field Term., #10-32 
Coil Assy ., Field, Left 

Terminal 
Coil, Field, Right 

Bushing, Ins., Arm. Term. 
Bushing, Ins., Field Term. 
Screw, Pole Shoe 
Pin, Dowel 
Nut, Arm. Term., Hex., 
#14-24 
Lock Washer, Arm. Term., 
#14 
Lock Washer, Field Term., 
#10 
Washer, Field Term., Plain, 
#10 
Washer, Arm. Term., Plain, 
1/4 
Nut, Field Term., Hex., 
#10-32 

Head Assy ., Comm. End 
Wick, Felt 
Cover, Wick 
Gasket, C .E. Cover 
Oil Guard 
Gasket, Oil Retaining 
Brush 
Cover, Comm. End 
Head Assy., Partial, C.E. 

Bearing, Absorbent Bronze 
Spring, Brush 
Arm, Brush 

Lock Washer, Cover Sc ., #8 
Screw, Cover, Fil. Hd., 
#8-32x5j16 

X-195 
8X-305 

1 2 3 4 5 
2 Lock Washer, Brush Lead, #8 
2 Screw, Brush Lead, Rd. Hd., 

#8-32x1j4 

Armature Assembly & Parts Used With 

GBM-21 1 Nut, Armature Shaft 
GDA-2006F 1 Armature Assembly 
GAR-171 1 Snap Ring 

GR-32 1 Retainer, Felt Washer 
SP-1350 1 Pulley, Drive 

X-260 1 Key, Woodruff, #5 
X-864 1 Lock Washer, Arm. Shaft 

Drive End Head Assembly & Parts Used With 

GCJ-1096 1 Head Assy ., Drive End 
GAR-63 2 Retainer, Felt Washer 
GAR-64 2 Retainer, Bearing 
GCJ-96 1 Head 
GG-164 2 Washer, Felt 

X-173 3 Nut, Bearing Retainer Sc ., 

X-295 
X-489 

8X-1003 

X-1270 

GBW-24B 
8X-715 

8X-794 

1 
1 
3 

3 

Hex., #10-32 
Bearing, Ball, SAE #203 
Oiler, Press in Type, 1/4 
Screw, Bearing Retainer, 
Rd. Hd., #10-32x7/8 
Washer, Skpf., Bearing 
Retainer Screw, #10 

Miscellaneous Parts 

1 Band, Cover 
1 Screw, Cover Band, Rd. Hd., 

#10-32x1 1/4 
1 Nut, Cover Band, Square, #10-34 

1 2 3 4 5 

(Issued 5-11-45) 

t Brush Set, Service GBW-2012AS. 

NOTE:- VRP-4009D Current-Voltage Regulator is 
used with but is not a part of this generator. 

1 2 3 4 5 
Prin1ed in U.S. A. File in 

••NOTE: Where pan numbers are shown in paren1hesis 
1hey are for reference only. By s10cking sub-paris 1he 
comple1e pan can be assembled as needed." 

Equipmenl & Pans Lis! Binder 



tiBF� 79 

4BW�6':J\ 

�'\ . -
'nED��' � 

��-

� 

\� 

GBW-45 

GBkl-2090 
----

X·-#89 
81(-�� 

t;C..J-!1" u 

§ 
> 
I 

� 
00 
.... 
0 
> 
I 

.... 

0 
trl 
z 
trl 
::::0 
> 
1-3 

@ 
� 

t"4 
t"4 
c::: 
00 

t-3 
::::0 
> 
t-3 
� 

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GDB-4802 GENERATOR ?ARTS LIST GDB-4802 

PRELIMINARY 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 
Part 

No. 

(GDB-3059) 
GAL-44 
GAR-29 
GAR-211 
GBS-2005B 
GBS-l007G 
GAL-171 

X-755 
X-1425 
X-976 

GBS-l008F 
X-959 

GK-38 
MN-21 
8X-l40 

X-194 
8X-l008 
GK-20 

X-199 

No. 
Used 

l 
l 
2 
l 
l 
l 
l 
l 
l 
l 
l 
l 
2 
2 
l 
l 
l 
2 
2 

Name of Part 
l 2 3 4 5 
Frame & Field Assembly 

Field Connection Ins. 
Pole Piece 
Insulatin8 Bushing 
FIELD COIL ASSY.- Camp. 

Field Coil Assy.-Left 
C.B. Lead Assy. 

Terminal 
Terminal 

Teminal 
Field Coil Assy.-Right 

Terminal 
Pole Piece Screw 
Dowel Pin 
#6-32 Hex. Nut 
#6 Lock Washer 
#6-32x9/l6 Rd. Hd. Sc. 

Frame Screw 
l/4 Lock Washer 

Part 
No. 

GCT-20 90 
GAR-171 

GJ-104 
GJ-179 

X-160 
X-205 
X-261 

No. 
Used Name of Part 

l 2 3 4 5 
l ARJ'J!ATURE ASSEMBLY 
2 Snap Ring 
l Armature Shaft Spacer 
l 7/16 Plain Washer 
l 7/16-20 Hex. Nut 
l 7/16 Lock Washer 
2 #6 Woodruff Key 

Drive End Head Assembly & Parts Used With 

GCZ-l003A 
GCZ-3A 

GG-6 
GG-164 
GK-176 
8X-l73 

l Drive End Head Assembly 
l Drive End Head 
2 Bearing Retainer 
l Felt Washer 
l Felt Washer Retainer 
3 #10 -32 Hex. Nut 
3 #10 Lock Washer 
l B.A.LL BEARING - S.A.E. #20'.:; 

Com. End Plate Assembly & Parts Used With 

X-196 
X-295 

8X-316 
X-489 

3 #l0 -32x3/4 Rd. Hd. Screw 
l l/4 Oiler Press in Type 

DA-39 
DA-70 
DJ-10 

GAG-53 
(GDB-3048) 

GBJ-l013t 
GCJ-51 

GCJ-l012t 
GCM--1048 
GBW-45 
GCJ-26 
GDB-l014L 

X-195 
8X-305 
8X-311 
GR-32 
GR-35 

X-195 
X-295 

8X-305 
X-489 
X-544 

8X-870 

2 
l 
l 
l 
l 
l 
l 

2 
l 
2 
2 
l 
l 
l 
l 
l 
2 
2 
l 
2 
l 
3 
3 

Flat Oil Guard 
Amature Shaft Nut 
End Cap Cover Gaske� 
Com. Ehd Cap Cover 
Com. End Plate Assembly 

Brush - Third 
3rd Brush Plate Retaining 
Spring 
Brush - Main 
C. E. Plate Part Assy. 

Brush Sp ring 
Brush Arm 

3rd Brush Plate Assembly 
#8 Lock Washer 
#8-32xl/4 Rd. Hd. Screw 
#l0-32x3/8 Rd. Hd. Sc. 

Felt Washer Retainer 
Felt Washer 
#8 Lock Washer 
BALL BEARING - S.A.E. #203 
#8-32xl/4 Rd. Hd. Screw 
l/4 Oiler - Press in Type 
#10 Lock Washer 
#l0-32x5/l6 Fill. Hd. Screw 
l 2 3 4 5 

Miscellaneous Parts 
GBW-l024B 

RA-4002 
CB-123 
CB-l60S 
PX-55 

X-196 
8X-312 

X-196 
8X-32l 
8X-715 
8X-794 

l 
l 
l 
l 
l 
2 
l 
2 
2 
l 
l 

Head Band Assembly 
CIRCUIT BREAKER ASSEI.ffiLY 

Armature Spring 
C. B. Cover 
#l0-32x3/l6 Bdg. Hd. Sc. 
#10 Lock Washer 
#l0-32xl/4 Rd. Hd. Screw 

#10 Lock Washer 
# l0-32x5/l6 Rd. Hd. Screw 
#l0-32xl l/4 Rd. Hd. Screw 
#10-32 Square Nut 
l 2 3 4 5 

(Issued 4-18-41) 

t SERVICE BRUSH SET GDF-2012AS. 

UNIT APPLICATION 
GDB-4802 Gray Marine 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GDB-4803 GENERA.TOR PARTS LIST GDB-4803 

PRELIMINARY 

Frane & Field Assenb1y & Parts Used Wtth Armature Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

( GDB-2055 ) 
GAL-44 
GAR-29 
GAR-211 
GBS-1005D 
GBS-1007 
GAL-289 

X-755 
X-1425 
X-975 

GBS-1008G 
X-959 

GK-38 
MN-21 
8X-l40 

X-194 
BX-1008 
GK-20 

X-199 

Comm. End 

DA-39 
DA-70 
DJ-10 

GAG-53 
( GDB-2044 ) 

GAR-1014A 
GBJ-1013t 
GCJ-51 

GCJ-1012t 
GCM-1044 
GBW-45 
GCJ-25 

X-195 
BX-305 
BX-311 
GR-32 
GR-35 

X-195 
X-295 

BX-305 
X-489 
X-544 

8X-870 

1 2 3 4 5 
1 Frane & Field Assembly 
1 Field Connection Ins. 
2 Pole Piece 
1 Insulating Bushing 
1 FIELD COIL ASSY.- Comp. 
1 Field Coil Assy.-Left 
1 C.B. Lead Assy. 
1 Terminal 
1 Terninal 
1 Terminal 
1 Field Coil Assy.-Right 
1 Terminal 
2 Pole Piece Screw 
2 Dowel Pin 
1 �5-32 Hex. Nut 
1 5 Lock Washer 
1 5-32x9/lo Rd. Hd. Screw 
2 Frame Screw 
2 1/4 Lock Washer 

Plate Assembly & Parts Used With 

Z Flat Oil Guard 
1 Armature Shaft Nut 
1 End Cap Cover Gasket 
1 Conn. End Cap Cover 
1 Comm. End Plate Assembly 
1 3rd Brush Plate Assy. 
1 Brush - Third 
1 3rd Brush Plate Retaining 

Spring 
2 Brush - Main 
1 c. E. Plate Part Assy. 
2 Brush Spring 
2 Brush Arm 
1 #B Lock Washer 
1 #8-32xl/4 Rd. Hd. Sc. 
1 #l0-32x3/8 Rd. Hd. Sc. 
1 Felt Washer Retainer 
2 Felt Washer 
2 #8 Lock washer 
1 BALL BEARING - S.A.E. #203 
2 #8-32x1/4 Rd. Hd. Screw 
1 1/4 Oiler - Press in Type 
3 #10 Lock Washer 
3 #l0-32x5/l6 Fill. Hd. Sc. 

1 2 3 4 5 

Part No. 
No. Used Name of Part 

GCT-2090 
GAR-171 

GJ-104 
GJ -179 

X-150 
X-205 
X-251 

1 2 3 4 5 
1 ARMATURE ASSEMBLY 
2 Snap Ring 
1 Armature Shaft Spacer 
1 7/lo Plain Washer 
1 7/15-20 Hex. Nut 
1 7/lo Lock Washer 
2 #o Woodruff Key 

Drive End Head Assembly & Parts Used With 

GAL-1063B 
GAL-63A 

GG-6 
GG-164 
GK-176 
BX-173 

X-195 
X-295 

BX-316 
X-489 

1 Drive End Head Assembly 
1 Drive End Head 
2 Bearing Retainer 
1 Felt Washer 
1 Felt Washer Retainer 
3 #10-32 Hex. Nut 
3 #10 Lock Washer 
1 BALL BEARING- S.A.E. #203 
3 #l0-32x3/4 Rd. Hd. Screw 
1 1/4 Oiler - Press in Type 

Miscellaneous Parts 

GBW-1024B 
RA-4002 
CB-123 
CB-l60S 
PX-55 

X-196 
8X-312 

X-196 
8X-321 
8X-715 
8X-794 

1 Head Band Assembly 
1 CIRCUIT BREAKER ASSID.ffiLY 
1 Armature Spring 
1 C. B. Cover 
1 # l0-32x3/16 Bdg. Hd. Sc. 
2 #10 Lock Washer 
1 #l0-32xl/4 Rd. Hd. Sc. 
2 �10 Lock Washer 
2 10-32x5/lo Rd. Hd. Screw 
1 10-32x1 1/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

( Issued 4-18-41 ) 

t SERVICE BRUSH SET GDF-2012AS. 

UNIT 

GDB-4803 

APPLICATION. 

Gray Marine, 
Wisconsin 

Printed in U.S. A. File in 

"NOTE: Where pan numbers are shown in parenrhesis 
they are for reference only. By stocking sub-parts the 
complete parr can be assembled as neede•l." 

Equipment & Pans List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GDB-4804A,B,C,D GENERATOR PARTS LIST GDB-4804A,B,C,D 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 
Part No. Part No. 
No. Used Name of Part No. Used Name of Part 

* 1 Bracket, Mtg., Gen. * 1 Nut, Arm, Shaft, D.E. 
(GDB-2052) 1 Frame & Field Assy. GCT-2006 1 Armature Assy. 
GAL-44 1 Insulation, Field Connection GAR-171 1 Snap Ring 
GAR-211 1 Bushing, Insulating GR-32 1 Retainer, Felt Washer 
GBS-1005 1 Coil Assy., Field, * 1 Pulley, Drive 

Complete X-260 1 Key, Woodruff, #5 
GBS-1007 1 Coil Assy., Field, Left X-864 1 Lockwasher, Shaft, D.E. 
GBS-30 1 Lead Assembly 

X-755 1 Terminal Drive End Head Assembly & Parts Used With 
X-1425 1 Terminal 
X-976 1 Terminal GBJ-1003C 1 Head Assy., Drive End 

GBS-1008 1 Coil Assy., Field, Right GAR-63 2 Retainer, Felt Washer 

X-767 1 Terminal GAR-64 2 Retainer, Bearing 

GK-38 2 Screw, Pole Piece GBJ-3C 1 Head 

MN-21 2 Pin, Dowel GG-164 2 Washer, Felt 

GK-20 2 Bolt, Thru BX-173 3 Nut, Retainer Sc., Hex. 
X-199 2 Lockwasher, Thru Bolt, 1/4 #10-32 
X-402! 2 Pin, Cotter, Brkt. Sc, X-196 3 Lockwasher, Retainer Sc., #10 

8X-863At 2 Screw, Mtg. Brkt., Hex. Hd. X-295 1 Bearing, Ball, S.A.E. #203 

5/16-24x1 1/4 X-489 1 Oiler 
X-1014 t 2 Lockwasher, Bracket Sc., 5/16 BX-1003 3 Screw, Retainer, Rd. Hd. 

8X-1061 t 2 Nut, Brkt, Sc., Castellated #10-32x7f8 

5/16-24 
Miscellaneous Parts 

Comm. End Head Assembly & Parts Used With CBW-1024B 1 Band, Cover 
* 1 

GAR-73 1 
GAR-98A 1 

* 1 
* 1 
* 1 

GBJ-1013 t 1 
GBW-69 1 
GBW-72 1 
GBW-73 1 
GBW-1068 1 

GCJ-51 1 

GCJ-1012 t 2 
GCM-1002C 1 
GBF-79 1 

GBW-45 2 
GCJ-26 2 
12X-195 4 

BX-311 1 

BX-888 4 

X-195 3 
BX-305 3 

Head Assy., Comm. End TC-4310A 1 Regulator, Two Charge 
Wick, Felt X-196 4 Lockwasher, Regulator Mtg. 
Cover, Wick Sc., #10 
Plate, 3rd. Brush BX-321 4 Screw, Regulator Mtg., Rd. Hd. 

Arm, Brush #10-32x5j16 
Spring, Brush X-714 1 Screw, Cover Band, Rd. Hd. 

Brush, Third #10-32x1 1j2 
Gasket, C.E. Cover BX-794 1 Nut, Cover Band, Square 
Oil Guard #10-32 
Gasket, Oil Retaining 
Cover, Comm. End t Brush Set, Service GCJ-2012BS. 
Spring, Retaining, 3rd Brush t Used with GDB-4804A,B,C Only. 
Plate * See table following parts list for part 
Brush, Main number applying to assembly wanted. 
Head Assy., Partial, C.E. 

Bearing, Abs. Bronze 
Spring, Brush 

Arm, Brush 
Lockwasher, Cover Sc., #8 
Screw, Spring, Rd. Hd. 
#10-32x3j8 
Screw, Cover, Fill. Hd. 
#8-32x5j16 

Lockwasher, Brush Lead Sc. #8 
Screw, Brush Lead, Rd. Hd. 
#8-32x1/4 

(See Reverse Side) 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

Assembly No. 

GDB-4804A 
GDB-4804B 
GDB-4804C 
GDB-4804D 

GDB-4804A,B,C ,D GENERA TOR PARTS LIST (Con't.) 

Bracket C.E. Head Plate Arm Spring Nut Pu lley 

GCM-66 GDB-2002 GAR-1014A None None GBM-21B SP-322 
GCM-66 GDB-2002 GAR-1014A None None GBM-21B SP-322 
GCM-71 GDB-2002 GAR-1014A None None SP-357 SP-460 
None GDB-2002A GAR-1014B GAR-219 GAR-221 GBM-21B SP-322 

(Issued 12-22-48) 

Printed In U.S. A. 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

File in 
Equipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GDB-4805 GENERATOR PARTS LIST GDB-4805 

Frame & Field Assembly & Parts Used With 
Part No. 

No. Used Name of Part 
1 2 3 4 5 

(GDB-3067) 1 Frame & Field Assy. 
GAL-44 1 Insulation, Field Connection 
GAR-211 1 Bushing, Insulating 
GBS-2005 1 Coil Assy ., Field, Camp. 
GBS-1007A 1 Coil Assy ., Field, Left 

GAL-298 1 Lead Assy. 
X-755 1 Terminal 
X-1425 1 Terminal 
X-976 1 Terminal 

GBS-1008 1 Coil Assy ., Field, Right 
X-767 1 Terminal 

GK-38 2 Screw, Pole Shoe 
MN-21 2 Pin, Dowel, Head Locating 
GT -20 2 Bolt, Thru 

X-199 2 Washer, Lock, Thru Bolt, 1/4 
Comm. End Head Assembly & Parts Used With 
DA-39 2 Washer, Plain, Felt Retaining 
DA-132 1 Washer, Felt 

GAB-188 1 Washer, Felt 
GAR-82 1 Deflector, Air 
GAR-83A 1 Cover, Comm. End 

GBJ-25 1 Gasket, Comm. End Cover 
(GDB-3037) 1 Head Assy .. Comm. End 

GBJ -1013 t 1 Brush, Third 
GCJ -51 1 Spring, Retaining, 3rd 

Brush Plate 
GCJ-1012t 

GCM-1037 
GBW-45 

GCJ-26 
GDB-1014L 

8X-311 

GR-32 
8X-66 

X-195 
X-295 

8X-305 

X-489 
8X-726 

X-1270 

X-1621 

2 Brush, Main 
1 Head Assy., Partial, C.E. 
2 Spring, Brush 
2 Arm, Brush 
1 Plate, 3rd Brush 
1 Screw, Plate Retaining, 

Rd. hd., #10-32x3j8 
1 Retainer, Felt Washer 
3 Screw, Air Deflector, Flat hd., 

#10-32x1/2 
3 Washer, Lock, Brush Lead, #8 
1 Bearing, Ball, S.A.E. #203 
3 Screw, Brush Lead, Rd. hd., 

#8-32x1j4 
1 Oiler, Hinge Top, Press in, 1/4 
3 Screw, Attaching, C.E. Cover, 

Bdg. hd., #10-32x7 /16 
3 Washer, Skpf., C.E Cover 

Screw, #10 
3 Washer, Skpf., Air Deflector 

Screw, #10 
1 2 3 4 5 

Armature Assembly & Parts Used With 

Part 
No. 

GAR-1177 
GBM-21 

GCT-2042 
GAR-171 

SP-96C 
X-157 
X-258 
X-263 
X-358 
X-404 
X-864 

No. 
Used Name of Part 

1 2 3 4 5 
1 Oil Thrower 
1 Nut, Arm. Shaft, C.E., Hex., 

.669-20 
1 Armature Assy. 
1 Snap Ring 
1 Fan, Ventilating 
1 Nut, Shaft, D.E., Hex., lj2-20 
1 Key, Woodruff, C.E., #3 
1 Key, Woodruff, D.E., #8 
1 Washer, Plain, Arm. Shaft, 1/2 
1 Pin, Cotter, 3 j32x1 
1 Washer, Lock, Arm. Shaft, C.E., 

.669 
Drive End Head Assembly & Parts Used With 

GAL-1330 1 Head Assy ., Drive End 
GAL-330 1 Head, Drive End 

GX-9 1 Retainer, Bearing 
GX-10 1 Gasket, Retainer 

X-196 3 Washer, Lock, Retainer Sc., #10 
8X-311 3 Screw, Retainer, Rd. hd., 

#10-32x3j8 
X-378 1 Bearing, Ball, Shielded, S.A.E. 

#204 

GBW-1024B 
TC-4310A 

X-196 

8X-321 

X-715 

8X-794 

Miscellaneous Parts 
1 Band, Cover 
1 Regulator, Two Charge 
4 Washer, Lock, Regulator Mtg., 

#10 
4 Screw, Mtg., Regulator, Rd. hd., 

#10-32x5j16 
1 Screw, Cover Band, Rd. hd., 

#10-32x1 1/4 
1 Nut, Cover Band, Square, #10-32 

1 2 3 4 5 

(Issued 4-27-44) 

t Brush Set, Service, GCJ -2012BS. 

Printed in U.S. A. 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

File in 
Equipment & Parts List Binder 



GDB-4805 GENERATOR ILLUSTRATION 

� 
I 

� 

�� 
Q 

�� 

I' 
5. �� �· 

II h 
! 

� e� 

e� 
:! 

e� 
� 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDB-4806·2, ·2N GENERATOR PARTS LIST GDB-4806·2,·2N 

(Issued 7-10-52) 

Frame & Field Assembly & Parts Used With Comm. End Head Assembly (Continued) 
Part No. Part No. 
No. Used Name of Part No. Used Name of Part 

GDB-2070 1 Frame & Field Assy. 8X·888 4 Screw, Cover, Fill. Hd. 
GAL-44 1 Insulation, Field #8-32x5/16 

Connection 12X-195 3 Lockwasher 1 Lead Sc. 1 #8 
GAR-21 1  1 Bushing, Insulating 8X-1507 3 Screw, Brush Lead, Bdg. 
GBS-1005E 1 COIL ASSY. , FIELD, Hdo #8-32x1/ 4 

COMPLETE 
GBS·1007K 1 Coil Assy. , Field, Left Armature Assembly & Parts Used With 
GBS-35 1 Lead Assembly GAL-310 1 Spacer, Arm. Shaft 

X-755 1 Terminal GCT-2091 1 ARMATURE 
X-847 1 Terminal GK-174 1 Washer, Shaft,D. E., Plain, 1/2 
X-976 1 Terminal X-156 1 Nut, Shaft, D. E. , Castellated 

GBS-1008G 1 Coil, Assy., Field, 1/2-20 
Right X-263 1 Key, Woodruff, #8 

X-959 1 Terminal X-404 1 Pin, Cotter 
GK-38 2 Screw, Pole Shoe 
MN-21 2 Pin, Dowel Drive End Head Assy. & Parts Used With 
BX-140 1 Nut, Grd. Sc. , Hex. #6-32 

GDF-1003E 1 Head Assy. , Drive End 
12X-194 1 Lockwasher, Grd. Sc. , #6 

DB-17 1 Washer, Felt Retaining 
8X-1008 1 Screw, Field Ground, Rd. 

GAR-95 1 Washer, Felt,Inner Hd. #6-32x9/16 
GBC-25 1 Retainer, Felt Washer, Inner 

GK-20A 2 Bolt, Thru 
12X-199 2 Lockwasher, Thru Bolt, 1 /4 GDF-3E 1 Head,Drive End 

GG-164 1 Washer, Felt, Outer 

Comm. End Head Assembly & Parts Used With GX-9 1 Retainer, Bearing 
12X-196 3 Lockwasher,Retainer Sc. ,#10 

GCJ-2012S 1 
GDB-2069S 1 
GAR-73 1 
GAR-98A 1 

GBW-69 1 
GBW-72 1 
GBW-73 1 
GBW-1068 1 
GCJ-51 1 

GCJ·1014L 1 
GBW-45 1 
GCJ-26 1 

GCM-1 069A 1 
GBF-79 1 

GBW-45 2 
GCJ -26 2 
12X-1 95 4 

8X-31 1 1 

BRUSH SET, SERVICE X-298 1 BEARING, BALL, S. A. E. 
Head Assy. , Comm. End #204 

Wick, Felt 8X-311 3 Screw, Brg. Retainer, Rd. 
Cover,Wick Hd. #10-32x3/8 
Gasket, c. E. Cover X-489 1 Oiler 
Oil Guard 
Gasket, Oil Guard Miscellaneous Parts 
Cover,Comm. End 

GBW-1024B 1 Band, Cover 
Spring, Retaining, 3rd. 

RA-4002 1 RELAY ASSY. , CUT-OUT Brush Plate 
Plate Assy. , 3rd. Brush CB-123 1 Spring, Armature 

CB-160S 1 Cover, Relay 
Spring, Brush 

PX-55 1 Screw, Bdg. Hd. 
Arm, Brush 

#10-32x3/16 
Head Assy. , Partial, C. E. X-196 2 Lockwasher, # 10 

BEARING,ABS. 8X-312 1 Screw,Rd. Hd. #10-32x1/4 
BRONZE 

12X-196 2 Lockwasher,Mtg. Sc. ,#10 
Spring, Brush 

8X-321 2 Screw, Relay Mtg., Rd. Hd. 
Arm, Brush #10-32x5/16 

Lockwasher, Cover Sc. , 
X-714 1 Screw, Cover Band, Rd. Hd. #8 

#10-32x1 1/2 Screw, Spring, Rd. Hd. 
8X-794 1 Nut, Cover Band, Square #10-32 #1 0-32x3/8 

UNIT APPLICATION 

GDB-4806-2 Chris Craft 
GDB-4806-2N Universal 

Printed in U.S. A. File in 
Equipment & Parrs List Binder 

"NOTE: Where pan numbers are shown in parenthesis 
they are for reference only. By stocking sub·pans the 
complete pan can be assembled as needed." 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDB-4807-2, ·2N GENERATORS PARTS LIST GDB-4807-2, 

·2N 
(Issued 3-28-51) 

Frame & Field Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

{GDB-3068) 1 Frame & Field Assy. 
GAL-44 1 
GAL-298 1 

Insulation, Field Connection 
Lead Assembly 

X-755 1 
X-1425 1 

GAR-211 1 
GBS·2005C 1 

Terminal 
Terminal 

Bushing, Insulating 
COIL ASSY., FIELD, 
COMPLETE 

GBS-1007J 1 
x-959 1 

Coil Assy., Field, Left 
Terminal 

GBS-1008J 1 Coil Assy. , Field Right 
X-976 1 

GK-38 2 
M�-21 2 

Terminal 
Screw, Pole Shoe 
Pin, Dowel 

8X·140 1 
12X-194 1 

8X-1008 1 

Nut, Grd. Sc., Hex. #6-32 
Lockwasher, Grd. Sc. , #6 
Screw, Field Ground, Rd. Hd 
#6·32x9/16 

GK-20A 2 Bolt, Thru 
12X-199 2 Lockwasher, Thru Bolt, 1/4 

Comm. End Head Assembly & Parts Used With 

GDB-3058 1 Head Assy. , Comm. End 
GAR-73 1 Wick, Felt 
GAR-98A 1 Cover, Wick 
GBW-69 1 Gasket, C. E. Cover 
GBW-72 1 Oil Guard 
GBW-73 1 Gasket, Oil Guard 
GBW-1068 1 Cover, Comm. End 

GCJ-51 1 Spring, Retaining, 3rd. 
Brush Plate 

GCJ-1012t 2 Brush,Main 
GCJ·1013t 1 Brush, Third 
GCJ-1014 1 Plate Assy. , 3rd. Brush 

GBW-45 1 Spring, Brush 
GCJ-26 1 Arm, Brush 

GCM-1058A 1 Head Assy. , Partial, C. E. 
GBF-79 1 BEARING, ABS. BRONZE 
GBW-45 2 Spring, Brush 

GCJ-26 2 Arm, Brush 
12X-195 4 Lockwasher, Cover Sc. , #8 

8X-311 1 Screw, Spring, Rd. Hd. 
#10-32x3/8 

8X-888 4 Screw, Cover, Fill. Hd. 
#8-32x5/16 

12X-195 3 Lockwasher, Brush Lead Sc., 
#8 

8X-1507 3 Screw, Brush Lead, Bdg. 
Hd. #8·32x1/4 

Armature Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

GAL-310 1 Spacer, Arm. Shaft 
GCT-2091 1 ARMATURE 

GK-174 1 Washer, Shaft, D. E., 
Plain 1/2 

X-156 1 Nut, Shaft, D. E., 
Castellated 1/2-20 

X·263 1 Key, Woodruff, #8 
X-404 1 Pin, Cotter 

Drive End Head Assembly & Parts Used With 

GDF-1003D 1 Head Assy., Drive End 
DB-17 1 Washer, Felt Retaining 

GAR•95 1 Washer, Felt, Inner 
GBC-25 1 Retainer, Felt Washer, 

GDF·3D 
GG-164 
GX-9 

12X·196 

X-298 

8X-311 

x-489 

1 
1 
1 
3 

1 

3 

1 

Inner 
Head, Drive End 
Washer, Felt, Outer 
Retainer, Bearing 
Lockwasher, Retainer 
Sc., #10 
BEARING, BALL, S.A.E. 
#204 
Screw, Brg. Retainer, 
Rd. Hd. #10·32x3/8 
Oiler 

Miscellaneous Parts 
GBW-1024B 1 Band, Cover 

RA·4002 1 RELAY ASSY. , CUT-OUT 
CB-123 1 Spring, Armature 
CB·160S 1 Cover, Relay 
PX-55 1 Screw, Bdg. Hd. 

#10-32x3/16 
x-196 2 Lockwasher, #10 

8X-312 1 Screw, Rd. Hd. 
#10-32x1/4 

12X·196 2 Lockwasher, Mtg. Sc. , #10 
8X·321 2 Screw, Relay Mtg., Rd. Hd. 

#10-32x5/16 
X-714 1 Screw, Cover Band, Rd. 

Hd. #10-32x1 1/2 
8X-794 1 Nut, Cover Band, Square 

#10-32 

t BRUSH SET, SERVICE GCJ-2012S. 

UNIT APPLICATION 
GDB-4807-2 Chris Craft 

GDB·4807-2N Universal 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDB-4814 GENERATOR PARTS LIST GDB-4814 

PRELIMINARY 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 
Part No. 

No. Used Name of Part 
1 2 3 4 5 

(GDB-2081) 
GAL-44 
GAR-29 
GAR-211 
GBS-1005 
GBS-1007 
GAL-289 

X-755 
X-1425 
X-976 

GBS-1008 
X-767 

GK-38 
MN-21 
GT-20 

X-199 

CoJ:IliTl, End 

DA-39 
DA-132 

GAB-188 
GAR-82 
GAR-83 
GB.J-25 

(GDB-2035) 
GAR-l014A 

GB.T-l013t 
GCJ-51 

GCJ-1012t 
GCM-1035 
GBW-45 
GCJ-26 

X-195 
8X-305 
BX-311 
GR-32 

X-62 
X-195 
X-295 

BX-305 
X-489 

1 
1 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
2 
2 
2 

Frame & Field Assembly 
Field Connection Ins. 
Pole Piece 
Insulating Bushing 
FIELD COIL ASSY.- Comp. 

Field Coil Assy.-Left 
c. B. Lead Assy . 

Terminal 
Terminal 

Terminal 
Field Coil Assy.-Right 

Terminal 
Pole Piece Screw 
Dowel Pin 

Frame Screw 
1/4 Lock Washer 

Plate Assembly & Parts Used With 

2 Flat Oil Guard 
1 Felt Washer 
1 Felt Washer 
1 Air Deflector 
1 Comm. End Cap 
1 End Cap Cover Gasket 
1 Comm. End Plate Assembly 
1 3rd Brush Holder Plate 

Assembly 
1 Brush - Third 
1 3rd Brush Plate Retaining 

Sp ring 
2 Brush - Main 
1 c. E. Plate Part Assembly 
2 Brush Spring 
2 Brush Arm 

1 8-32xl/4 Rd . Hd, Screw 
1 �8 Lock Washer 

1 10-32x3/8 Rd. Hd. Screw 
1 Felt Washer Retainer 
6 #l0-32x3/8 Flat Hd. Screw 
2 #8 Lock Washer 
1 BALL BEARING - S,A.E. #203 
2 #8-32xl/4 Rd. Hd. Screw 
1 l/4 Oiler - Press in Type 

1 2 3 4 5 

Part No. 
No. Used Name of Part 

1 2 3 4 5 
GAR-1177 
GEM-21 
GCT-2042 
GAR-171 

SP-96 
X-157 
X-258 
X-263 
X-358 
X-404 
X-864 

1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
l 

Oil Thrower Assembly 
Armature Shaft Nut 
ARMATURE ASSEMBLY 

Snap Ring 
Ventilating Fan 
1/2-20 Slotted Nut 
#3 Woodruff Key 
#8 Woodruff Key 
1/2 Plain Steel Washer 
3/32xl Cotter Pin 
.669 Lock washer 

Drive End Head Assembly & Parts Used With 
GAL-1330 
GAL-330 

GX-9 
GX-10 

X-196 
8X-3ll 

X-378 

l. 
1 
1 
1 
3 
3 
1 

Drive End Head Assembly 
Drive End Head 
Bearing Retainer 
Gasket 
#10 Lock Washer 
#l0-32x3/8 Rd. Hd. Screw 
BALL BRG, - Oil Seal 

Miscellaneous Parts 

GBW-1024B 
TC-4310A 

X-196 
BX-321 

X-715 
SX-794 

1 Head Band Assembly 
1 TWO CHARGE REGULATOR 
4 �10 Lock Washer 
4 10-32x5/16 Rd. Hd. Screw 
1 10-32xl l/4 Rd. Hd, Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 4-22-41) 

t SERVICE BRUSH SET GDF-2012AS. 

UNIT APPUCATION 
GDB-4814 Northwest En�. Co. 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDC-460lA MOTOR GENERATOR PARTS LIST GDC-460lA 

Frame & Field Assembly & Parts Used '.'lith Arm�ture Assen:b:y & Parts Used With 

Part 
No. 

( GDC -3001) 
GAR-211 
GCG-29 
GDC -1007 
GDC-1008A 

GCG-31 
GCG-::"2 

X-1425 
GCG-34 

G.K-38 
:.{AB-30 

MN-21 
MW-20 

X-199 

Comm. End 
DA-22 
DA-39 
DA-60 
DJ-4 
::JJ-10 

( GCG-3002) 
GCG-l012t 

X-195 
BX-305 
GR-32 
GR-35 

X-195 
X-199 
X-295 

SX-305 
X-489 
X-544 

BX-870 

No. 
Used Name of Part 

1 2 3 4 5 
1 Frame & Field Assy. 
2 Insulati ng Bu sh ing 
2 Pol e  Piece 
1 Shunt Coil - Left 
1 Series Fi e ld Coil Assy . -

Right 
1 Ser ies Lead - Green 
1 Ins. Brush LeaJ Assy. 
1 Terminal 
1 C.E. lead - �hite 
2 Pole Piece Screw 
1 Field Connection Ins. 
2 Dowel Pin 
2 Frame Screw 
2 1/4 Lock Nasher 

Plate Assembly & Parts Used �ith 
1 ;J,earine; Retal..ntng ',"lasher 
1 Flat Oil Guard 
1 Hearing Ret8l..ning Screw 
1 Comm. End Cap Cover 
1 End Cap Cover Gasket 
1 Co�n. End Plate Assy. 
2 Brush - Main 
1 #8 Lock Washer 
1 #i3-32xl/4 Rd. Ed. Sc. 
1 Fe lt '/Jas)ler Retal..ner 
1 Felt '.Vasher 
1 1/8 Lock '.'lasher 
1 1/4 Lock ·.vasher 
1 B�ll Bearl..ng - S.A.E. #203 
1 JB-32xl/4 Rd. Rd. Screw 
1 1/4 Ol..ler - Press l..n Type 
3 #10 Lock Nasher 
3 #l0-32x5/16 Fill.Hd.Screw 

1 2 3 4 5 

Part 
No. 

No. 
Used Name of Part 

GBM-21 
C:DC-3286F 
Gi\R-171 

nR -32 
S P - 216 

X-260 
X-064 

Drlve End 

GAR-1C62D 
GAR -G2C 
GAR-G3 
.�AR-64 

GG-164 
BX-173 

X-285 
X-326 

BX-1003 
X-1270 

GAL-1024E 
X-7 15 

8X-7Sl4 

1 2 3 4 5 
1 Armat ur e Shaft Nut 
1 P. rmature Assy. 
2 Snap Ring 
1 Felt �aRher Retatner 
1 Drive Pulley 
1 H5 ·.voodruff Key 
1 .669 Lock ·Na s her 

Head Assemb!l._& Parts Used .'lith 

1 Drive End Head Assy. 
1 Drive End Head 
2 
2 
2 
3 
1 
1 
3 
3 

Felt Guard 
Bearing Ret�iner 
Felt 'Nasher 
frl0-32 Hex. Nut 
Ball Dearing - 3.A.E. #203 
Ball Oiler - 1/4 Pr�ss In 
#10-32x7/8 Rd. Hd. Screw 
//10 Skpf. Washer 

� isc e l l a neous Parts 
1 EeRd Band As� embly 
1 #10-32xl 1/4 Rd. Rd. Screw 
1 f,l0-32 S quare Nut 

1 2 3 4 5 

(Is sued 11-30-3'7) 

� Service Brush S�t GCG-20123. 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List 8indet 



(j) 
0 
() 

I 

� 
0. 
0 
-

)> 

(j) 
m 
z 
m 
;;:v 
)> 
� 
0 
::;v 

r 
r 

c 
(f) 
� 
:::0 
)> 
� 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDD-4801 GENERATOR PARTS LIST 

PRELIMINARY 

GDD-4801 

Frame & Field Assembly & Parts Used With 
Part No. 

No. Used Name of Part 
1 2 3 4 5 

GCB-20 2 Frame Screw 
(GCW-3032) 1 Frame & Field Assembly 

GAA-32 1 Terminal Post Top Ins. 
GAL-44 1 Field Connection Ins. 
GBW-34 1 Insulating Washer 
GBW-66 1 Terminal Post Bottom Ins. 
GBW-67 1 Terminal Post Bottom Ins. 
GBY-38 4 Pole Piece Screw 
GCB-29 2 Pole Piece 
GCE-60S 1 Mounting Bracket 
GCT-25 l Insulating Bushing 
GCW-2005 1 FIELD COIL ASSY.- Comp. 
GBW-58 1 Terminal Post 
GCW-1007A 1 Field Coil Assy.-Left 
GCE-26 1 Control Lead 
GCE-34 1 Terminal Post 

X-847 1 Terminal 
GCW-1008A 1 Field Coil Assy.-Right 

IG-821 1 Terminal 
GCY-25 1 Insulating Bushing 

MN-21 2 Dowel Pin 
SX-113 2 5/l6-24x5/8 Hex. Hd. Sc. 
SX-177 1 #14-24 Hex. Nt1t· 

X-193 1 #14 Lock Washer 
X-196 1 #10 Lock Washer 

8X-349 1 #10 Plain·Washer 
8X-361 1 1/4 Plain Washer 

X-1014 2 5/16 Lock Washer 
SX-1377 1 #10-32 Hex. Nut 
8X-177 1 #14-24 Hex. Nut 

X-193 1 #14 Lock Washer 
X-196 2 #10 Lock Washer 
X-203 2 5/16 Lock Washer 

8X-321 1 #l0-32x5/16 Rd. Hd. Screw 
8X-1377 1 #10-32 Hex. Nut 

Comm. End Plate Assembly & Parts Used With 
DA-22 1 Bearing Retaining Washer 
DA-39 1 Flat Oil Guard 
DA-60 1 Bearing Retaining Screw 
DH-7 1 Felt Washer 

GBJ-25 1 End Cap Cover Gasket 
GBJ-32 1 Comm. End Cap Cover 
GDD-3080 1 Comm. End Plate Assembly 
GCE-53 2 Brush Spring 
GCE-54 2 Brush Arm 
GDD-1012t 2 Brush - Main 

X-195 i #8 Lock Washer 
SX-306 1 #8-32xl/4 Rd. Hd. Screw 

1-195 1 #8 Lock Washer 
X-199 1 1/4 Lock Washer 
X-295 1 BALL BEARING - S.A.E. #203 

SX-305 1 #8-32xl/4 Rd. Hd. Screw 
X-489 1 1/4 Oiler - Press in Type 
X-544 3 #10 Lock Washer 

BX-8?0 3 #l0-32x5/16 Fill. Hd. Screw 
1 2 3 4 5 

Armature Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

DA-70 
GDD-2058F 

X-160 
X-205 
X-261 

Drive End 

GCE-1068 
GAU-31 
GCE-68 

GG-6 
GK-176 
GT-76 
GT-78 

X-196 
X-295 

8X-311 
X-489 

1 2 3 4 5 
1 Armature Shaft Nut 
1 ARMATURE ASSEMBLY 
1 7/16-20 Hex. Nut 
1 7/16 Lock Washer 
1 #6 Woodruff Key 

Head 

1 
1 
1 
1 
1 
1 
1 
3 
1 
3 
1 

Assembly & Parts Used With 

Drive End Head Assembly 
Felt Washer 
Drive End Head 
Bearing Retainer 
Felt Washer Retainer 
Felt Washer Retainer 
Felt Washer 
#10 Lock Washer 
BALL BRG.- S.A.E. #203 
#10-32x3/8 Rd. Hd. Sc. 
1/4 Oiler - Press in Type 

GCE-24C 
SX-715 
8X-794 

Miscellaneous Parts 
1 Head Band 
1 #l0-32xl 1/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 5- 19-41) 

t SERVICE BRUSH SET GDD-2012S. 

NOTE:- VRS-4005B CURRENT-VOLTAGE REGULATOR 
is used with but is not a part of 
this generator. 

UNIT APPLICATION 

GDD-4801 Kermath 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
.'they are for reference only. By stocking sub-parts the 

complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDE-4101,A GENERATOR PARTS LIST GDE-4101,A 

Frame & Field Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

GAS-20A 2 
( GAS-2163A) 1 

GAS-44 1 
GAS-45 4 
GAS-86 1 

X-1423 1 
GAS-121 1 
GAS-2005D 1 

GAS-1007B 1 
X-1423 1 

GAS-1008C 1 
MN-21 2 
MZ-38A 2 

X-755 2 
12X-544 2 

Bolt, Thru 
Frame & Field Assy. 

Insulation, Field Connection 
Holder, Field Coil 
Lead Assy. 

Terminal 
Bushing, Insulating 
COIL ASSY., FIELD, 
COMPLETE 

Coil Assy ., Field, Left 
Terminal 

Coil, Field, Right 
Pin, Dowel 
Screw, Pole Shoe 
Terminal 

Lockwasher, Thru Bolt, #10 

Comm. l!:nd Head Assembly & Parts Used With 

IA-175 1 Washer, Felt Retaining, Plain 
GAS-69A 1 Cover, Coram. End 
GAS-70 1 Gasket, Cover, Comm. End 
GAS-71 1 Washer, Bearing Retaining 
GAS-77 1 Washer, Felt 
GAS-78 1 Retainer, Felt Washer 
GAS-2079G 1 Head Assy., Comm. End 
GAS-51 2 Spring, Retaining, 3rd 

GAS-79B 1 
GAS-2021R 1 

GAL-31 1 
X-958 2 

GAS-15 2 
GAS-17 1 
GAS-18 1 
GAS-1021R 1 

GEM-12 t 2 
8X-122 1 

X-195 
BX-1496 

2 
1 

GAS-2082R 1 
GAS-15 1 
GAS-17 1 
GAS-1082R 1 

Gl!:M-13 t 1 
X-195 1 

BX-1496 1 

BX-55 

X-195 
X-386 

3 

1 
1 

Brush Plate 
Head 
Plate Assy., Main Brush 

Lead Assy., Ground 
Terminal 

Holder, Brush 
Spring, Brush, Grounded 
Spring, Brush, Insulated 
Plate, Main Brush 
Brush, Main 
Screw, Grounded Brush, 
Fill. Hd. #8-32x1j2 
Lockwasher, Brush Sc.,#8 
Screw, Insulated Br.ush, 
Bdg. Hd. #8-32x7 j16 

Plate Assy., 3rd Brush 
Holder, Brush 
Spring, Brush 
Plate, 3rd Brush 
Brush 
Lockwasher, Brush Sc.,#8 
Screw, Brush, Bdg. Hd. 
#8-32x7 j16 

Screw, Plate, Rd. Hd. 
18-32x3j8 
Lockwasher, Plate Sc., #8 
Oiler 

Comm. End Head Assy. (Continued) 
Part No. 
No. Used Name of Part 

BX-61 

BX-63 

1 Screw, Bearing Retaining, 
Flat Hd. #10-32x7 j16 

3 Screw, Cover, Flat Hd. 
#8-32x3j8 

X-293 1 BEARING, BALL, S.A.E. *201 

Armature Assembly & Parts Used With 

GDE -2076 1 ARMATURE ASSY. 
GAS-53 1 Snap Ring, D.E. 

IA-158 1 Snap Ring, C.E. 
* 1 Pulley, Drive 

8X-160 1 Nut, Arm. Shaft 
X-1278 1 Washer, Shaft, Skpf. 7j16 
X-1460A 1 Key, Woodruff, #212 

Drive End Head Assembly & Parts Used With 

GAS-1075E 1 
DB-13 1 

GAS-73 1 

GAS-74 1 
GAS-75B 1 
IGP-34 1 

SC-127 1 
BX-55 3 

X-195 3 
X-294 1 
X-489 1 

Head Assy ., Drive End 
Retainer, Felt Washer, Flat 
Retainer, Felt Washer, 
Cupped 
Retainer, Bearing 
Head 
Wick, Felt 
Washer, Felt 
Screw, Retainer, Rd. Hd. 
#8-32x3/8 
Lockwasher, Retainer Sc,, #8 
BEARING, BALL, S.A.E. #202 
Oiler 

Miscellaneous Parts 

GAS -1171A 1 
* 1 

BX-118 1 

12X-196 4 

8X-3G9 1 

8X-321 3 

Band, Cover 
REGULATOR, TWO CHARGE 
Screw, Cover Band, Fill. Hd, 
#10-32x3j4 
Lockwasher, Regulator Mtg, Sc., 
#10 
Screw, Regulator Mtg., Rd. Hd. 
#10-32x1j2 
Screw, Regulator Mtg., Rd. Hd. 
#10-32x5j16 

t BRUSH SET, SERVICE GEM-2012S. 
* See table following parts list for part 

number applying to assembly wanted. 

Assembly No. 

GDE-4101 
GDE-4101A 

UNIT 

GDE-4101,A 

Pulley 

None 
SP-864 

Regulator 

TC-4301C 
T C-4328A 

A PPLICATION 

Indian 

(Issued 10-15-48) 
Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they arc for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUJPMENT & PARTS LISTS 
GDE-4102 GENERATOR PARTS LIST GDE-4102 

Frame & Field Assembly & Parts Used Nith 

Part No. 
No. Used 

GAS-20A 2 
( GAS-3169) 1 

GAS-29 2 
GAS-44 1 
GAS-45 4 
G.AS-85 1 

X-1423 1 
GAS-121 1 
GAS-20050 1 
GAS-1007A 1 

X-1424 1 
G.AS-10080 1 

.MN-21 2 
MZ-38A 2 

X-755 2 
X-544 2 

Name of Part 
1 2 3 4 5 
Frame Screw 
Frame & Field Assy. 

Pole Piece 
Field Cor�ection Ins. 
Field Coil Holder 
C. B. Lead Assy. 

Terlllinal 
Insulating Bushing 
Field Coil Assy.-Comp. 

Field Coil Assy.-Left 
Terminal 

Field Coil - Right 
Dowel Pin 
Pole Piece Screw 
Terminal 

#10 Lock Washer 

Com. End Plate Assembly & Parts Used With 

(GAS-3002A) 1 Comm. End Plate Assy. 
GAS-51 2 3rd Br. Plate Retaining 

GAS-1002A 

GAS-49 
G.AS-2014L 

GAS-13t 
GAS-15 
GAS-18 
GAS-l014L 

8X-878 

X-1275 
GAS-2021L 
GAL-31 

X-958 
GAS-l2t 
G.AS-15 
GAS-17 
GAS-18 
GAS-l021L 

8X-l22 

X-1275 
8X-55 

X-195 

l 

l 
l 

1 
l 
l 
l 

1 

l 
l 
l 
2 
2 
2 
l 
l 
1 

2 

2 
3 
l 

Spring 
Comm. End Plate Part 
Assy. 

Absorbent Bronze Brg. 
3rd Brush Holder Plate 
Assy. 

Brush - Third 
Brush Holder 
Brush Spring 
3rd Br. Holder Plate 
Part Assy. 
#8-32x7/l5 Fill. Hd. 
Screw 
#8 Skpf. Washer 

Brush Holder Plate Assy. 
Ground Connector Assy. 

Terminal - Side 
Brush - Main 
Brush Holder 
Brush Spring 
Brush Spring 
Brush Hl.dr. Plate 
Part Assy. 
#B-32xl/2 Fill. Hd. 
Screw 
#8 Skpf. Washer 

#B-32x3/8 Rd. Hd. Screw 
#8 Lock Washer 

Armature Assembly & Parts Used With 
GAS-89 
GDE-3114 
GAS-53 

8X-l50 
X-1450 

l Armature Shaft Spacer 
1 Armature Assy. 
l Snap Ring 
l 7/16-20 Hex. Nut 
l #212 Woodruff Key 

l 2 :3 4 5 

Drive End Head Assembly & Parts Used With 
Part No. 

No. Used 

GAS-l075D 
DB-13 

GAS-7:3 
GAS-74 
GAS-75B 
IGP-:34 

SC-127 
8X-55 

X-195 
X-294 
X-489 

l 
l 
l 
l 
l 
l 
l 
:3 
3 
l 
1 

Dist. Mounting 

GAG-58A l 
GAS-52A l 

GT-121C l 
GW-l9A l 
IG-86 1 
IG-255 1 
8X-53 l 
8X-14l 1 
8X-505 1 

X-544 3 
8X-900 3 

Name of Part 
1 2 3 4 5 
Drive End Head Assy. 

Flat Felt Guard. 
Cupped Felt Guard 
Bearing Retainer 
Drive End Head 
Felt Wick 
Felt Washer 
#8-32x3/8 Rd. Ed. Screw 
#8 Lock Washer 
Ball Brg. - S.A.�. #202 
l/4 Oiler - Press in Type 

H ousing & Parts Used 1Ni th 

Dist. Mounting Housing Clamp 
Grease.Hole Cover 
Di st. Mounting Housing 
Bearing Cover 
Dist. Drive Rivet 
Dist. Gear - Driver. 
#8-32x5/8 Rd. Hd. Screw 
#8-32 Hex. Nut 
l/8 Pipe Plug 
#10 Lock Washer 
#l0-32x7/8 Fill. Hd. Screw 

GAS-1172 
TC-4305A 

Mi scellaneous Parts 

l Head Band Assy. 

8X-ll8 
X-196 

BX-321 

l Two-Charge Regulator & 
Circuit Breaker 

l #l0-32x3/4 Fill. Hd. Screw 
4 #10 Lock Washer 
4 #l0-32x5/16 Rd. Hd. Screw 

1 2 3 4 5 

(I ssued 8/12/38) 

t Service Brush Set GAS-2012. 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete pan can be assembled as needed." 

Equipment & Parts List Binder 



GA3-1()(4L 

��B:�:5eA 
�r BX"b"�� 

GAOi-.58A 

\ �S-.51 
18J<-55 

TO FIELD TERMINAL 

ON REt;,UL.ATOR 

X-958 

� 

� 
TO ARMATURE TERMINAL 

ON Rl!t;ULATOR 

NZ-38A 

JI.-14Z3 

TO IN�ULATI!.O 
MAIN BRUSH 

AS-J008C 

GAS-758 
'0� 
��---"' 

GA5-73 

� 
� 

8� 

� 
, I .x-�94 
, 6A.J-74 

(j) 
0 
m 

I 

� 
_. 

0 
I\.) 

(j) 
m 
z 
m 
;:v 
)> 
-I 
0 
;:v 

r 
r 
c 
(f) 
-I 
;:v 
)> 
-I 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDE-4103 GENERATOR PARTS LIST GDE-4103 

Fra�e & Field Assy. & Parts Used With Armature Assenbly & Parts Used With 

Part 
No. 

GAS-20 
(GAS-3153 ) 

GAS-29 
GAS-44 
GAS-45 
GA.S-85 

X-1423 
GAS-121 
GAS-2005C 
GAS-1007A 

X-1424 
GAS-lOOBC 
MN-21 
MZ-38 

X-755 
X-544 

No. 
Used Name of Part 

1 2 3 4 5 
2 Frame Screw 
l Frame & Field Assembly 
2 Pole Piece 
1 Field Connection Ins. 
4 Field Coil Holder 
l C. B. Lead Assembly 
1 Terminal 
1 Insulating Bushing 
1 FIELD COIL ASSY.- COMP. 
1 Field Coil Assy.- Left 
l Terminal 
1 Field Coil - Right 
2 Dowel Pin 
2 Pole Piece Screw 
2 Terminal 
2 #10 Lock Washer 

Part 
No. 

GilE-3076 
GAS-53 

IA-158 
X-150 
X-1278 
X,l460 

No. 
Used Name of Part 

1 2 3 4 5 
1 ARMATURE ASSEMBLY 
1 Snap Ring 
I Snap Ring 
1 7/15-20 Hex . Nut 
1 7/16 Skpf. Washer 
1 #212 Woodruff Key 

Drive End Head Assy . & Parts Used With 

GAS-1075E 
DB-13 

GAS-73 
GAS-74 
GAS-75B 
IGP-34 

1 Drive End Head Assembly 
1 Flat Felt Guard 
1 Cupped Felt Guard 
1 Bearing Retainer 
1 Drive End Head 
1 Felt Wick 
1 Felt Washer 

Comm. End Plate Assy. & Parts Used With 

SC-127 
BX-55 

X-195 
X-294 
X-489 

3 #8-32x3/8 Rd. Hd. Screw 
3 #B Lock Washer 

GAS-59 
GAS-70 
GAS-71 
GAS-77 
GAS-78 

(GAS-3058 ) 
GA3 -5l 

GAS-58 
GAS -20211 
GAL-31 

X-958 
GAS-l2t 
GAS-15 
GAS-17 
GAS-18 
GAS-10211 

BX-122 
X-1275 

GAS-2072L 

GAS-l3t 
GAS-15 
GAS-18 
GAS-1072L 

8X-878 
X-1275 

8X-55 
X-195 
X-489 

IA-175 
BX-61 

X-63 
X-2 93 

1 Comm. End Cap Cover 
1 End Cap Cover Gasket 
1 Bearing Retaining Wash� 
1 Felt Washer 
1 Felt Washer Retainer 
1 Comm. End Plate Assenbly 
2 3rd Brush Plate Retain­

1 
1 
1 
2 
2 
2 
1 
1 
1 

2 
2 
1 

l 
1 
1 
l 

ing Spring 
Comm. End Plate 
Brush Holder Plate ABsy. 

Ground Connector Assy. 
Terminal 

Brush - Main 
Brush Holder 
Brush Spring 
Brush Spring 
Br. Holder Plate Part 
Assembly 
#B-32xl/2 Fill. Hd. Sc 
#B Skpf. Washer 

3rd Brush Holder Plate 
Assenbly 

Brush - Third 
Brush Holder 
Brush Spring 
3rd Brush Holder Plate 
Part Assembly 

1 #8-32x7/15 Fill.Hd.Sc. 
1 #8 Slcpf. Washer 
3 #8-32x3/8 Rd. Hd. Screw 
1 #8 Lock Washer 
l 1/4 Oiler - Press in Type 
1 Flat Steel Washer 
1 #10-32x7/15 Flat Hd. Screw 
3 #8-32x3/8 Flat Hd. Screw 
1 BALL BEARING - S.A.E. #201 

1 2 3 4 5 

GAS-1171 
TC-4305A 

X-118 
X-195 

BX-321 

1 BALL BRG.- S.A.E. #202 
l 1/4 �ler - Press in Type 

Miscellaneous Parts 

1 Head Band Assembly 
1 TWO CHARGE REGULATOR 
1 #10-32x3/4 Fill. Hd, Screw 
4 #10 Lock Washer 
4 #10-32x5/16 Rd. Hd. Screw 

1 2 3 4 5 

(Issued 4-2-40 ) 

t Service BRUSH SET GAS-2012. 

UNIT APPLICATION 

GDE-4103 Indian Motooyole 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Pans Ust Binder 



GAS -1.3 i _ 

�--� 

ex�e78 

<SI'IS-107C'L I 

)(-' 3 

ex-s5 

><-48? 

I CAS-H 

CAS� 

CAS-7" 
-

�· 

8J_ 

� 

x-��l• 

� 

UE!_ 

Gl954tl02/l-

" 

\'aA".S 43068 

t$AS·I001A 

� 

l:iAS•.Z!I 

TIRMINAL 

BRU.SH 

MZ·38 

AS·4.S 

To INSULATED 
MAIN BRUSH 

(j) 
0 
m 

I 

� 
-

0 
w 

(j) 
m 

z 
m 

AJ 
)> 
-t 
0 
AJ 
r 
r 

c 
(/') 
-t 
AJ 

� 
-

0 
z 



ELECTRIC AUTO-LTTE EQUIP!v!EflT & PARTS LISTS 

GDE-4104 GENERATOR Fl.HT . .J LIST GDE-4104 

Frane & Field Assy. & Parts Used With 

Part No. 
No. Used Name of Part 

GAS-20A 
(GAS-3198) 

GAS-29 
GAS-44 
GAS-45 
GAS-86 

X-1423 
GAS-121 
GAS-2005C 
GAS-l007A 

X-1424 
GAS-lOOSC 

MN-21 
II'!Z-38A 

X-755 
X-544 

l 2 3 4 5 
2 Frane Screw 
l Frame & Field Assembly 
2 Pole Piece 
l Field Connection 
4 Field Coil Holder 
1 C. B. Leud Asse�bly 
1 Teroinal 
1 Insulatin;; Busl1inc; 
1 FIELD COIL ASSY.- COUP. 
1 Field Coil Assy.- Left 
l Ter:-linal 
1 F ield Coil - Riu�t 
2 Do-:re l Pin 
2 Pole Piece Screw 
2 Terainal 
2 #10 Lock Washer 

ConrJ.. End Plate Assy. & Parts Used 'iii th 

GAS-52A 
(GAS-2197) 

GAS-51 

G.\.S-1197 
GAS-49 
GAS-2014L 

GAS-l3t 
GAS-15 
GAS-18 
GAS-1014L 

8X-878 
X-1275 

GAS-202lL 
GAL-31 

X-958 
GAS-l2t 
GAS-15 
GAS-17 
GAS-18 
GAS-1021L 

BX-122 
X-1275 

SX-55 
X-195 

l Grease Hole Cover 
1 Cor:r1.. End =:'late Asso:Jbly 
2 3rd Brush Plate Rct�ining 

Spring 
l C. E. Plate Purt Assy. 
1 ABSORBEI.'T BROl�..j£ BRG. 
l 3rd Brush Holder Plate 

AsseL1b1y 
1 Brush - Tilird 
1 Brush Ho lder 
1 Brush S)rin_c; 
l 3rd Br. Holder Plate 

Part Assenbl:,' 
1 #8-32x7/16 Fill. lld.Sc. 
1 #8 Skpf. Washer 
1 Brush Holder Plate Assy. 
l Ground Connector Assy. 
2 Side Ter�Jinal 
2 Brus h - Huin 
2 Brush Holder 
l Brush Sprin;; 
1 Brush Sprinc 
1 Br. Holder P late Pc;rt 

ASSC.lbly 
2 #8-32xl/:� Fill.IId.Sc. 
2 #8 S!:pf. Washer 
3 #8-32):3/8 Rc. IIu. Sere,:: 
1 #8 Locl: 'l'{c_sher 

1 2 3 4 5 

Ar�1ature .Asse:J.bly & Parts Used 'Ni th 

Part Nc. 
No. Used Naue of Part 

GDE-3114 
GAS-53 

8X-l60 
X-1278 
X-1460 

l 2 3 4 5 
l AR1.1A.Tl..IP� ASSEl,ffiLY 
1 Sno.p RinG 
l 7/16-20 Hcz. Nut 
1 7/16 Skpf. viasher 
1 #212 Woodruff Key 

Drive End Head Assy. & Parts Used With 

GAS-1 072! 
DB-13 

GAS-73 
GAS-74 
GAS-75B 
IG?-34 

SC-127 
SX-55 

X-195 
X-294 
X- 489 

l Drive End Head Assenbly 
l Flat Felt Guard 
1 Cupped Felt Guard 
1 Bearing Re�ainer 
l Drive End Head 
l Felt vVick 
l F elt Vie. c;iter 
3 #8-��x3/G Rd. Hd. Sc. 
3 #B I.ock Vvasher 
l BnLL BRG. - S.A.E. #202 
l 1/� Oiler - Press in Type 

Distribu�or Ktg. Eousinc & Parts Used With 

G�.G-58A 
r�AL-9i3B 

G"/i-l9A 
IG-36 
IG-591 
8X-53 
BX-Hl 
SX-505 

X-544 
BX-900 

1 Dist. Mountint; Hsg. Cla;ap 
l Distributor Mountin,s Housing 
l Bearing Cover 
l Distributor Drive Rivet 
l Dist. Gear - Driver 
1 #8-32x5/8 Rd. Hd. Scre-n 
l #8-32 Hex. Nut 
1 1/8 Pipe Plug 
3 #10 Lock Washer 
3 #l0-32x7/8 Fill. Hd. Sc. 

1Usce1laneous P::J.rts 

GAS-1172 
TC-•1305A 
GX-118 

X-196 
SX-321 

l Head Band Asse:.Jb1y 
l T1iO CHARGE REGULATOR 
1 #10-32::3/ !± Fi 11. Hd. Screvr 
4 #10 Lock dasher 
4 #l0-32x5/lG Rd. Hd. Screw 

l 2 3 4 5 

(Issued 12-28-39) 

t Service BRUSH SET GAS-2012. 

u:;rr �;'L? .c l..I C., TI 0 lJ 

GDE-.'.104 Indian r.;otoc·r cle 

Printed in li. S. A. File in 

";\;OTE: Where part numbers are shown in parenrhesis 
thev are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



8X-S3 

� 
�S-121 

G/IS-45 

GIIS-45 

TO INSULATED 

MAIN BRUSH 

(i) 
0 
m 

I 

� 
-

0 
� 

(j) 
m 
z 
m 
::::0 

� 
0 
::::0 

r 
r 

c 
(f) 
-I 
::::0 
)> 
-I 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PAR TS LISTS 

GDE-4105 GEN"ERJ-�.TOR :C'ARTS LIST 

Frane & Field Assy. & Parts Used With Ar:.mture Asse.:bly & Parts Used ·,lith 

Part 
No. 

GAS-20A 
( GAS-3203 ) 

GAS-29 
GAS-40 
GAS-41 
GAS-44 
GAS-45 
GAS-47 
GBF-36 

X-1423 
GAS-2005G 
GAS-1007A 

X-1424 
GAS-1008F 
GBF-36 
GBF-55 

MN-21 
MZ-38A 

X-1274 
8X-1377 

12X-196 
X-544 

SX-1377 

CoiJr.l. End 

GAS-69A 
GAS-70 
GAS-71 
GAS-77 
GAS-78 

( GAS-3191 ) 
GAS-51 

GAS-191 
GAS-20211 
GAL-31 

X-958 
GAS-l2t 
GAS-15 
GAS-17 
GAS-18 
GAS-1021L 

SX-122 
X-1275 

GAS-2072LA 

GAS-13+ 
GAS-15 
GAS-18 
GAS-1072LA 

BX-878 
X-1275 

81:-55 
X-195 
X-489 

IA-175 
BX-61 
BX-63 

X-293 

No. 
Used Name of Part 

1 2 3 4 5 
2 Frane Screw 
1 Frame & Field Assembly 
2 Pole Piece 
2 Insulating Washer- Specia 
2 Insulating Bushing 
1 Field Connection Ins. 
4 Field Coil Holder 
1 Terminal Lead Assembly 
1 Terminal Post 
1 Terminal 
1 FIELD COIL ASSY.- COMP. 
1 Field Coil Assy.-Left 
1 Terminal 
1 Field Coil - Risht 
1 Te�inal Post 
2 InsulatinG Washer 
2 Dowel Pin 
2 Pole Piece Screw 
4 #10 Skpf. Washer 
2 #10-32 Hex. Nut 
2 �10 Lock Washer 
2 10 Lock Washer 
2 10-32 Hex. Nut 

Plate Assy. & Parts Used With 

1 Co��. End Cap Cover 
1 End Cap Cover Gasket 
1 Bearing Retaining Washer 
1 Felt Washer 
1 Felt Washer Retainer 
1 Con:n.. End Plate As se:'lbly 
2 3rd Brush Plate Retaining 

Sprint:; 
l Co�1n. End Plate 
1 Brush Holder Plate Assy. 
1 Ground Connector Assy. 
2 TerrJ.inal 
2 Brush - Main 
2 Brush Holder 
1 Brush Spring 
1 Brush Spring 
l Br. Holder Plate 

Part Asse::J.bly 
2 #8-32xl/2 Fill. Hd. Sc. 
2 #G Skpf. Washer 
l 3rd Brush Holder Plate 

Asser:.�bly 
1 Brush - Third 
l Brush Holder 
1 Brush Sprin� 
1 3rd Brush Holder Plat e 

Part Assc:.1bly 
1 #B-32x7/16 Fill.Hd.Sc, 
1 #8 Sl:pf. w·asher 

3 #B-32x3/0 Rd. Hd. Screw 
1 #B Lock 'Nasller 
1 1/4 Oiler - Press in Type 
1 Flat Steel Washer 

1 #l0-32x7/16 Flat Hd. Screw 
3 #G-32x3/8 Flat Hd. Screvr 
1 BALL B::;ARiliG - S.A.E. #201 

1 2 3 4 5 

Part 
No. 

GDE-3076 
GAS-53 

IA-158 
8X-160 

X-1278 
X-1460 

No. 
Used Name of Part 

1 2 3 4 5 
1 ARMATURE ASSEI.IBLY 

1 Snap Ring 
1 Snap Ring 
1 7/16-20 Hu�. Nut 
1 7/16 Skpf. 'iiasher 
1 #212 Woodruff Key 

Drive End Head As sy. & P:1rts Used With 

GAS-1193 
DB-13 

GAS-73 
GAS-74 
GAS-193 
IGP-34 

SC-127 
8X-55 

X-195 
X-294 
X-489 

1 Drive End �read Asseably 
1 FLct Felt Guard 
1 Cupped Felt Guard 
1 Bearing Retainer 
1 Drive E�d Head 
1 Felt Vli cl: 
1 Felt '/iasher 
3 #8-32x3/8 Rd. Hd. Sc, 
3 #8 Lock Washer 
1 BALL BRG. - S.A.E. #202 
1 1/4 Oiler - Press in Type 

Miscellaneous Parts 

GAS-204 
X-755 

GAS-1201 
TC -4305A 

X-118 
X-196 

8X-309 
BX-321 

2 
4 
1 
1 
1 
4 
1 
3 

Lead Assenbly 
Te�ina1 

Head Band Assembly 
TWO CH,>RGE REGULATOR 
#l0-32x3/4 Fill. Hd. Screw 
#10 Lock Washer 
#10-32xl/2 Rd. Hd. Screw 
#10-32x5/16 Rd. Hd. Screw 
1 2 3 4 5 

(Issued 12-28-39 ) 

+ Se rvice BRUSH SET GAS-2012. 

illGT A�':?:SI CH TI ON 

GDE-4105 Indi an lvlotocycle 

Printed in l'. S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



GDE-4105 GENERATOR ILLUSTRATION 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDE-4106 GENERATOR PARTS LIST GDE-4106 

PRELJMINARY 

Frawe & Field Assembly & Parts Used With Armature Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

GAS-20A 
( GAS-3203) 

GAS-29 
GAS-40 
GAS-41 
GAS-44 
GAS-45 
GAS-47 
GBF-36 

X-1423 
GAS-2005G 
GAS-l007A 

X-1424 
GAS-l008F 
GBF-36 
GBF-55 

MN-21 
MZ-38 

X-1274 
8X-l377 

l2X-l96 
X-544 

8X-l377 

l 2 3 4 5 
2 Frame Screw 
l Frpme & Field Assy, 
2 Pole Piece 
2 Ins. Washer-Special 
2 Ins. Bushing 
l Field Connection Ins. 
4 Field Coil Holder 
l Terminal Lead Assy. 
l Terminal Post 
l Terminal 
l FIELD COI L ASSY.-Comp. 
l Field Coil Assy.-Left 
l Terminal 
l Field Coil - Right 
l Terminal Post 
2 Ins. Washer 
2 Dowel Pin 
2 Pole Piece Screw 
4 #10 Skpf. Washer 
2 #10-32 Hex. Nut 
2 #10 Lock Washer 
2 #10 Lock Washer 
2 #10-32 Hex. Nut 

Comm, End Head Assembly & Parts Used With 

GAS-69A 
GAS-70 
GAS-71 
GAS-77 
GAS-78 • 

{-GAS-3191) 
GAS-51 

GAS-191 
GAS-2021L 
GAL-31 

X-958 
GAS-15 
GAS-17 
GAS-18 
GAS-l02lL 

GEM-l2t 
8X-l22 

X-1275 
GAS-2072LA 

GAS-15 
GAS-18 
GAS-l072LA 

GEM-l3t 
8X-878 

X-1275 
BX-55 

X-195' 

X -489 
!A-175 
8"/.- 61 
8X-o3 

X-293 

l 
l 
l 
l 
l 
l 
2 

l 
l 
l 

2 
2 
l 
l 
l 

2 
2 
2 
l 

l 
l 
l 

1 
1 

1 
3 
1 
1 
1 
1 
3 
1 

Comm. End Cap Cover 
End Cap Cover Gasket 
Bearing Retaining Washer 
Felt Washer 
Felt Washer Retainer 
Comm. End Head Assy, 

3rd Brush Plate Ret'g 
Spring 
Comm. End Plate 
Brush Holder Plate Assy, 

Ground Connector 
Assembly 

Terminal 
Brush Holder 
Brush Spring 
Brush Spring 
Br. Holder Plate 
Part Assembly 
Brush - Main 
#8-32xl/2 Fill.Hd.Sc. 
#8 Skpf . Washer 

3rd Br. Holder Plate 
Assembly 

Brush Holder 
Brush Spring 
3rd Br. Holder Plate 
Part Assy. 
Brush - Third 
#B-32x7/l6 Fill, Hd. 
Screw 
#8 Skpf. Wf).sher 

#8-32x3/8 Rd. Hd, Sc. 
#8 Lock Washer 
l/4 Oiler-Press in Type 

Flat Steel Washer 
#l0-.32x7 /16 Flat Hd. Screw 
#8-32x3/8 Flat Hd. Screw 
BALL ERG. - S.A.E. #201 
l 2 3 4 5 

Part 
No. 

GDE-3237 
GAS-53 

IA-158 
BX-159 

X-1277 
X-1460 

No. 
Used Name of Part 

1 2 3 4 5 
1 ARMATURE ASSEMBLY 
1 Snap Ring 
1 Snap Ring 
1 3/8-24 Hex. Nut 
1 3/8 Skpf. Washer 
1 #212 Woodru ff Key 

Drive End Head Assembly & Parts Used With 

GAS-1193 
DB-13 

GAS-73 
GAS-74 
GAS-193 
IGP-34 

SC-127 
BX-55 

X-195 
X-294 
X-489 

GAS-204 
X-755 

GAS-1201 
TC-4305A 
8X-118 

X-196 
8X-309 
8X-321 

1 Drive End Head Assy, 
1 Flat Felt Guard 
1 Cupped Felt Guard 
l Bearing Retainer 
l Drive End Head 
1 Felt Wick 
1 Felt Washer 
3 #8-32x3/8 Rd. Hd. Screw 
3 #8 Lock Washer 
l BALL BTIG. - S.A.E. #202 
1 1/4 Oiler-Press in Type 

Miscellaneous Parts 

2 Lead Assembly 
2 Terminal 
1 Head Band Assy. 
l TWO CHARGE REGULATOR 
1 #10-32x3/4 Fill. Hd. Screw 
4 #10 Lock Washer 
1 #l0-32xl/2 Rd. Hd. Screw 
3 #l0-32x5/l6 Rd. Hd. Screw 

1 2 3 4 5 

(Issued ll-28-41) 

t Service BRUSH SET GEM-2012S. 

UNIT APPLICATION 

GDE-4106 Indian Motooycle 

Printed in U.S. A. File In 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equiptnem & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDE-4107 GENERATOR PARTS LIST GDE-4107 

PRELTh!INARY 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 
Part No. 

No. Used 

GAS-20A 
(GAS-3265) 

GAS-29 
GAS-40 
GAS-41 
GAS-44 
GAS-45 
GAS-267 
GAS-268 
GAS-267 

X-1423 
GAS-2005G 
GAS-1007A 

X-1424 
GAS-1008F 
GBF-55 

MN-21 
MZ-38 
8X-1274 
8X-1377 

12X-196 
SX-1377 

Comm. End 
GAS-52A 

(GAS-3261) 
GAS-51 

GAS-1261 
GAS-49 
GAS-2014L 

GAS-15 
GAS-18 
GAS-1014L 

GEM-13t 
8X-878 

X-1275 
GAS,..2021L 
GAL-31 

X-958 
GAS-15 
GAS-17 
GAS-18 
GAS-1021L 

GEM-121 
8X-122 

X-1275 
BX-55 

X-195 

2 
1 
2 
2 
2 
1 
4 
1 
1 
1 
1 
1 
1 
1 
1 
2 
2 
2 
4 
2 
2 
2 

Head 
1 
1 
2 

1 
1 
1 

1 
1 
1 

1 
1 

1 
1 
1 

2 
2 
1 
1 
1 

2 
2 
2 
3 
1 

Na.m.e of Part 
1 2 3 4 5 
Frame Screw 
Frame & Field Assy. 

Pole Piece 
Ins. Washer-Special 
Ins. Bushing 
Field Connection Ins. 
Field Coil Holder 
Terminal Post 
Lead Assembly 

Terminal Post 
Terminal 

FIELD COIL ASSY. -Comp. 
Field Coil Assy.-Left 

Terminal 
Field Coil - Right 

Ins. Washer 
Dowel Pin 
Pole Piece Screw 
#10 Skpf. Washer 
#10-32 Hex. Nut 

#10 Lock Washer 
#10-32 Hex. :Nut 
Assembly & Parts Used With 
Grease Hole Cover 
Comm. End Head Assy. 

3rd Br. Plate Retaining 
Spring 
C.E. Head Part Assy. 

ABSORBENT BRONZE ERG. 
3rd Br. Holder Plate 
Assembly 

Brush Holder 
Brush Spring 
3rd Br. Holder Plate 
Pert Assy. 
Brush - Third 
#8-32x7/16 Fill. Hd. 
Screw 
#8 Skpf. Washer 

Brush Holder Plate Assy. 
Ground Connector 
Assembly 

Terminal 
Brush Holder 
Brush Spring 
Brush Spring 
Brush Holder Plate 
Part Assy. 
Brush - Main 
#8-32xl/2 Fill.Hd.Sc. 
#8 Skpf. Washer 

#8-32x3/8 Rd. Hd. Screw 
#8 Lock Washer 

1 2 3 4 5 

Part No. 
No. Used Name of Part 

1 2 3 4 5 
ARMATURE ASSEMBLY GDE-3262 

GAS-53 
BX-159 

X-1277 
X-1460 

Drive End 
GAS-1266 

DB-13 
GAS-73 
GAS-74 
GAS-266 
IG P-34 

SC-127 
8X-55 

X-195 
X-294 
X-489 

1 
1 
1 
1 
1 

Snap Ring 
3/8-24 Hex, Nut 
3/8 Sknf. VI asher 
#212 woodruff Key 

Heed Assembly & Parts Used VIi th 
1 Drive End Heed Assy, 
1 Flat Felt Guard 
1 Cupped Felt Guard 
1 Bearing Retainer 
1 Drive End Head 
1 Felt Wick 
1 Felt Washer 
3 #8-32x3/8 Rd. Hd, Screw 
3 #8 Lock Washer 
1 BALL ERG. - S.A.E. #202 
1 1/4 Oiler-Press in Type 

Dist, Mounting Housing & Parts Used With 
GDE-44 1 

GE-67 1 
GW-19A 1 
IG-86 1 
BX-318 1 
BX-505 1 

X-544 4 
8X-900 3 

Dist, Mounting Housing 
Dist. Gear - Driver 
Bearing Cover 
Hinge Pin 
#l0-32x5/8 Rd. Hd. Screw 
l/8 Pine Plug 
#10 Lock Washer 
#10-32x7/8 Fill, Hd, Screw 

GAS-204 
X-755 

GAS-1264 
TC-4328A 
8X-J.l8 

X-196 
8X-309 
SX-321 

Miscellaneous Parts 
2 Lead Assembly 
2 Terminal 
1 Heed Band Assembly 
1 T!f/0 CHARGE REGULATOR 
1 #10-32x3/4 Fill. Hd. Screw 
4 #10 Lock Washer 
1 #10-32xl/� Rd. Hd. Screw 
3 #10-32x5/16 Rd. Hd. Screw 

1 2 3 4 5 

(Issued 11-28-41) 

t Service BRUSH SET GEM-2012S. 

UNIT APPLICATION 
GDE-4107 Indian Motocycle 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part carl be assembled as needed." 

Equipment & Parts List Binder 




